RRARINISS S—1<2 AIRAILE

PARTS MANUAL PAGES

SECTIONO1. - FUSELAGEA/SEMBLY

02

03-04 A L -

* 05-06 MAIN GEAR LEG A% .SEMBLY

07-08 WHEEL & MECHANICAL BRAKE ASSEMBLY
STOCK TIRES w/oWHEEL PANTS

09-10 WHEEL & MECHANICAL BRAKE ASSEMBLY
TUNDRATIRES | :

11-12 WHEEL & MECHANICAL BRAKE ASSEMBLY
STOCK TIRES with WHEEL PANTS

13-14 WHEEL & MECHANICAL BRAKE ASSEMBLY

*
*

: . OPTIONAL 6" AERQ—(TRAINER TIRES w/o WHEEL PANTS

' 15-16 WHEEL & MECHANICAL BRAKE ASSEMBLY | :

. ? . __STD5"- AERO-TRAINER TIRES with WHEEL PANTS
16A—1SB WHEEL & MECHANICAL BRAKE ASSEMBLY |

e OPTIONAL- 6";AERQ-TRAINER TIRES-with WHEEL. pAms

17-18 WHEEL & HYLRALLIGBRAKE ASSEMBLY
LTRAINER TIRES wio WHEEL PANTS
18A-188 WHEEL & HYORAULIC BRAKE ASSEMBLY
OPTIONAL 5"-AERO-TRAINER TIRES w/o WHEEL PANTS
19-20 WHEEL & HYDRAULTC BRAKE ASSEMBLY
TUNDRATIRES. .
2122 WHEEL & HYDRAULIC BRAKE ASSEMBLY
STD 6" - AERO-TRAINER TIRES with WHEEL PANTS
22A-22B WHEEL & HYDRAULIC BRAKE ASSEMBLY
OPTIONAL 5"-AER®-TRAINER TIRES with WHEEL PANTS
23-24 NOSE GEAR ASSEMBLY
25-26 NOSE GEAR ASSEMBLY - TUNDRA TIRES
27-28 NOSE GEAR ASSEMBLY - AERO-TRAINER TIRES
29-30. NOSE GEAR WHEEL PANT ASSEMBLY
- LIRE ASSEMBLY

33-34- SIPER STRUETFURE ASSEMBLY - 912
~ 3536 TAIL BOOM ASSEMBLY
37-38 .SKID BLOCK: INSTALLATION

12x-pat  wp

e - GTD 8 - AERQ-TRAINER TIRES-w/o WHEEL- PANTSv-v-‘---—-—---- S—
“‘TdA—‘Td‘B‘ WHEEL & MECHANIC AL BRAKE ASSEMBLY-

11/3/00

WCICa



RARINMIS S—

12 AIRAILE

PARTS MANUAL PAGES

All variations of the §-12 enclosure are covered under the Fuselage Enclosu
If you purchased the entire Full enclosure, all the section detanls_lyrgeﬂh’ € FL:
designated Mini-pod only. The sections move in order, no matter which enc
combination of the three. if you purchasethe the standard S-12 (Mini- pod)
sections which do not pertain to your purchase: however remember

applicable to each of the enclosure stages.

e headmgs of the Manuals.

Englosure heading will need to be completed except those
osure system you purchased: Mini-pod, Partial, Full Enclosure or any
nly the sections pertaining to your purchase should be completed. Skip

nswuLstnll foIIow sequence. The following lists show which sections are

g

y’"

T \,in
SECTION 02. - MINI-POD - FUSELAGE ENCLOSURE SECTION 02. - PARTIAL ENCLOSURE - FUSELAGE ENCLOSURE
_*_01-02 NOSE POD ASSEMBLY - MINi POD __ 61:02 NOSE POD ASSEMBLY - MINI POD
__ 03-04 NOSEPODASSEMBLY ol 03 04 NOSE POD ASSEMBLY
__ 05-06 #4 BELLY PAN INSTALLATION 05-06 #4 BELLY PAN INSTALLATION
___07-08  #3 BELLY PAN INSTALLATION __ 07:08  #3 BELLY PAN INSTALLATION
__ 09-10 BOOM SEAL INSTALLATION ___ 0810 BOOM SEAL INSTALLATION
11-12  #2 BELLY PAN INSTALLATION 71112  #2 BELLY PAN INSTALLATION

* 13-14  #1 BELLY PAN INSTALLATION *_ 1314 #1 BELLY PAN INSTALLATION

_* 1516 CENTER COVER ASSEMBLY - 15116 CENTER COVER ASSEMBLY
with MINI-POD - STANDARD DACRON COVERING #  with MINI-POD - STANDARD DACRON COVERING

16A-168~ CENTER COVER ASSEMBLY
Wit MINI-PUD - OPTIGNAL DOPE B FABRIC COVERING ™~
17-18 | CENTER COVER ASSEMBLY:with PARTIALOR FULL |
¢ ENCLOSURE - STANDARD I]ACRON COVERING
18A-188 CENTER COVER ASSEMBLY with PARTIAL ORFULL |
f ENCLOSURE - OPTIONAL DOPE & FABRIQ COVERING

| 19-;

NTER COVERASSEMBLY,
MIEEOD = UPTTORAL DOPE & FABRIC COVERING =
{ CENTER COVER ASSEMBLY with PARTIAL OR FULL '

! ENCLOSURE - STANDARD DACRON COVERING

— 1BA,-1BB CENTER CQVER ASSEMBLY with PARTIAL OR FULL |

: ENCLOSURE - OPTIONAL DOPE; & FABRIC COVERING

* 19-20 : MINI-POD'WINDSHIELD INSTALLATION 20T MINFPOD WINDSHIELD INSTALEATION: - ~=—--——"~"=1
___ 21-22 “WWINDSHIELD INSTALLATION: ! _*;21-22 | WINDSHIELD INSTALLATION | ;
23.24 AFT-ENCLOSL IREINSTALLATION 123,24 ’ AFT ENCL QSUR.EJNSIALLATIQN -
__ 2526 FULL DOOR ASSEMBLY b:26-=FULL DOOR ASSEMBLY
__ 27-28 HALF-DOOR ASSEMBLY - FHALF-DOOR ASSEMBLY
__ 2930 CABANE/STRUT FAIRING INSTALLATION - 503 PARTIAL : ggae { JCABANE/STRUT FAIRING INSTALL - 503 PARTIAL
__ 3132 FLOWFENCE INSTALLATION - 503 FULL ENCLOSURE 3137 E FLOW FENCE INSTALLAT - 503 FULL ENCLOSURE
__33.34 CABANE/STRUT FAIRING INSTALLATION - 582 PARTIAL W= 3334 f CABANE/STRUT FAIRING INSTALL - 582 PARTIAL
__ 3536 FLOW FENCE INSTALLATION - 582 FULL ENCLOSURE " 35-36 ’ FLOW FENCE INSTALL - 582 FULL ENCLOSURE
__ 37-38 CABANE/STRUT FAIRING INSTALLATION - 912 PARTIAL '“":ww CABANE/STRUT FAIRING INSTALL - 912 PARTIAL
__ 39-40 FLOW FENCE INSTALLATION - 912 FULL ENCLOSURE =—._ 3940 / FLOW FENCE INSTALL - 912 FULL ENCLOSURE
__ 4142 MAIN GEAR LEG FAIRING INSTALLATION _., 41-42° MAIN GEAR LEG FAIRING INSTALLATION
__ 4344 NOSE GEAR STRUT FAIRING INSTALLATION __"43<44 NOSE GEAR STRUT FAIRING INSTALLATION
SECTION 02. - FULL ENCLOSURE - FUSELAGE ENCLOSURE
__ 0102 NOSE POD ASSEMBLY - MINI POD
_*_03-04 NOSE POD ASSEMBLY
_*_05.08  #4 BELLY PAN INSTALLATION
*_ 07-08  #3 BELLY PAN INSTALLATION
_* 0910 BOOM SEAL INSTALLATION
* 1112 #2 BELLY PAN INSTALLATION e
1314 #+BEHY.PANINSTALLATION e
15 16 | GENTER.COVER ASSEMBLY

mmmﬂr 0D:

- ENCLOSURE -

. ENCLOSURE 4

" CABANE/STRU
FLOW FENCE |

_-3%34 CABANE/STRU
> 3538 FLOWFENCE I
) _. 3738 CABANE/STRU
o 2 3940 FLOWFENCEI
___ 4142 MAINGEARLE
™ Depends on Engine __ 4344

cE 3 -E' COVER ASSEMBLY with PARTIAL OR FULL
1aA-1BB CENTER coVER ASSEMBLY with PARTIAL OR FULL

" MINI-POLR WINDSHIELD INSTALLATION
WINDSHIELD INSTALLATION

FULETRRIR-ASSEMBLY
_HALF-DOOR-ASSEMBLY ™

STANDARD DACRON COVERING
'STANDARD DACRON COVERING
IOPTIONAL DOPE & FABRIC COVERING e

AFT ENCLOSURE INSTALLATION...

T FAIRING INSTALLATION - 503 PARTIAL
NSTALLATION - 503 FULL ENCLOSURE
T FAIRING INSTALLATION - 582 PARTIAL
NSTALLATION - 582 FULL ENCLOSURE
T FAIRING INSTALLATION - 912 PARTIAL
NSTALLATION - 812 FULL ENCLOSURE
G FAIRING INSTALLATION

NOSE GEAR STRUT FAIRING INSTALLATION

w0209

11/3/00

12x-part wp



RREMSS S—12 AIRAILE

PARTS MANUAL PAGES

M._l""‘--gz_;g., e

SECTION 03. - INTERNAL SYSTEMS

_*_ 0102 FLOORBOARD INSTALLATION

03-04 RUDDER PEDAL ASSEMBLY - w/o TOE BRAKES

05-06 RUDDER PEDAL ASSEMBLY - with HYDRAULIC TOE BRAKES

* 07-08 RUDDER CABLE SYSTEM ASSEMBLY

---09-10--BRAKE SYSTEM - ﬂ'AND BRAKE ASSEMBLY-,— oo
g P BRAKE SY-S;FEM-j-MND BRAKE-ASSY-w/- #NFL!GH’-F-A%Q? FLAP
_ ! 13-14 BRAKE SYSTEM7 ameLE HYDRAULIC TOE BRAKES

.~ __ 15-16 BRAKE SYSTEM - DUAL HYDRAULIC TOE BRAKES
% 1718 SEATASSEMBLY, | |

e v ; -

_719-20 OPTIONAL HEADREST ASSEMBL
i 22__SEATBELT_IN,STALLAIIQN___-
* 23-24 CONTROL STIg
* 25-26 AILERON CAEﬁ

27-28 FLAP SYSTEM
* 29-30 THROTTLE LE!
31-32 503/582 INSTR
33-34 503/582 INSTRUMENT PANEL ASSEMBLY - w1th PANEL TRIM
35-36 912 INSTRUMENT-PANEL ASSEMBLY - w/o PANEL TRIM
37-38 912 INSTRUMENT PANEL ASSEMBLY - with PANEL TRIM
3940 TRIM WHEEL ASSEMBLY - PANEL MOUNT
4142 TRIM WHEEL ASSEMBLY - FLAP LEVER MOUNT
43-44 STROBE BOX MOUNT

wo2c9

12x-part wp 11/3/00



KRRIMES S—12 AIRAILE

PARTS MANUAL PAGES

SECTION 04. - 503 ENGINE, INSTRUMENTATION
and ELECTRICAL SYSTEMS

01-02 503 ENGINE MOUNT ASSEMBLY

03-04 503 SINGLE CARB.ENGINE INSTALLATION

05-06 503 DUAL CARB ENGINE INSTALLATION
.._..07-08...503 EXHAUST ASSEMBL.Y Ty S
-2 00-20-508 FUEL-SYSTE INGLE: wme FANK- e B

' 11-12 503 FUEL SYbll: Iz BUAL WING TANKS f

1 13-15 503 INSTRUMENTS ¢ & ELECTRICAL- wio OPTIONAL ELEGT START

' 16-18 503 INSTRUMENTS & ELECTRICAL - with ELECTRIC START 5
1920 503 BATTERY BOX INSTALLATION 7 771777717

- 21-22 503 MUFFLER WRAP HEATER IR R

1

2324 503 STROBE @fgigmg_e:HEMATlc

8
it

up209:

12x-part wp 11/3/00



RAFEIWDIES S—12 AIRAILE

PARTS MANUAL PAGES

SECTION 04. - 582 ENGINE, INSTRUMENTATION,
and ELECTRICAL SYSTEMS

01-02 582 ENGINE MOUNT ASSEMBLY

03-04 582 ENGINE &

05-06 582 EXHAUST ASSEMBLY

,,-W,A.gz-oa -582 FUEL SYSTEMY SINGLEWINGTANK

112 582 OILINJECTIO’&_TANK&MOUNT b

| 13-14 582 GOOLING SYSTEM - MINI-POD OR PARTIAL ENCLOSURE

- 15-16 582 GOOLING SYSTEM - FULL ENCLOSURE | :

, 17-19 582 INSTRUMENTS & ELECTRICAL- w/o oPTloNA‘[‘ELEGT ST‘ART .

Sl 22022 582 INSTRUMENTS & ELECTRICAL - with ELECTRIC START | ..~
__ 2324 582 BATTERYEOXINS

25-26 582 MUFFLER
27-28 582 RADIANT

- CORE ASSEMBLY

JEATE

29-30 582 RADIANT K EATER{NSTALLATION
31-32 582 STROBE S‘,\Y‘ST‘E‘M’} CHEMATIC

/
//

w0209

12x-part wp  11/3/00



RRAERIDES S—-12 AIRAILE

PARTS MANUAL PAGES

o

SECTION 04. - 912 ENGINE, INSTRUMENTATION,
and ELECTRICAL SYSTEMS

01-02 912 ENGINE MOUNT ASSEMBLY

: 03-04 912 ENGINE, THROTTLE/FUEL HOOK UPS
_ 05-06 912 EXHAUST ASSEMBLY
----07-08. 812 FUEL SYSTEW SINGLE WING TANK .. et

-09-10--842-FUEL-SYST|

AL WING. TANKS.. e e
1112 912 01L TANK&MBH[NT ; : ‘
113-14 912 COOLING SYSTEM - MINI- POD OR PART|AL ENCLOSURE
115-16 912 COOLING SYSTEM - FULL ENCLOSURE T R
U749 912 INSTRUMENTS & ELECTRICAL A “
120-21_ 912 BATTERY BOX INSTALLATION ' ‘ '

22-23 912 RADIANT !g@ﬂ" RE ASSEMBLY

e A

24-25 912 RADIANT HEATER ,,STALLATION
26-27 912 STROBE )

!
| S—
j
!
.

up2091

12x-part  wp 11/3/00



RRAEIME3 S-—12 AIRAILE

SECTION 05.
* 01-02
* 03-04
* 05-06
* 07-08

* 0810 ..

PARTS MANUAL PAGES

- TAIL GROUP FRAME ASSEMBLY

VERTICAL STABILIZER FRAME ASSEMBLY
HORIZONTAL STABILIZER FRAME ASSEMBL
ELEVATOR FRAME ASSEMBLY
RUDDER FRAME ASSEMBLY
TAIL.GROUP CABUE A$SEMBLY_.__

S 1-:‘-,-,1431_;,2”.%"{'43lMuTAB.MQ,U.NT - AU SO
' — 1314 ' |

2091

12x-pat  wp  11/3/00



RAFIDES S-12 AIRAILE

PARTS MANUAL PAGES

Tk

SECTION 06. - WING FRAME ASjSi)EMBLY

_* 0102 LEADING & TRAILING EDGE SPAR ASSEMBLY
. 03-04 UNIVERSAL HINGE ASSEMBLY

05-06 INTERNAL STRUCTURE
_ 07-08 OUTBOARD RIB ASSEMBLY
w0910 ROOT.RIB TENSIONING SYSTEM . . _
1 ‘Muzu--FUEL mNKM@ -

RS 16 AILERON PUSH P,

1 17-18 STROBE MOUNT ! A

o """“TQ-ZU “FLAPFRAME ASSEMBLY " T

Mool * 21-22 AILERON FRAMEASSEMBLY, L
23-24 FLAP SYSTEMySHOUND ADJUSTABLE
25-26 FLAP SYSTEM \LNF SHT ADJUSTABLE
27-28 LIFT STRUT A§SEMBLY - NON-ADJUSTABLE
2030 LIFT STRUT ASSEMBLY - ADJUSTABLE

* 3132 JURY STRUT ASSEMBLY

33-34 JURY STRUT FAIRING INSTALLATION

35-36 FLAP FILLET INSTALLATION

w02091

12x-part  wp 11/3/00



RREIMES S—12 AIRAILE

PARTS MANUAL PAGES

SECTION 07. - COVERING

01-02 TAIL GROUP DACI?ON COVERS AND HARDWARE
03-04 WING DACRON COVERS AND HARDWARE

05-06 AILERON/FLAP DACRON COVERS AND HARDWARE
07-08 FILLET FAIRING INSTALLATION

MD209 1

12x-pat wp  11/3/00



RARINNIESS S—12 AIRAILE

PARTS MANUAL PAGES

S L
b el
g
P

R

SECTION 08. - PROPELLERS

01-02 503 TENNESSEE WOOD PROP INSTALLATION

03-04 582 TENNESSEE WOOD PROP INSTALLATION

05-06 912 TENNESSEE WOOD PROP INSTALLATION

__ 07-08 503 WARP DRIVE PROP INSTALLATION - STANDARD HUB

0910503 WARP DRIVE PROP INSTALLATION - HP-LHUB _
o PROPINSTALLATION..STANDARD.HUB. ..

11314 582 WARP DRIVE PROP INSTALLATION - HP-L HUB

T 1546 912 WARP DRIVE PROP INSTALLATION - wio FULL ENCLOSURE

__ 11718912 WARP DRIVE PROP INSTALLATION - with FULL ENCLOSURE

95207503 VO PROPINSTALLATION A

. 1 21:22 582 IVO PROPINSTALLATION L
armliurer]
] 4l
]
~7

u0209!

12x-part  wp  11/3/00



RRIARIMES 5—12 AIRAILE

PARTS MANUAL PAGES

SECTION 09. - OPTIONS

01-16 OPTIONAL PUDDLE JUMPER FLOATS
17-18  OPTIONAL INSTRUMENTAL PANEL ASSEMBLY
1920 OPTIONAL COMPASS MOUNT ASSEMBLY

21-22 OPTIONAL DOPE & FABRIC STRUCTURE & COVERING

[ g ——

w02091

12x-part wp 11/3/00



The RANS CD manual is designed to be printable on 3-hole punched
paper on your home printer. If you have the pre-printed manual,
follow the directions for rotation below.

If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer
screen.

After the manual pages are printed, rotate the Parts Drawing page
180° to face the Parts List page. See the diagram below.

Parts Drawing page Parts List page



d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFdd3H LON AVIN
"AINO F'1dNVX3

LL02/5L/9 005€-05
\\ ‘
o y
(=} /
o
o
X
z=
Za
o o+
34 = ™
oo — =
Z2 & @
: ::
Iz O ®n
oo n
Be n <
o~
=)=} | M
o 2y %
oo g [a
aog
FRE
__.a o,
o
m =
[
E m
L Y-ELE0IM HY - 3903 ONIQY3T IO 81 '+ = @
| T-€2£0IMd H1- 3903 ONIav31dID 81 '+ IN
b HPPSOIMAA HY - G1Y dIL ONIM "€
L TPS0IMd H1- 818 dIL ONIM '€
b H-ZLE0IMA HY - 3903 ONIMIVYL dI10 81 T
v 1-2280IMd H1- 3903 ONMIVAL dITO 81y 2 _ 3
vz L7-OdVY 13AR WANINATY .8/ ) R
R
ALIINVNO 939NNN 19vd NOILJId0S3a # NS
XTAW3SSY iy diL - ONIM - 9319N00 525
90-0500 39Vd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVANTE 404 1vVid3d
'39Vd NOILdIFdOS3d S14dvd
ONIANOdSTHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14vVd SAONTY
"d3AdNIE ONIY-€ N3IdO

¢ d41S



“IVANVIN §NOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O du iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diNo 91y v IA na W_u
I T-€LE0IMdA H1-390d3 9NIAva1diTo 9id v > [
I H-7¥S0IMdM HY - 914 dIL ONIM '€ M z
I T-PSOIMdAM H1-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 390a3 ONITIVEL dITO 9Id 2 m__
14 T-CLE0IMdA H1-39d3 ONITIVEL dITO gid 2 ~
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3GNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3dd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



S-12XL AIRAILE - GENERAL INFORMATION

001-02

# DESCRIPTION PART NUMBER QUANTITY

1. Flight Log FLIGHT LOG 1

2. Maintenance Log Book MAINTENANCE LOG 1

3. Assembly Manual ASSEMBLY MANUAL 1

4. 1" x.032x8"  Aluminum Strip * KAACO0001-9 1

4. Raw Stock Kit KAACO0001 1

4. 7/8"x .058 x 6' Anodized Aluminum Tubing * KAACO0001-1 1

4. 1/2"x.083x 3"  Aluminum Tubing * KAACO0001-2 1

4. 3/4"x.058 x 11" Anodized Aluminum Tubing * KAACO0001-3 1

4. 3/8"x.058x6"  Aluminum Tubing * KAACO0001-4 1

4. 1/2"x.035x 12" Anodized Aluminum Tubing * KAACO0001-5 2 stk
4. 1/4"x.028 x 24" Aluminum Tubing * KAACO0001-6 1

4. 1/2"x.058 x 3"  Aluminum Tubing * KAACO0001-7 1

4. 1" x.049x9 Anodized Aluminum Tubing * KAACO0001-8 1

4. 3/8"x.095x8" Anodized Aluminum Tubing * KAACO0001-10 1

5. Foam Rubber Strip, 3/8" x 3/16" x 17' WS-FS 1rls

6. Experimental Decal Sheets EXPER-DECAL 1

7. Range Decal RANGE DECAL 1

8. #40 Silver Clecos #40CLECOS 6

9. #30 Copper Clecos #30CLECOS 12
10. #11 Gold Clecos #11CLECOS 6
11. Decals PP-DECAL 2
12. Safety Wire SAFETY WIRE 1ft
13. Loctite Blue LOC-TITE 1
14. Epoxy EPOXY 1
15. Cleco Pliers CLECO PLIERS 1
16. Warning Label KPPLO001 1

*Supplied in Raw Stock Kit.

dBase Page #: 12X001-2

12/1/2000



66/22/5
aiva

ATIVHIV cI—S

S

s

7
gl =
<
I
(=]
(93]

S

3 3

=
.
c
w

o

o |~

o | >

x |o

H_Jl_

= | »

OS

> |9

Q 1z

38
@
—<

i

QO

19

D




Section:

Detail:

FUSELAGE ASSEMBLY

COCKPIT CAGE

# Description

Part Number

Page:
01-04

Date:
7/11/95

Quantity

1. Cockpit Cage
2. Serial Number Location

KAFUO0015

RANS, Inc.

S-12 Airaile

1

dBase Page #:
001-4




SHMVYEA OITNVYAAH
XTAWASSY DAT 4VAD NIVI
sevon TIVEIY TIXST—S CSUHSS

STV13AAd "04d ATdWASSY IMvdg OINMNVIAAH ANV 133HM O1 H:—L—I:—IH\ &&&K&\K@
YA

13X00S 937 dv3IO

oL/10/01

S—100



001-6
S-12XL AIRIALE - MAIN GEAR LEG ASSEMBLY - HYDRAULIC BRAKES

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-14A 2
2. 5/16" Shear Nut AN364-524A 2
3. 5/16" Thin Washer AN960-516L 4
4. 5/16" Bolt AN5-16A 2
5. Gear Leg KPMG0064 2
6. Axle Mount Socket KPMGO0168 2
7. AXle* e 0
8. 1/4" Thin Washer AN960-416L 4
9. 1/4" Shear Nut AN364-428A 2

*See wheel and hydraulic brake assembly for part number.

dBase Page #: 12X001-6 10/1/2010



0L/10/01

SINVd "THAHM LOH.LIM
SHUILL HHNIVHL—044V,9 UdHVUNVILS
—ATNASSY HAVHE OI'INNVHUAH ANV "THHAHM

AIIVHIV 'IXZT—S SUEd

MD1967

L—100



S-12XL AIRAILE - WHEEL & HYDRAULIC BRAKE ASSEMBLY

STD 6" - AERO-TRAINER TIRES WITHOUT WHEEL PANTS

001-8

# DESCRIPTION PART NUMBER QUANTITY
1. Safety Wire*> e 0
2. 3/8" Thick Washer AN960-616 4
3. 5/16" Thick Washer AN960-516 4
4 . 5/16" Shear Nut AN364-524A 2
5. Thread Sealant>*> 0
6. 3/8" Tensile Nut AN365-624A 4
7. 3/8" Bolt ANG-17A 4
8. 90 Fitting KSBS0001 2
9. 5/16" Bolt AN5-16A 4
10. Hydraulic Brake Assembly, 6" KSBS0030 2
11. AXle* e 0
12 . 5/16" Thin Washer AN960-516L 4
13. Tire, 6" KSMGO0013 2
14 . Tire Tube, 6" KSMGO0016 2
15. 5/16" Tensile Nut AN365-524A 4
16. washer* e 0
17. Castle Nut* e 0
18. Cotter Pin* e 0

*Supplied pre-assembled to KSBS0030.

**Builder Supplied.

dBase Page #: 12X001-14

7/4/2003



oL/1L0/01

SHUILL VHANIL
—A'TAINASSY HAMVHE OI'INVHUAH ANV "THAHM
ATIVHIV 'IXZT—S SUUERY

JONVEVIdAdAY NI AAVA AV ATENISSY Invdg — *01

896 LAN

6—100



S-12XL AIRAILE - WHEEL & HYDRAULIC BRAKE ASSEMBLY

TUNDRA TIRES

001-10

# DESCRIPTION PART NUMBER QUANTITY
1. Safety Wire*> e 0
2. 3/8" Thick Washer AN960-616 4
3. 5/16" Thick Washer AN960-516 4
4 . 5/16" Shear Nut AN364-524A 2
5. Thread Sealant>*> 0
6. 3/8" Tensile Nut AN365-624A 4
7. 3/8" Bolt ANG-17A 4
8. 90 Fitting KSBS0001 2
9. 5/16" Bolt AN5-16A 4
10. Hydraulic Brake Assembly, 6" KSBS0030 2
11. AXle* e 0
12 . 5/16" Thin Washer AN960-516L 4
13. Tundra Tire, 6" KSMGO0002 2
14 . Tundra Tire Tube, 6" KSMG0003 2
15. 5/16" Tensile Nut AN365-524A 4
16. washer* e 0
17. Castle Nut* e 0
18. Cotter Pin* e 0
19. MATCO Adaptor Kit (w/ Tundra Tires Only) KSBS0032 1
20. Disc Spacer** e 0
21. Socket Head Cap Screw*>* 0

*Supplied pre-assembled to KSBS0030.
**Builder supplied.
**Supplied with KSBS0032

dBase Page #: 12X001-16

4/9/2013



0L/10/01

SILNVd 'THHHM H.LIM
SHHILL HANIVHL—044V,9 AHVUNV.IS
—ATdNASSY HAAVHE OI'INVHUAH ANV "[THHHM

HAIIVHIV 'IXZT—S SUERY

S3ONV14 H108
404 VOIdAL

JONVEVAAAY NI AYVA AV ATEWISSY IxveE — «01L

086 AN

l1—100



S-12XL AIRAILE - WHEEL & HYDRAULIC BRAKE ASSEMBLY

STD 6" - AERO-TRAINER TIRES WITH WHEEL PANTS

001-12

# DESCRIPTION PART NUMBER QUANTITY
1. Safety Wire*> e 0
2. 3/8" Thick Washer AN960-616 4
3. 5/16" Thick Washer AN960-516 4
4 . 5/16" Shear Nut AN364-524A 2
5. Thread Sealant>*> 0
6. 3/8" Tensile Nut AN365-624A 4
7. 3/8" Bolt ANG-17A 4
8. 90 Fitting KSBS0001 2
9. 5/16" Bolt AN5-16A 4
10. Hydraulic Brake Assembly, 6" KSBS0030 2
11. AXle* e 0
12 . 5/16" Thin Washer AN960-516L 4
13. Tire, 6" KSMGO0013 2
14 . Tire Tube, 6" KSMGO0016 2
15. 5/16" Tensile Nut AN365-524A 4
16. washer* e 0
17. Castle Nut* e 0
18. Cotter Pin* e 0
19. Main Wheel Pant, 6" KPMGO0105 2
20. 3/32" Aluminum Pop Rivet 40APR1/8 8
21. 3/16" Nut Plate K-1000-3 4
22. 1/4" Bolt AN4-4A 2
23. 1/4" Large Washer AN970-4 2
24 . Wheel Pant Mount Plate KPMG0162 2
25. Wheel Axle Extender - 6" KPMGO0171 2
26 . Loctite Blue*> 0
27 . 3/16" Bolt AN3-3A 4
28 . 3/16" Large Washer AN970-3 4

*Supplied pre-assembled to KSBS0030.

**Builder supplied.

dBase Page #: 12X001-18

7/4/2003



PARTS PAGES
001-13
THRU
001-24

LEFT BLANK



o0 ATIVAIV 21-S I
ey} ur spep @@]@&ﬂ # gﬁzfv&u%wwnwn

<
N\
m——————————m

SUIL VIANNL _HIIM
ATENISSY ¥V30 ISON_

ATEWIASSY 39Vvi3snd

‘NOLLOTS

‘SHLON

SZ—-10
Fovd)




S$-12XL AIRAILE - NOSE GEAR ASSEMBLY

001-26

TUNDRA TIRES
# DESCRIPTION PART NUMBER QUANTITY
1. Nose Gear Strut * NG-STRUT 1
2. Spring * 10372 1
3. Nose Gear Axle KPNGO0038 1
4. 1/4" Plastic Washer * PW-4 4
5. 1/4" Bolt* AN4-24A 1
6. Large Cotter Pin MS24665-285 2
7. 3/16" Bolt AN3-20A 1
8. 3/16" Thin Washer AN960-10L 2
9. 1/4" Shear Nut * AN364-428A 1
10. 1/4" Thin Washer ANZ60-416L 2
11. 3/16" Shear Nut AN364-1032A 1
12. Steering Linkage NG-SL 4
13. 1/4" Plain Nut AN345-416 2
14. Steer Rod KPNG0039 2
15. Steer Horn KPNGO0035 1
16. Fork-Tundra * NG-FORK-12-T 1
17. Wheel Bushing NG-WB-T 2
18. 6" Tundra Tire KSMG0002 1
19. Loctite Blue LOC-TITE 0
20. Bearing Washer TRA2435 2
21. Thrust Bearing NTA2435 1
22. Socket Head Cap Screw ** KSNG0001-1 6
23. Washer ** KSNGO0001-2 12
24. 6" Hegar Nosewheel Rim Set LG-NW-RIM 1
25. Seal Plate ** KSNG0001-3 1
26. ORing ** KSNGO0001-4 2
27. Loc Nut™ KSNGO0001-5 6
28. 6" Tundra Tube KSMGO0003 1
29. Nose Gear Assembly - Tundra KANGO0007 1
30. 1/4" Shear Nut AN364-428A 2
31. Hegar Nosewheel Hub Kit KSNG0001 1
32. 1/4" Plain Bolt 1/4X1 BOLT 2
33. 1/4" Plain Nut AN345-416 2

*Supplied pre-assembled to KANGO0Q7Y.
**Supplied in hub kit (KSNG0001).

dBase Page #: 001-22
1/ 8/01



vsn ATVYIV SI1-S Lo/

S 4 e v

-

YL YINIVHL-0¥3V HLIM
ATENISSY ¥v3ID 3ISON

£2—-10
‘NOILLOFS qovd

L AT18W3SSY 39v13ISNA saion




S-12XL AIRAILE - NOSE GEAR ASSEMBLY
AERO-TRAINER TIRES

001-28

# DESCRIPTION PART NUMBER QUANTITY
1. Nose Gear Strut * NG-STRUT 1
2. Spring * 10372 1
3. Nose Gear Axle KPNG0074 1
4. 1/4" Plastic Washer * PW-4 4
5 1/4"Bolt* AN4-24A 1
6. Large Cotter Pin MS24665-285 2
7. 3/16" Bolt AN3-20A 1
8. 3/16" Thin Washer AN960-10L 2
9. 1/4" Shear Nut * AN364-428A 1
10. 1/4" Thin Washer AN960-416L 2
11, 3/16" Shear Nut AN364-1032A 1
12. Steering Linkage NG-SL 4
13. 1/4" Plain Nut AN345-416 2
14. Steer Rod KPNG0039 2
15. Steer Horn KPNG0035 1
16. Fork * KPNG0073 1
17. Aluminum Bushing, 3/4" x .058 x X *** KAACO0001 0
18. Aero-Trainer Tire, 5" KSMGQ0005 1
19. Loctite Blue LOC-TITE 0
20. Bearing Washer TRAZ2435 2
21. Thrust Bearing NTA2435 1
22. Socket Head Cap Screw ** KSNG0001-1 6
23. Washer ** KSNG0001-2 12
24. 5" Hegar Nosewheel Rim Set LG-NW-RIM-5 1
25. Seal Plate ** KSNG0001-3 1
26. ORing** KSNG0001-4 2
27. Loc Nut ** KSNG0001-5 6
28. Aero-Trainer Tube, 5" KSMG0007 1
29. Nose Gear Assembly KANGO0012 1
30. 1/4" Shear Nut AN364-428A 2
31. Hegar Nosewheel Hub Kit KSNG0001 1
32. 1/4" Plain Bolt 1/4X1 BOLT 2
33. 1/4" Plain Nut AN345-416 2

*Supplied pre-assembled to KANG0012.
**Supplied in hub kit (KSNGO0001).
***Builder must fabricate from raw stock.

dBase Page #: 001-36
10/ 5/99



[£4Y0! HTIVHIV g[ —S auva

CLBLAN
# ONIMVNG TVINYN

[ j e/ii/zr

ay) ur spup SUCHS

AT8N3SSY 133HM 3ISON 33S M
U

[~ ATGNISSY INVd
T33HM ¥V3O 3ISON
L A18W3SSY 39v13SN4 o
NOLLOTS 62-10




Page:
FUSELAGE ASSEMBLY 01-30

NOSE GEAR WHEEL PANT ASSEMBLY Date:
8/22/96

# Description Part Number Quantity
1. 3/16" Bolt AN3-5A 4

2. 3/16" Thick Washer AN960-10 2

3. 3/16" Large Wood Washer AN970-3 2

4. 3/16" Nut Plate K-1000-3 2

5. 3/32" Aluminum Pop Rivet 40APR1/8 4

6. Loctite Blue LOC-TITE 0

7. Nose Wheel Pant, FWD NWP-FWD 1

8. Nose Wheel Pant, AFT NWP-AFT 1

9. Rubber Edging X1011 12in

RANS, Inc. dBase Page #:
S-12 Airaile 001-24




86/60/L0

N 29

RARNNIET S—12 AIRAILE
SUPER STRUCTURE ASSEMBLY

LE-100



S-12XL AIRAILE - SUPER STRUCTURE ASSEMBLY - 503/582

001-32

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-30A 4
2. 1/4" Thick Washer AN960-416 24
3. Keel Plate K-KP 6
4, 1/4" Bolt AN4-26A 7
5. 1/4" Bolt AN4-27A 1
6. 3/8" Clevis Pin MS20392-5C97 2
7. 1/4" Thin Washer ANS60-416L 12
8. 1/4" Tensile Nut AN365-428A 2
9. Bracket W-BRKT 2
10. Keel KPFU0043 1
11. 1/4" Shear Nut AN364-428A 15
12. Spacer Bushing, 3/8" x .058 x 2" S$B-3/8X2 1
13. 3/8" Thick Washer AN960-616 6
14. AFT Cabane, LH KPFUOD048-LH 1
14. AFT Cabane, RH KPFUO0O048-RH 1
15. AFT Strut KPFUO0045 1
16. Middle Cabane, LH KPFU0047-LH 1
16. Middle Cabane, RH KPFUO0O047-RH 1
17. Forward Cabane, LH KPFU0046-LH 1
17. Forward Cabane, RH KPFUO0046-RH 1
18. Forward Strut KPFU0044 1
19. 1/4" Bolt AN4-15A 2
20. 1/4" Bolt AN4-17A 3
21. 3/16" Shear Nut AN364-1032A 4
22. 3/16" Thin Washer AN960-10L 8
23. Triangle Plate AUF-13 4
24. 3/16" Bolt AN3-15A 4
25. Tail Boom Bracket KPFUO0035 1
26. Plastic Strip K-PS 1
27. Tail Boom - Brace Tube KPFU0049 2
28. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
29. Keel Template KPFU0070 1
30. LocRing RL 27 1/4 2

dBase Page #:

001-26
5/24/01



86/60/60

>\V// MV\»

Sl L
,A“—/ g  SHOULDER
P e /// BELT

2
37
/0\

Al S /"% SLDE INTO FUSELAGE ~ Ev. B
7 27

RARINIESS S~—12 AIRAILE
SUPER STRUCTURE ASSEMBLY — 912 ENGINE

£€-100



S-12XL AIRAILE - SUPER STRUCTURE ASSEMBLY -912

001-34

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-32A 2
2. 1/4" Thick Washer AN960-416 20
3. Keel Plate K-KP 2
4. 1/4" Bolt AN4-26A 5
5. 1/4" Bolt AN4-27A 3
6. 3/8" Clevis Pin MS20392-5C97 2
7. 1/4" Thin Washer AN960-416L 12
8. 1/4" Tensile Nut AN365-428A 3
9. Bracket W-BRKT 2
10. Keel KPFU0043 1
11. 1/4" Shear Nut AN364-428A 13
12. 3/8" x .058 x 2" Bushing SB-3/8X2 1
13. 3/8" Thick Washer AN960-616 6
14. AFT Cabane, LH KPFUQQ48-LH 1
14. AFT Cabane, RH KPFUQQ048-RH 1
15. AFT Strut KPFUQ045 1
16. Middle Cabane, LH KPFUQQ47-LH 1
16. Middle Cabane, RH KPFUQQ47-RH 1
17. Forward Cabane, LH KPFUQ0046-LH 1
17. Forward Cabane, RH KPFUOQ0O46-RH 1
18. Forward Strut KPFUQ0044 1
19. 1/4" Bolt AN4-15A 2
20. 1/4" Bolt AN4-17A 3
21. 3/16" Shear Nut AN364-1032A 4
22. 3/16" Thin Washer AN960-10L 8
23. Triangle Plate AUF-13 4
24. 3/16" Bolt AN3-15A 4
25. Tail Boom Bracket KPFUQO035 1
26. Plastic Strip K-PS 1
27. Tail Boom - Brace Tube KPFU0049 2
28. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
29. 5/16" Bolt AN5-32A 2
30. 5/16" Thin Washer AN960-516L 6
31. 5/18" Tensile Nut AN365-524A 4
32. 5/16" Bolt AN5-10A 2
33. Stainless Steel U Bracket SU-118 2
34, 912 Engine Mount Angle, RH KPPWO0035-R 1
35, 912 Engine Mount Angle, LH KPPWO0035-L 1
36. Keel Template KPFUO0070 1
37. LocRing RL 27 1/4 2

001-28
9/ 9/98

dBase Page #:



ATANHASSY WOOH 'IIV.I
ATIVHIV cI—S SUULER

6681 AN

10/10/S



S-12XL AIRAILE - TAIL BOOM ASSEMBLY

001-36

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 6
2. 3/16" Thin Washer AN960-10L 14
3. 3/16" Bolt AN3-10A 4
4. 3/16" Bolt AN3-4A 6
5. 3/32" Aluminum Pop Rivet 40APR1/8 14
6. Tail Boom KAFUQ016 1
7. Tail Boom Extension TB-EXT 1
8. 3/16" Bolt AN3-12A 2
9. 3/16" Nut Plate K-1000-3 7
10. Tape KSAC0003 12in
11. Boom Template KPFUO0069 1
12. Elevator Push Pull Tube Guide KPFU0329 1
13. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4
dBase Page #: 001-30

5/ 7/01



vsn HIIVYIV 21-S SS/VL e
>0 W o gm@w ¥ Longu?vzugvivnuvn

1
i
]
¢ :
i
)
z el
r~ Ve \
s S N
L\@ \",.""D’/ "\‘\’
L -
& A
s 0 A
!y - Lol T
’ - -
] P H
N el A
sy 0
RS S
- v’),”/ ”/:’, ",‘| ‘\ \
- - - - - \
,a’gf?\:\ et T NOISN3LX3 WO08 vl
(',-‘-l-’ AN aie R
:L_)‘ L it Vo
z’»(—\'"“’\\ ’4’ ,/’ O
,’9,/\ \\ } I’/ i
- \ » -
R \\\[( e
I el
e g -2

t

r NOILVTIVISNI 20149 aIMS W
TIVIIad

ATdAN3ISSY 3OVI3ISNd

SILON

‘NOLLO3S

L§—10

Fovd)



Section:

Detail:

FUSELAGE ASSEMBLY

SKID BLOCK INSTALLATION

Page:
01-38

Date:
7125/95

# Description Part Number Quantity
1. 3/16" Shear Nut AN364-1032A 1

2. 3/18" Thin Washer AN960-10L 2

3. Skid Block TB-8B 1

4. 3/16" Bolt AN3-20A 1

RANS, Inc.

S-12 Airaile

dBase Page #:
001-38




B

oy} ur apep

ATIVHIV ST-8
SAICER

S6/0L/¢L }

auva

)

9¢02aNn
¥ ONINYYA TYNNVR

NOISN3LX3 wo0o8 TIV.I.\

(A18m3SSY WOOA 1wL 33S)

ol
//
K
~ ~ ¢
~ ~
~ ~
~
~ <~
<
~
// ~_
a7
s 1
v 30 AIBNISSY 13IHMIVL

NOILYTIVLISNI T3IFHMTIVL W
TIYi3q

AT18N3ISSY 39v13Isnd

‘NOLLOFS

BILON

6¢—10
dovd




Section:

FUSELAGE ASSEMBLY
Detali:
TAILWHEEL INSTALLATION

Page:
1-40

Date:
7125/95

# Description Part Number Quantity
1. 3/16" Shear Nut AN364-1032A 1
2. 3/16" Thin Washer ANS9B0-10L 2
3. Tailwheel Assembly KATGO0003 1
4. 3/16" Bolt AN3-17A 1
5. Large Cotter Pin* MS24665-287 1
6. Bushing* KPACO0035 1
7. Tailwheel Swivel Block* KPTG0002 1
8. Small Cotter Pin* MS24665-134 2
9. Tailwheel Fork* KPTG0001 1

10. Bushing* KPACO0034 2

11. Tailwheel-Axle* KPTGO0008 1

12. Tailwheel* KSTG0001 1

*Comes pre-assembled to KATG0003.

RANS, Inc.
S-12 Airaile

—— p— ——

dBase Page #:

001-40




-

1458

ayy ur spey

:

ATIVHIV &I—S
SCUCER Y

96/z1/t )

dLva

)

6lvCAN
# ONIMVHG TYONYR

dOd—-ININ —
ATEN3ISSY dOd 3SON

nxvmaw

(
L

J¥NSOTONT 3OVi13IsSnd

‘SILON

‘NOLLD3S

l0-20

9vd}




Section: Page:
FUSELAGE ENCLOSURE 02-02
Detail:

NOSE POD ASSEMBLY - MINI POD Date:
8/15/96

# Description Part Number Quantity
1. 1/8" Brass Washer ANS60-B4 24
2. Nose Cone Top PP-NCTOP 1
3. Nose Cone Mating Strip PP-NCMS 2
4. Nose Cone Bottom PP-NCBOT 1
5. 1/8" Aluminum Pop Rivet 1691-0410 24

RANS, Inc. dBase Page #:

S-12 Airaile 002-8




A ——

F

—

v AIVAIV 218 L
ay) ur spep @ww Y LGZANW

# ONIMVYA TYONVIH

J4NSOTIINT 1IN4d_ 4O VILdvVd —
A1gAN3ISSY dO0d 3ISON

THVLIa

£0-¢0
‘NOILOES Fovd)

L IMNSOTONT 3I9VI13ISNA N




Section:

Detail:

FUSELAGE ENCLOSURE

NOSE POD ASSEMBLY
WITH PARTIAL OR FULL ENCLOSURE

Page:
02-04

Date:
8/15/96

# Description Part Number Quantity
1. 1/8" Brass Washer ANS60-B4 24
2. Nose Cone Top KPFU0107 1
3. Nose Cone Mating Strip PP-NCMS 2
4. Nose Cone Bottom PP-NCBOT 1
5. 1/8" Aluminum Pop Rivet 1691-0410 24

RANS, Inc.
S-12 Airaile

e —

dBase Page #:

002-32




v ATIVHIV &1-S HEEE™
=S o

vlaa

"SILON

(NOUNWWVLSNI NVd AT138 v#

¥NSOTINT 39V13ISNA J
S0—-20
NOILITS l Fovd,




FUSELAGE ENCLOSURE

#4 BELLY PAN INSTALLATION

Page:
02-06

Date:
1/21/98

# Description Part Number Quantity
1. 3/16" Bolt AN3-3A 6
2. 3/16" Thick Washer AN960-10 6
3. #4 Belly Pan Former - RH KPFU0085-R 1
4 . #4 Belly Pan Former - LH KPFU0085-L 1
5. 5/8" Cushioned Tube Clamp MS21919-DG10 6
6. 3/16" Shear Nut AN364-1032A 6
7 . Rubber Edging X1011 13in
8. 3/32" Aluminum Pop Rivet 40APR1/8 8
9. #4 Belly Pan KPFUQ0095 1

10 . Foamn Strip, 3/16" x 3/8" x X * KAAC0001 0

*Builder cuts from raw stock.

RANS, Inc.

S-12 Airaile

dBase Page #:
002-2




_ —
vsin ATIVAIV 21-5 T
oy ur spon Sty  oeraa

OILVIIVLSNI NVd A1139 ¢7

1v.LIa

J¥ASOTINT I9v13ISNA J
NOLLDIS




Section: Page:
FUSELAGE ENCLOSURE 02-08

Detail:

#3 BELLY PAN INSTALLATION Date:
1/21/98

# Description Part Number Quantity
1. 3/16" Boit AN3-3A 4
2. 3/16" Thick Washer ANS60-10 4
3. Gusset - RH KPACQ065-R 1
4 . #3 Belly Pan Former - RH KPFUO0084-R 1
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 6
6 . 5/8" Cushioned Tube Clamp MS21919-DG10 4
7 . 3/16" Shear Nut AN364-1032A 4
8 . #3 Belly Pan Former - LH KPFUO0084-L 1
9. Gusset-LH KPACO0065-L 1

10 . 3/32" Aluminum Pop Rivet 40APR1/8 4
11 . Z Strip KPACO0067 2
12 . #3 Belly Pan KPFU0096 1
13 . 1/8" Aluminum Pop Rivet - Avex 1691-0410 14
14 . Foam Strip, 3/16" x 3/8" x X * KAAC0001 0

*Builder cuts from raw stock.




~—

ven HTIVHIV S1—-S ™
STy .

\Nvd AT38 o

NOILVTIVLISNI 1v3AS W0Og W
Tviliag

(
L

3¥NSOTONI 39v13sSnd J ‘saton
60-20
JNOIJDHSJ

HOvd




Section: Page:
FUSELAGE ENCLOSURE 02-10

Detail:
BOOM SEAL INSTALLATION Date:
8/15/96

# Description Part Number Quantity
1. Radiator/Boom Seal* KPPWO00495 1
2. 1/8" Aluminum Pop Rivet 1691-0410 12

*This part is called out & hardware is supplied on the cooling system drawing for 582/912.

— — —

RAN-STIITC. dBase Page ¥:
S$-12 Airaile 002-20




ven ATIVIIV S-S BN v
ay3 ut ape SUEY J 9/61AN

‘# ONIMVIA TYNINYH

‘Nvidaa

J¥NSOTONI 39V13ISNA J
‘NOLLOAS

‘SHLON

L1—20
vy

NOILVTIVISNI NVd A71138 ¢# WL




Section: Page:
FUSELLAGE ENCLOSURE 02-12

Detail:
#2 BELLY PAN INSTALLATION Date:
8/15/96

# Description Part Number Quantity
1. Top Channel, LH KPFU0060-LH 1

1. Top Channel, RH KPFU0060-RH 1

2. Z Strip KPACQ039 2

3. 1/8" Aluminum Pop Rivet 1691-0410 26

4. #2 Belly Pan KPFU0061 1

5. Foam Strip, 3/16" * KAACO0001 6ft

*Builder cuts from raw stock.

RANS, Inc. | | dBase Page ¥:

S-12 Airaile 002-4




00/22/6

NOILVTIVLSNI NVd ATIA4 1#

ATIVYHIV cI-S SUE

BL6LONW

gi-20



S-12XL AIRAILE - #1 BELLY PAN INSTALLATION

002-14

# DESCRIPTION PART NUMBER QUANTITY
1. Foam Strip, 3/16" * WS-FS(KAAC0001) 6 ft
2. 8"Z Strip PP-8Z 2
3. ZStip KPACO0040 2
4. Top Channel, LH KPFUO062-LH 1
4. Top Channel, RH KPFUQ062-RH 1
5. 1/8" Aluminum Pop Rivet - Avex 1691-0410 38
6. #1 Belly Pan KPFUQ0Q063 1
7. Rubber Grommet MS35488-17 1
8. 3/16" Shear Nut ** AN364-1032A 0
9. 3/16" Large Washer ** AN970-3 0
10. 3/16" Thick Washer ** AN960-10 0
11. 3/16" Bolt ** AN3-12A 0
12. Static/Pitot Mount IP-SPM 1
13. 3/16" Bolt AN3-5A 1
14. 3/16" Alumninum Pop Rivet - Cherry Q AAPQ-62 1
15. Static/Pitot Mount Clamp IP-SPMC 1
16. 3/16" Shear Nut AN364-1032A 1
17. 3/16" Thick Washer AN960-10 2
18. Static Tube W-ST 1
19. Pitot Tube *** W-ST 0
*Builder cuts from raw stock.
**Referenced from floorboard assembly.
*+*Builder makes pitot tube by cutting static tube in half.
dBase Page #: 002-6

8/11/00



00/0%/6

MD1890

RREME3 S—12 AIRAILE
CENTER COVER ASSEMBLY WITH MINI—POD
STANDARD DACRON COVERING

GL-20



S-12XL AIRAILE - CENTER COVER ASSEMBLY

WITH MINI-POD - STANDARD DACRON COVERING

002-16

# DESCRIPTION PART NUMBER QUANTITY

1. Center Cover - FWD Mount KPFU0038 1

2. Center Cover AFT Mount, RH KPFL0039-R 1

3. Center Cover Bottom Mount KPFUQ0040 1

4. Center Cover Forward Wrap KPFU0041 1

5. Center Cover - AFT Wrap KPFU0042 1

6. Reinforcement Tang KPAC0041 2

7. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 24

8. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8

9. Small Rubber Edging 8510K11 24 in
10. Rubber Edging X101 120 in
11. 3/32" Aluminum Pop Rivet 40APR1/4 6
12. 1/4 Turn Stud #200 3
13. Rubber Washer #201 3
14. Wear Washer Nylon #103 3
15. 1/8" Aluminum Pop Rivet - Avex 1691-0410 12
16. 1/4 Turn Receptacle #302 3
17. Center Cover AFT Mount, LH KPFUOQ038-L 1
18. Snap Ring #101 3
19. 8-32 Machine Bolt ANb26-832R6 8
20. 8-32 Nut Plate MS21047-08 6
21. 3/32" Aluminum Pop Rivet 40APR1/8 16
22. 8-32 Single Ear Nut Plate MS21051-08 2
23. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 2

dBase Page #: 002-14

9/30/00



00/SL/CL

KEEL TUBE (SEE SUPER STRUCTURE)
MD3942

RREYMESS S—12XL AIRAILE
CENTER COVER ASSEMBLY WITH MINI-POD
AND OPTIONAL DOPE & FABRIC COVERING

Vv9l-¢0



002-16B

S-12XL AIRAILE - CENTER COVER ASSEMBLY
WITH MINI-POD - OPTIONAL DOPE & FABRIC COVERING

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Avex 1691-0410 10
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 18
3. Rubber Edging X1011 120 in
4. Center Cover - AFT Wrap KPFU0262 1
5. Center Cover - FWD Wrap KPFU0321 1
6. 1/4 Turn Stud #200 3
7. Rubber Washer #201 3
8. Wear Washer Nylon #103 3
9, Reinforcement Tang KPAC0041 2
10. Snap Ring #101 3
11, 3/32" Aluminum Pop Rivet 40APR1/4 6
12. Receptacle #302 3
13. Center Cover AFT Mount, RH KPFU0261-R 1
14. Center Cover - FWD Mount KPFU0260 1
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8
16. Center Cover AFT Mount, LH KPFUO0261-L 1
dBase Page #: 002-46

11/10/00



00/0L/L1

MD2465

RREME S-—12 AIRAILE
CENTER COVER ASSEMBLY WITH PARTIAL OR FULL
ENCLOSURE—STANDARD DACRON COVERING

L4-20



S-12XL AIRAILE - CENTER COVER ASSEMBLY

WITH PARTIAL OR FULL ENCLOSURE - STANDARD DACRON COVERING

002-18

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Avex 1691-0410 23
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 18
3. Rubber Edging X1011 120 in
4. Center Cover - AFT Wrap KPFU0042 1
5. Center Cover - FWD Enclosure KPFUO114 1
6. 1/4 Turn Stud #200 3
7. Rubber Washer #201 3
8. Wear Washer Nylon #103 3
9. 1/8" Small Brass Washer AN960-B4 11
10. Snap Ring #101 3
11. 3/32" Aluminum Pop Rivet 40APR1/4 6
12. 1/4 Turn Receptacle #302 3
13. Center Cover AFT Mount, RH KPFUO039-R 1
14, Center Cover - FWD Mount KPFUO0038 1
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 B
16. Center Cover AFT Mount, LH KPFUQ0039-1 1
17. Reinforcement Tang KPACO0041 2
dBase Page #: 002-22

11/14/00



00/SL/gL

KEEL TUBE (SEE SUPER STRUCTURE)

Q MD3943

RARINMIES S—12XL AIRAILE
CENTER COVER ASSEMBLY WITH PARTIAL OR
FULL ENCLOSURE AND DOPE & FABRIC COVERING

v8L-¢0



S-12XL AIRAILE - CENTER COVER ASSEMBLY

WITH PARTIAL OR FULL ENCLOSURE - OPTIONAL DOPE & FABRIC COVERING

002-18B

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Avex 1691-0410 23
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 18
3. Rubber Edging X1011 120 in
4. Center Cover - AFT Wrap KPFU0262 1
5. Center Cover - FWD Wrap KPFU0322 1
6. 1/4 Turn Stud #200 3
7. Rubber Washer #201 3
8. Wear Washer Nylon #103 3
9. 1/8" Small Brass Washer ANS60-B4 11
10. Snap Ring #101 3
11. 3/32" Aluminum Pop Rivet 40APR1/4 6
12. Receptacle #302 3
13. Center Cover AFT Mount, RH KPFUQ0261-R 1
14. Center Cover - FWD Mount KPFU0260 1
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8
16. Center Cover AFT Mount, LH KPFUO0281-L 1
17. Reinforcement Tang KPAC0041 2
dBase Page #: 002-48

11/10/00



ven AUV 21-S 7% e
8yy ul epep @@]@ # %vafu%m Vi

38Nl 401 01 1NYlS "amd
S133NNOJ ATHANISSY SIHL
L

NOILVTIVLSNI
Q13IHSANIM JOd—ININ - _
JYNSOTONI 3I9V13ISNA o
NOILLOAS BL—ZO HADvd




Page:
FUSELAGE ENCLOSURE 02-20

MINI-POD WINDSHIELD INSTALLATION Date:
8/15/96

# Description Part Number Quantity
1. Mini-Pod Windshield KPWS0007 1

2. Mini-Pod Frame Support KPFU0053 2

3. Mini-Pod Side Tube KPFU0033 2

4. Mini-Pod Top Tube KPFU0034 1

5. Mini-Pod Splice Tube* KAAC0001 4

6. 1/8" Aluminum Pop Rivet 1691-0410 44

7. 1/8" Stainless Steel Pop Rivet CCPQ-42 24

8. 1/8" Brass Washer AN960-B4 17

*Builder cuts from raw stock.

RANS, Inc. dBase Page #:

S-12 Airaile 002-10

S—




ATIVHIV SI—-S j SE/EVL e
Sl i

— i
= ;
—‘D S
m o
o / / AN
m / X
v / A9
/
¢ s
/
4 ’
/ -
/ / . el
/
P
/
/
S, g
4 ’
/
/ v
- / .
£y L
~ /
F
A
’ /
/
;o7
;
/ ”
1 p—

J( NOILYTIVLISNI Q1IIHSANIM

[=] =
[ <
[ =
A 4
AN

J4NSO1ON3 3F9VI14SNA




FUSELAGE ENCLOSURE

WINDSHIELD INSTALLATION

Page:
02-22

Date:
8/15/96

# Description Part Number Quantity
1. 3/16" Bolt AN3-13A 1
2. 3/16" Thick Washer AN960-10 1
3. Splice Tube* KPFU0110 1
4. 1/8" Aluminum Pop Rivet AAPQ-42 32
5. 3/16" Plastic Washer PW-3 2
6. 3/16" Nut Plate K-1000-3 1
7. 3/32" Aluminum Pop Rivet 40APR1/8 2
8. Top Former, LH KPFUODO108-L 1
9. Top Former, RH KPFU0108-R 1
10. Top Former - AFT KPFU0109 1
11. Top Former Support KPFUQ086 2
12. Windshield Side Tube KPFUQ111 2
13. Windshield (Tinted or Clear) KPFU0103 1
14. 1/8" Aluminum Pop Rivet 1691-0410 64
15. Gusset FE-DF-ST-GUS 4
16. Foam Seal KSAC0013 9ft
17. 1/8" Washer ANS60-B4 17

*Builder cuts into (3) equal pieces, see text.

RATS, Inc. -
S-12 Airaile

dBase Page #:

002-24




86/¢1L/%0
aiva

ay) ur apay @m&,ﬂm J{ V A3 OLvZaON
i NNVYN

# DNIMVHQ TYONY|

fNou\mwsm J¥NSOTONT uvﬂ

nviaa
JYNSOTINI 3IOHV13ISNA o
‘NOILO3S CZ_ZO qAovd




Section:

Detail:

FUSELAGE ENCLOSURE

AFT ENCLOSURE INSTALLATION

Page:
02-24

Date:
4/13/98

# Description Part Number Quantity
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 36
2. Gusset FE-WF-TF-GUS 2
3. Door Former KPFU0112 2
4. AFT Window Former KPFU0113 2
5. AFT Window (Tinted or Clear) KPFU0104 2
6. 1/8" Aluminum Pop Rivet - Avex 1691-0410 192
7. AFT Enclosure KPFU0102 1
8. Upper Panel, |LH KPFU0101-L 1
9. Upper Panel, RH KPFU0101-R 1
10. Soundproofing - AFT KPACQ0068 1
11. Soundproofing - LH KPACO0069-L 1
12. Soundproofing - RH KPACO0069-R 1
13. Seal Strip KPACO0070 2
14. Small Rubber Edging 8510K11 120 in
15. 8-32 Machine Bolt ANS526-832R8 2
18. Tail Boom Access Panel KPFUQ106 1
17. 3/32" Aluminum Pop Rivet 40APR1/8 4
18. 8-32 Nut Plate MS21047-08 2
19. Gusset D-CG 2
20. Rubber Edging X1011 60 in
21. Gusset® FE-DF-ST-GUS 0

*Referenced from Windshield Installation.

dBase Page #:

002-26



ATdINASSY 4000 'TINd 00104/
HTIVAIV 21—S SISk J)

vV AJY
ECYION

G¢-200



S$-12XL AIRAILE - FULL DOOR ASSEMBLY

PAGE 002-26

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ42 52
2. Gusset D-CG 8
3. Door - Upper Frame Tube KPDRO0033 2
4. 1/8" Stainless Steel Wire Hinge Pin D-HP 1
5. Formed Hinge - 3/4" KPDR0032 1
6. Formed Hinge - 1/2" KPDRO0031 1
7. Door Hinge - Tube KPDRO0034 2
8. Door - Lexan (Tinted or Clear) KPFUO105 2
9. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 52
10. Door Handle KPDRO0026 6
11. 1/8" Aluminum Pop Rivet - Avex 1691-0410 128
12. Door Handle Gusset D-DHG 8
13. Gusset KPAC0064 4
14 Door - Lower Frame Tube, LH KPDRO035-L 1
15. Foam Seal KSAC0013 9 ft
16. Mount Bracket KPFU0026 4
17 . Door Rub Block D-RB 2
18. Air Vent AIR-VENT 2
19. 1" Black Foam Tape KSAC0011 10 ft
20. Door - Lower Frame Tube, RH KPDRO0035-R 1
21. 5/16" Loc Nut - Coarse KSHWO0022 4
22. 5/16" Thick Washer AN960-516 4
23. Ball Stud KSHWO0021 4
24 Gas Strut KSHW0023 2
25. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 10
26. Lift Bracket KPDR0036 2
27 . Upper Door Handle D-UDH 2
28. 3/16" Countersunk Machine Bolt AN509-1032R14 4
29. Housing Mount Bracket KPACO0072 2
30. Housing Mount Bracket KPACO0075 2
31. Pivot Arm KPACO0071 4
32 Door Handle Bushing, 3/8" x .095 x 1 1/4" * KAAC0001-10 0
33. Aluminum Spacer, 3/8" x .095x2"* KAAC0001-10 0
34. 3/16" Plastic Washer PW-3 2
35 3/16" Thin Washer AN960-10L 2
36. Button Head Cap Screw BSHWO0010 2
37 . Wire Swivel/Screw Stop 2361 4
38. Adjustable Cable Ferrule/Nut 12553 4
39. Door Handle - Link Tube KPDRO0037 2
40. Stainless Steel Rod, 3/32" TG-SSW3/32 2
41. Button Head Screw KSHWO0024 6
42 . Brass Flange Nut KSHWO0025 6

*Builder cuts to length, see text.

1/5/2005



00/LL/1L

ATNASSYV H00d A'TVH
ATIVHIV cI-S SUIERY

BLYZaNW

1¢-¢0



S-12XL AIRAILE - HALF-DOOR ASSEMBLY

002-28

# DESCRIPTION PART NUMBER QUANTITY
1. Half Door - Hinge Tube KPDRO0O038 2
2. Half Door - Frame Tube KPDRO0039 2
3. Half Door - Frame Tube KPDRO0041 2
4 . Formed Hinge - 3/4" KPDRO0032 1
5. Formed Hinge - 1/2" KPDRO0031 1
6. 1/8" Stainless Steel Wire Hinge Pin D-HP 1
7. Gusset KPAC0064 8
8. Half Door - Lexan (Clear) KPDRO0040-C 2
8. Half Door - Lexan (Tinted) KPDRO0O040-T 2
9. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 44
10. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 36
11. 1/8" Aluminum Pop Rivet - Avex 1691-0410 108
12. Door Handle KPDRO0026 2
13. 3/16" Plastic Washer PW-3 4
14 . Button Head Cap Screw (M5 x .8mm) BSHWO0010 2
15. Foam Seal - "D-Cell" - double KSACO0013 5 ft
16. 1" Black Foam Tape KSACO0011 6 ft
17 . Gusset KPACO0014 4
18 . Button Head Screw KSHWO0024 2
19. Brass Flange Nut KSHWO0025 2
20. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 4
21 . Door Rub Block D-RB 2
22 . Door Handle Gusset D-DHG 4
23. Aluminum Bushing, 1/2" x .058 x 5/8" * KAACO0001-7 0
24 . Aluminum Bushing, 3/8" x .095 x 1 1/4" * KAAC0001-10 0

*Builder must fabricate from raw stock.

dBase Page #: 12X002-30

1/5/2005



arva

——%
v ’L TIVAIY 21-S ] or0ee
a1 u apepy SUCHD 4 oomead o

(EIHHSO'IONEI VILYvd £0S —

"ISNI ONIYIV4 mals/anavg)mJ

L JYNSOTINI 3I9V13ISN4

‘NOILOFS

SALON

———

62-20 J
q9vd




Page:
FUSELAGE ENCLOSURE 02-30

CABANE/STRUT FAIRING INSTALLATION Date:
503 PARTIAL 9/23/96

# Description Part Number Quantity
1. AFT Strut Fairing KPFU0125 1

2. Rivet Strip - AFT Strut Fairing KPFU0127 1

3. 3/32" Aluminum Pop Rivet 40APR1/8 82

4. 1/8" Stainless Steel Pop Rivet CCPQ-42 18

5. Plastic Rib - AFT Strut Fairing KPFU0129 2

6. Cabane Fairing KPFU0O124 2

7. Rivet Strip - Cabane Fairing KPFU0126 2

8. Plastic Rib - Cabane Fairing Top KPFU0128 2

9. Plastic Rib - Cabane Fairing Bottom KPFU0130 2

dBase Fago #:

002-34




vsn 'l{ ATIVIIV S1-S } B/E/L
sy} ur apey @m&@ 60GZaN

# ONIMYHA TVONYN

JHNSOIINI 11N4d _¢0S -
NOILVIIVLISNI 3ON34 MOd_

‘SILON

I .

[ J¥NSOTONI 3I9V13ISNA
NOLLIFS le-20 a




Page:
FUSELAGE ENCLOSURE 02-32

FLOW FENCE INSTALLATION Date:
5§03 FULL ENCLOSURE 8/29/96

# Description Part Number Quantity
1. Vertical Fence - LH KPFUO115-L 1
2. Vertical Fence - RH KPFUO115-R 1
3. Vertical Fence - Top Rib KPFU0132 1
4. 1/8" Aluminum Pop Rivet 1691-0410 42
5. Vertical Fence - Rib KPFU0131 1
6. Vertical Fence - Rib KPFUQO117 1

RANS, Inc.
S-12 Airaile

dBase Page ¥.
002-36




vSsn
oy ul apel

[

ATIVHIV ZgI—S
SUEY

96/0zZ/8

aiva

0LSZanN

4 ONIMVYA TYNNVYN

(

JUNSOTONI VvIldvd Z8S —

"LSNI ONINIV4 -LI"IELLS/:‘]NVEV.;,?mJ

L

IMNSOTINI 39V13ISNA J
‘NOILLO3S

‘SILON

£¢-20

Jovd




Page:
FUSELAGE ENCLOSURE 02-34

CABANE/STRUT FAIRING INSTALLATION Date:
5§82 PARTIAL 9/23/96

# Description Part Number Quantity
1. AFT Strut Fairing KPFUO0125 1

2. Rivet Strip - AFT Strut Fairing KPFU0127 1

3. 3/32" Aluminum Pop Rivet 40APR1/8 82

4. 1/8" Stainless Steel Pop Rivet CCPQ-42 16

5. Plastic Rib - AFT Strut Fairing KPFU0129 2

6. Cabane Fairing KPFU0124 2

7. Rivet Strip - Cabane Fairing KPFU0126 2

8. Plastic Rib - Cabane Fairing Top KPFU0128 2

9. Plastic Rib - Cabane Fairing Bottom KPFUO0130 2

dBase Page ¥:

S-12 Airaile 002-38




ayy u

vsn
apey

96/2ZL/L
alva

ATIVHIV S1-S j

SLULER2D

LIGZON
# ONIVYA TYONYN

JHNSOTONI 11Nd 86 —
NOILVTIVLSNI 3ON34 MOT4_

L 3UNSOTIONI 39V13ISN4

‘NOLLO3S

‘SILON

Se—-¢0



Page:
FUSELAGE ENCLOSURE 02-36

FLOW FENCE INSTALLATION Date:
582 FULL ENCLOSURE 8/29/96

# Description Part Number Quantity
1. Vertical Fence - LH KPFUO115-L 1
2. Vertical Fence - RH KPFUO115-R 1
3. Verlical Fence - Top Rib KPFU0132 1
4. 1/8" Aluminum Pop Rivet 1691-0410 42
5. Vertical Fence - Rib KPFU0131 1
6. Vertical Fence - Rib KPFU0117 1

RANS, Inc. dBase Page #:
S-12 Airaile 002-40




ava

ay} ur apuep ZLSZan

4 ONIMVHQ TVONYR

vsn T ATIVYIV SI-S ] s6/02/8
SUYSY

JUNSOTONI TVIL¥Vd 216 =
"LSNI ONIMIV4 LNYLS/INvEv)

L I¥NSOTONT 39V13IsSn4 o

‘NOLLXIS Le-¢0
- GDVdI




Page:
FUSELAGE ENCLOSURE ‘ 02-38

CABANE/STRUT FAIRING INSTALLATION Date:
912 PARTIAL 9/23/96

# Description Part Number Quantity
1. AFT Strut Fairing KPFU0125 1

2. Rivet Strip - AFT Strut Fairing KPFU0127 1

3. 3/32" Aluminum Pop Rivet 40APR1/8 82

4. 1/8" Stainless Steel Pop Rivet CCPQ-42 16

5. Plastic Rib - AFT Strut Fairing KPFUO0129 2

6. Cabane Fairing KPFU0124 2

7. Rivet Strip - Cabane Fairing KPFUO0126 2

8. Plastic Rib - Cabane Fairing Top KPFUO0128 2

9. Plastic Rib - Cabane Fairing Bottom KPFU0130 2

NS, Inc. dBase Page #:

S$-12 Airaile 002-42




vsn ATIVHIV SI—S Losse/s

alva

ay7 Ul apew @w@w CLSCAN

# ONIAVYA TYNNVR

AL) G

\
Ll

e

Y

JUNSOTONI 1103 _C16 -
NOILVTIVISNI 30N3i MO1d_

L I¥NSO1INI I9VIISNA J Suow
‘NOILLO3S

6¢—20
Aovd,




Section: Page:
FUSELAGE ENCLOSURE 02-40
Detail:

FLOW FENCE INSTALLATION Date:
912 FULL ENCLOSURE 9/24/97

# Description Part Number Quantity
1. Vertical Fence - LH KPFU0123-L 1
2. Vertical Fence - RH KPFU0123-R 1
3. Vertical Fence - Top Rib KPFU0120 1
4. Vertical Fence - Middle Rib KPFU0118 2
5. 1/8" Aluminum Pop Rivet - Avex 1691-0410 91
6. Horizontal Fence - LH KPFU0122-L 1
7. Horizontal Fence - RH KPFU0122-R 1
8. Horizontal Fence - FWD Rib KPFUO0121 1
9. Horizontal Fence - Middle Rib KPFUQO119 1
10. Horizontal Fence - AFT Rib KPFU0117 1
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4

RANS, Inc. dBase Page #:

S-12 Airaile 002-44




0L/10/01

5

REFERENCE FROM
HYDRAULIC WHEEL

——————————— =
V—_—_—_—_—_—A

-
\
<—

MD1969

RIS S—12XL AIRAILE
MAIN GEAR LEG FAIRING INSTALLATION
HYDRAULIC BRAKES

l¥—¢00



S-12XL AIRAILE - MAIN GEAR LEG FAIRING INSTALLATION

HYDRAULIC BRAKES

002-42

# DESCRIPTION PART NUMBER QUANTITY
1. Gear Leg Fairing - LH KPMGO0170-LH 1
1. Gear Leg Fairing - RH KPMGO0170-RH 1
2. 3/32" Aluminum Pop Rivet 40APR1/8 18
3. Rubber Trim X1011 3 ft
4 . Adhesive - Super Glue* 0
5. Fairing Rib - Main Gear KPMGO0091 2
6. #8 Pan Head Screw 8X1/2 PHS 4
7. Tinnerman Al1789-8Z-1 4
8. Main Gear Fairing Lower Bracket - LH KPMGO0127-L 1
8. Main Gear Fairing Lower Bracket - RH KPMGO0127-R 1

*Builder supplied.

dBase Page #:

12X002-50

7/4/2003



R —

_

vsn ATIVYIV Z1-S LI

ayy ur apepN @[lﬂ@{lﬂ # loﬁgiagzwwnum

"INV 'OMd HLVINH3ANN
ONV 3JONVIS INVd 14V 40 dOL NO
1S3d ONV ONIFIVA LNALS HIMOT 3HL
Ol Q313AIM 34V SINNOW ONI¥IV4 3SON

ONIYIV
1NYLS dv3iD 3IsoN
JYNSOTONI 3OVI3ISNA =

€¥—-20
v

‘NOLLO3S




Section:

FUSELAGE ENCLOSURE

Detali:

NOSE GEAR STRUT FAIRING INSTALLATION

Page:

02-44

Date:

12/16/97

# Description Part Number Quantity
1. Small Rubber Edging 8510K11 12in
2. 3/32" Aluminum Pop Rivet 40APR1/8 2
3. Upper Fairing 12-LG-UN-FAIR 1
4. J & B Weld Epoxy * J&B 0
5. 1/4" Shear Nut ** AN364-428A 0
6. 1/4" Plastic Washer ** PW-4 0
7 . Lower Fairing LG-LN-FAIR 1
8. 1/4" Bolt ** AN4-24A 0
9. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 4
10 . Nose Fairing Mount, RH LG-NFMNT-R 1
11 . Nose Fairing Mount, LH LG-NFMNT-L 1

*Use J & B Weld packed with original kit.
**Referenced from nose gear assembly.

RANS, Inc.

dBase Page #:
S-12 Airaile 002-18




vsn
oy) ur apey

TTVHIV Z1-S 7 SR na
gm@m CL6LAN

# ONIAYHQ TYNNYN

JNIL SIHL v TT1Ia

NOILVTIVLISNI a¥vogy0014 1
TTIvi3a

[
L

SW3LSAS TVNAUILNI

‘NOILOFS

‘STLON

t0—¢0

Jovd,

I A



Section: Page:

INTERNAL SYSTEMS 03-02

Detail:
FLOORBOARD INSTALLATION Date:
8/14/95

# Description Part Number Quantity
1. 3/16" Bolt AN3-5A 6

2. 3/16" Large Wood Washer AN970-3 8

3. Floorboard KPFUO0058 1

4. 3/16" Thick Washer AN960-10 2

5. 3/16" Shear Nut AN364-1032A 2

6. 3/16" Bolt AN3-12A 2

7. 3/16" Nut Plate K-1000-3 6

8. 3/32" Aluminum Pop Rivet 40APR1/8 12

RANS, Inc. dBase Page #:

S-12 Airaile 003-2




Aalva

a6/v1/2

686LANW
# ONINVHG TYNNYN

]

ATIVHIV S-S

-

SCULER Y

TYPICAL TOE BRAKE ASSEMBLY

vsn

ayy ut apel

NOTE: THREADED END OF SWIVEL BUSHING NEEDS TO
BE DRILLED QUT TO 1/4" AND CLEVIS PIN
INSERTED BEFORE FINAL INSTALLATION.

SEE NOSE GEAR ASSEMBLY

‘SALON
Fovd,

S0~¢0

SNILSAS TVNYILINI J

S3MVHE 30L OINVYQAH
HilM = sTva3d ¥3aany

-
t




Section:

INTERNAL SYSTEMS

Detail:

RUDDER PEDAL ASSEMBLY
WITH HYDRAULIC TOE BRAKES

Page:

Date:

03-

06

2/ 9/96

# Description Part Number Quantity
1. Rudder Pedal KPCS0066 2
2. 3/16" Bolt AN3-13A 4
3. Rudder Pedal Bushing KPCS0017 4
4. Brake Saddle KPCS0024 4
5. 3/32" Aluminum Pop Rivet 40APR1/8 8
6. 3/16" Nut Plate K-1000-3 2
7. Swivel Bushing KPCS0055 2
8. Swivel Bushing KPCS0056 2
9. 1/8" Aluminum Pop Rivet AAPQ-42 56

10. Rudder Pedal-Web KPCS0063 4

11. Rudder Pedal-Hinge Plate, LH KPCS0064-LH 4

12. Rudder Pedal-Hinge Plate, RH KPCS0064-RH 4

13. 3/16" Stainless Steel Pop Rivets CCPQ-62 4

14. 1/2" Plastic Washer KSACO0005 10

15. Large Cotter Pin MS24665-285 2

16. Rudder Pedal-Cylinder Attach Bracket KPCS0065 4

17. Wear Plate KPFU0064 1

18. Single Ear Nut Plate MS21051-L3 2

19. 5/16" Clevis Pin* MS20392-4C65 0

*Referenced from rudder cable system.

RANS, Inc.

5-12 Airaile

dBase Page #:
003-6




ONIHSNE Q3aT3Im

96/9/¢
vsn A'IIVHIV gI—8 ava
2 oeE w@w ¥4 Z;‘:“Gl :u%v‘flvnnvn
- 9
o m
; \p» =
VAN
f,'l.l’:_____,’,’j =
i ;’?}— G 5 5
E \ 7 ,2 o
\ ¥ o 0
d w
/ &
¥ I
/ \ z ’,
\ (%] ,’,/
>J" N ’I//

'NOISN3LX3 WO08 1IvL NO
SONvVL OL SIN0B A3NNG SIHL

=Y

Zc

=0

o0

mm

gm
[

25 2
— o

2" 3
2 o)

CF)
S T
m 2
n z

m

(

WILSAS 378VD ¥3dany W
mviaa

L

NMOHS ATHAISSY
40 3QI1S 143N

‘S4LON

SWILSAS TYNYILINI J
NOILDES LO_‘:O

Jovd



Section:

Detail:

INTERNAL SYSTEMS

RUDDER CABLE SYSTEM ASSEMBLY

Page:

Date:

03-

08

2/ 9/96

# Description Part Number Quantity
1. 3/16" Bolt AN3-5 2
2. 3/18" Thin Washer ANS60-10L 10
3. 3/16" Thick Washer ANS60-10 2
4. 316" Castlie Nut AN310-3 2
5. Small Cotter Pin MS24665-134 4
6. Small Pulley ANZ210-1A 2
7. 3/16" Bolt AN3-7A 4
8. 3/16" Shear Nut AN364-1032A 12
9. 3/16" Boit AN3-13A 2

10. Cable Guide HA-144 2

11. 3/16" Bolt AN3-6A 4

12. Hummertang T12-HT6 8

13. Clevis Pin MS20392-2C17 4

14. 3/16" Boit AN3-3A 4

15. Shackle RL-205-T 8

16. Pulley AN210-2A 4

17. Loc Ring RL 27 1/4 4

18. Rudder Cable KARDQOO2 2

19. 5/16" Clevis Pin MS20392-4C65 2

20. Spacer Bushing, 1/2" X .083 X 1™ KAACO0001 2

21. 5/16" Thick Washer AN9B0-516 4

4

22. 3/16" Tensile Nut

*Builder fabricates from raw stock.

RANS, Inc.

S-12 Airaile

p—

AN365-1032A

dBase Page #:
003-8




00/v1/6

ATBWISSY 3IXMVYB JIMNVHOAH 3QIS S,1071d

SHMVHE HOd
II'NVHUAH HTONIS WALSAS HAMVHE
ATIVHIV S-S SULSI

SIVIAA HO4 WILSAS 318v¥0 ¥3Qony 33S

ATENISSY O34 30L 3AIS S,HYION3SSYd



S-12XL AIRAILE - BRAKE SYSTEM

SINGLE HYDRAULIC TOE BRAKES

003-14

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedals * KPCS0066 0
2. Hydraulic Reservoir Clamp FS-HS 1
3. Hydraulic Brake Reservoir KPBS0007 1
4. 7/8" Expansion Cap 2598K29 1
5. Straight Fitting KSBS0002 3
6. 3/16" Bolt AN3-3A 3
7. 3/16" Thin Washer AN960-10L 6
8. 3/16" Shear Nut AN364-1032A 8
9. 3/16" Bolt AN3-15A 2
10. Parking Brake KSBS0007 1
11. Knob KSAC0012 1
12. 3/16" Shear Acorn Nut 22NKMO02 1
13. Hydraulic Brake Line KSBS0004 20 ft
14. Zip Ties ZIP TIES 10
15. 90 Fitting KSBS0001 6
16. Tee Fitting KSBS0003 1
17. Teflon Tape ** TEFLON TAPE 0
18. 1/4" Shear Nut AN364-428A 8
19. 1/4" Thick Washer AN960-416 16
20. 1/4" Bolt AN4-5A 8
21. 1/4" Thin Washer AN960-416L 18
22. 5/16" Shear Nut AN364-524A 4
23. 516" Thin Washer AN960-516L 4
24. Stainless Steel U Bracket SuU-118 4
25. 5/16" Plain Nut*>~ 0
26. Master Cylinder - Brake KSBS0015 2
27. Brake Mount Bracket, LH B-MBRKT-L 4
28. Brake Mount Bracket, RH B-MBRKT-R 4
29. 8-32 Pan Head Machine Screw KSHW0008 16
30. 3/16" Thick Washer AN960-10 8
31. 3/16" Bolt AN3-10A 4
32. 8-32 Tee Nut KSHWO0007 16
33. Parking Brake Stop Plate KPBS0018 1
34. 1/4" Bolt AN4-4A 2
35. Aluminum Tube, 1/2" x .035 x 7" **** KAACO0001-5 0
36. Aluminum Strap, 1" x .032 x X **** KAAC0001-9 0
37. Cushioned Clamp MS21919-DG18 2
38. 3/16" Insert Nut -NUT 2
*Referenced from rudder pedals. **Builder provides.
***Supplied with Master Cylinder. ****Builder must fabricate from raw stock.
dBase Page #: 003-14

1/ 8/01



BRAKE SYSTEM DUAL HYDRAULIC
TOF BRAKES

MB2287
REV. B

GlL—¢00



S-12XL AIRAILE - BRAKE SYSTEM
DUAL HYDRAULIC TOE BRAKES

003-16

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal * KPCS0066 0
2. Hydraulic Reservoir Clamp FS-HS 1
3. Hydraulic Brake Reservoir KPBS0007 1
4. 7/8" Expansion Cap 2598K29 1
5, Straight Fitting KSBS0002 3
6. 3/16" Bolt AN3-3A 3
7. 3/16" Thin Washer ANG60-10L 6
8. 3/16" Shear Nut AN364-1032A 8
9. 3/16" Bolt AN3-15A 2
10. Parking Brake KSBS0007 1
11, Knob KSACO0012 1
12. 3/16" Shear Acorn Nut 22NKMO02 1
13. Hydraulic Brake Line KSBS0004 25 ft
14. Zip Ties ZIP TIES 10
15. 90 Fitting KSBS0001 10
16. Tee Fitting KSBS0003 1
17. Teflon Tape ** TEFLON TAPE 0
18. 1/4" Shear Nut AN364-428A 8
19. 1/4" Thick Washer AN960-416 16
20. 1/4" Bolt AN4-5A 8
21. 1/4" Thin Washer ANS60-416L 16
22. 5/16" Shear Nut AN364-524A 4
23. 5/16" Thin Washer AN960-516L 4
24. Stainless Steel U Bracket SuU-118 4
25. 5/16" Plain Nut *** -— 0
26. Master Cylinder - Brake KSBS0015 4
27. Brake Mount Bracket, LH B-MBRKT-L 4
28. Brake Mount Bracket, RH B-MBRKT-R 4
29. 8-32 Pan Head Machine Screw KSHWO0008 16
30. 3/16" Thick Washer AN960-10 8
31. 3/16" Bolt AN3-10A 4
32. 8-32 Tee Nut KSHWO0007 16
33. Parking Brake Stop Plate KPBS0018 1
34. Aluminum Strap, 1" x .032 x X **** KAAC0001-9 0
35. Cushioned Clamp MS21919-DG18 2
*Referenced from rudder pedals. **Builder provides.
***Supplied with Master Cylinder. **Builder must fabricate from raw stock.
dBase Page #: 00342

1/ 8/01



vsn ATIVYIV SI-S S6/62/% v
SUgEy S st e

)
( A1ENISSY 1V3S W
TIviaa
L SWILSAS TVN¥ILINI o
Li—¢0
NOLL23S HOVd




Section: Page:
INTERNAL SYSTEMS 03-18

Detail:
SEAT ASSEMBLY Date:
10/18/95

# Description Part Number Quantity
1. Seat Back Cover ST-SBC 2
2. Seat Bottom Cover ST-SBOT 2
3. 3/16" Boilt AN3-14A 8
4. 3/16" Thin Washer AN960-10L 16
5. Seat Back Gusset ST-GUS 8
6. 3/16" Shear Nut AN364-1032A 8
7. 1/4" Quick Pin PIN 1/4X1/2 4
8. Seat Back Frame ST-SBF 2
9, 7/8"End Cap CS-EC 4

10. Seat Back Lower Tube” KAACO0001 2

*Builder fabricates from raw stock (KAAC0001).

RANS, Inc. dBase Page #:

S-12 Airaile 003-16




lo/6z/11

MD4162

M

REIMES S—12XL AIRAILE
OPTIONAL FLIP—-UP SEAT ASSEMBLY

V4L —€00



PAGE 003-18A
$-12XL AIRAILE - OPTIONAL FLIP-UP SEAT ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Seat Back Cover ST-SBC-A 2
2. Seat Bottom Cover ST-SBTC-A 2
3. 3/16" Bolt AN3-14A 12
4. 3/16" Thin Washer AN960-10L 24
5. Seat Back Gusset ST-GUS 8
6. 3/16" Shear Nut AN364-1032A 12
7. 1/4" Quick Pin PIN 1/4X1.2 4
8. Seat Back Frame ST-SBF 2
9. 7/8" End Cap CS-EC 4
10. Seat Back Lower Tube, 1/2"x 035 x X * KAAC0001-5 4
11. Seat Bottom Frame KPSTO0001 2
12. 3/16" Plastic Washer PW-3 16
13. Lacing Wire (Stick) 36" x 1/16" TG-LW-1/16 5
14. Long Zip Ties LONG ZIP TIES 40
15. 3/16" Thick Washer ANS60-10 8
16. 3/16" Aluminum Rivet - Cherry Q AAPQ-64 4

*Builder must fabricate from raw stock (KAAC0001).

12/04/2001



86/L2/L0

MD1981
REV. A

SEE SEAT ASSEMBLY

RARIMNISS S—12 AIRAILE
OPTIONAL HEADREST ASSEMBLY

61-£00



S-12XL AIRAILE - OPTIONAL HEADREST ASSEMBLY

003-20

# DESCRIPTION PART NUMBER QUANTITY

1. Headrest Cover ST-HRC 2

2. 3/16" Bolt AN3-13A 8

3. Aluminum Internal Brace * KAAC0014-1 0

4. 3/16" Thin Washer ANS60-10L 8

5. Headrest Frame ST-HRF(6/12) 2

6. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-82 4

7. 3/16" Thick Washer AN960-10 4

B. 3/16" Rivet Nut MS27130-A25K 8

9. 1"End Cap 1 CAP 4
10. 3/32" Aluminum Pop Rivet 40APR1/8 4
11. Headrest - Raw Stock Kit KAACO0014 1
*Builder must fabricate from raw stock.

dBase Page #: 003-18

12/21/98



¢0/10/20

SEAT BRACKET

RIGHT HAND SEAT SHOWN

RRFFIMES S—12 AIRAILE
SEAT BELT INSTALLATION

/:oc_,:w T0 TOP BOLT
OF FORWARD CABANE
(SEE DETAIL)

SEE ALSQO SUPER STRUCTURE ASSEMBLY

MD1892
REV. B

12-€00



PAGE 003-22
S-12XL AIRAILE - SEAT BELT INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-12A 4
2. 1/4" Shear Nut AN364-428A 4
3. Shoulder Belt - Slider End * KAST0025-4 0
4. Lap Belt - Clip Side * KAST0025-1 0
5. Seat Belt Kit KAST0025 1
6. Lap Belt - Buckle Side * KAST0025-2 0
7. 1/4" Thick Washer AN960-416 12
8. Shoulder Belt - Swivel Clip End * KAST0025-3 0

*Supplied in seat belt kit.
9/5/02



86/60/60

,,,,,,,,,,,,

¢ NOILVLS LV ONIHSNB 13AIMS

SE /
=
=7
-
Se
L—‘
o
—
Yy N
= |
iR
3>(\3
%
nE -8
=2
2 =
e

£C-€00



S$-12XL AIRAILE - CONTROL STICK MOUNT & ASSEMBLY

003-24

# DESCRIPTION PART NUMBER QUANTITY
1. 7/8" End Cap CS-EC 2
2. Bearing Washer CS-BW 8
3. Control Stick Grip CS-G 2
4. Control Stick KPCS0072 2
5. Thrust Bearing CsS-TB 4
6. 3/16" Shear Nut AN364-1032A 6
7. 3/4" Nyloc Nut CS-3/4LOCNUT 2
8. Elevator Stop, 3/4" x .058 x 3/4" * KAAC0001-3 0
9. 3/16" Bolt AN3-10A 4
10. 3/16" Thin Washer ANS60-10L 10
11. 5/8" Push Pull Tube CS-5/8PPT(12) 1
12. Control Stick Torque Tube CS-TT-A 1
13. Male Rod End, 1/4" X 1/4" NM-4 2
14. 1/4" Plain Nut AN345-416 4
15. Control Stick Link Tube CS-CSLT-3 1
16. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-41 2
17. 3/16" Bolt AN3-10A 1
18. 1/4" Plastic Washer PW-4 2
19. Spacer Bushing, 1/4" x .028 x 17/32" * KAAC0001-6 1
20. 1/4" Bolt AN4-10A 2
21. 1/4" Shear Nut AN364-428A 1
22. 1/4" Thick Washer ANG60-416 8
23. 3/16" Bolt AN3-12A 1
24. 1/4" Plain Bolt 1/4X1 BOLT 2
25. 1/4" Shear Acorn Nut 52NKTE-048 2
26. 1/4" Bolt AN4-15A 1
27. 1 1/4" Push Pull Tube ** TG 1 1/4PPT-141 5/8 0

*Builder must fabricate from raw stock.
**Referenced from elevator assembly.

dBase Page #.

003-22
5/24/01



VS
ur 2

ATIVHIV 21-S ]

96/9/¢
aiva

Slsed

886 L UW

4 DNIAVHQ TYNNYN

SRR

NILSAS 378VD NOYITIV 1
L3

Tv.LIq
SWILSAS TYNYILINI J




Section:

INTERNAL SYSTEMS

Detail:

AILERON CABLE SYSTEM

N —

A —
e ——

Page:

Date:

# Description Part Number Quantity
1. Pulley AN210-2A 6
2. Hummertang T12-HT6 8
3. Shackle RL-205-T 10
4. 3/16" Tensile Nut AN365-1032A 4
5. Clevis Pin MS820392-2C17 6
6. Loc Ring RL 27 1/4 6
7. 3/16" Bolt AN3-3A 4
8. 3/16" Bolt AN3-7A 6
9. 3/16" Shear Nut AN364-1032A 12

10. 3/186" Bolt AN3-6A 4

11. Tang ST-16 4

12. 3/16" Bolt AN3-24A 1

13. 1/4" Bolt AN4-37A 1

14. 1/4" Thick Washer AN960-416 5

15. 1/8" Aluminum Pop Rivet AAPQ-44 6

16. Control Stick Tee CS-TEE14 1

17. Bearing Flange BR-FLNG 2

18. Bearing SR4APP 2

19. Stand Off, 3/4" X 3/4" S0-3/4X3/4 1

20. Aileron Cable KACS0009 1

21. 1/4" Acorn Nut, Shear 52NKTE-048 1

22. Turnbuckle (W/Pins & Loc Rings) RL-335-AT 2

23. Cable Keeper SP-CK 4

24. Small Cofter Pin MS24665-134 4

25. Bushing, 1/4" X .028 X 3/8" KAACO0001 2

*Builder fabricates from raw stock.

RANS, Inc.

S-12 Airaile

dBase Page #:
003-24

03-26

3/ 7/96




¥0/.2/20

AILERQON PUSH/PULL TUBE

REYMES S—12XL AIRAILE
FLAP SYSTEM ASSEMBLY

FLAP LEVER MOUNT FRAME BETWEEN SEATS

MD2913

12200




S-12XL AIRAILE - FLAP SYSTEM ASSEMBLY

PAGE 003-28

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7A 1
2. 3/16" Bolt AN3-14A 4
3. 3/16" Thick Washer AN960-10 9
4. Insert Nut KPACO0012 2
5. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
6. Flap Teleflex, 8' W-F-TELFX-8 2
7. 3/18" Shear Nut AN364-1032A 2
8. Aluminum Bushing, 1/4" x .028 x 7/8" * KAACO0001-6 0
9. Aluminum Bushing, 3/8" x .058 x 3/8" * KAACO0001-4 0
10. 1/4" Bolt AN4-20A 1
11. Plastic Shim KPACO0121 1
12. Teleflex Retainer Bracket KSCS0001 1
13. Aluminum Bushing, 1/4" x .028 x 9/16" * KAACO0001-6 0
14. Flap Lever Side Plate KPFLO046 2
15. Flap Trip Release Tube KPFL0O045 1
16. Flap Lever KPFLO0O044 1
17. Spring C-21 1
18. 3/16" Tensile Nut AN365-1032A 1
19. 3/4" Endcap 3/4 ENDCAP 2
20. Teleflex Retainer W-TEL-R 1
21. Safety Wire SAFETY WIRE 0 ft
22 . Flap Dual Teleflex Retainer, AFT FL-DTR-AFT 1
23. Female Rod End NF-3 1
24 . 3/16" Thin Washer AN960-10L 6
25. 1/4" Shear Acorn Nut 52NKTE-048 1
26. 3/16" Shear Acorn Nut 22NKM02 5
27. 3/16" Boit AN3-6A 1
28. Horizontal Stabilizer Attach Bracket S52-SAB 1
29. Zip Ties ZIP TIES 2
30. Flap Dual Teleflex Retainer (FWD S-12 Style) FL-DTR-FWD 1
31. Flap Teleflex, 7' W-F-TELFX-7 1
32. Flap Lever Cover KAFLO004 1
33. 3/16" Bolt AN3-13A 1
34. Aluminum Bushing, 1/4" X .028 X 1/8" * KAAC0001-6 0
35. 3/16" Bolt AN3-3A 2
36. Loctite Blue LOC-TITE 0

*Builder must fabricate from raw stock.

2127104



6/S/%v \

#Yy) uf apep @m@w L861AON

# DNIAVHD TYNNYN

Vs [ ATIVYIV S-S T B/5/Y e

INIANOITY H04
'0.034 SV WML

( INNOW ¥3AT1 I1LLO¥HL W
Tivisa

_ 6250
‘NOLLOFS aFovd

L SWILSAS TVN¥ILINI a0




Section:

INTERNAL SYSTEMS

Detail:

THROTTLE LEVER MOUNT

Page:

Date:
8/1

03-

30

8/95

# Description Part Number Quantity
1. Throttle Knob T-KNOB 2
2. 1/8" Roll Pin, 1" 20032446 2
3. 3/16" Bolt AN3-6 1
4. Stop Ring, 5/8" X .058 X 1/2" T-SR-5/8 1
5. Throttle Lever T-TL 1
6. Small Pan Head Screw PHS-4X1/4 2
7. Small Cotter Pin MS24665-134 2
8. Machine Screw MS35206-218 2
9. Throttle Retension Block T-RB 1

10. 3/16" Thick Washer AN960-10 3

11. Set Screw T-SC 2

12. 3/16" Bolt AN3-14A 1

13. 3/16" Nut Plate K-1000-3 1

14. Throttle Stop T-STOP 2

15. Friction Rod T-FR 1

16. 3/16" Thin Washer AN960-10L 2

17. Friction Block T-FB 1

18. 3/16” Castle Nut AN310-3 1

RANS, Inc.

S-12 Airaile

dBase Page #:
003-28




qiva

96/8/%
L10CaN
7 DNIvVYA TVNNYN

J

SUlE

ATIVHIV &1—S

HOLE FOR INSTRUMENT

_

Vs

oy} ur apepy

WIRING

BUILDER MUST LOCATE HOLE
FOR VERTICAL TAB, STATION 2

‘SILON
qovd

Le—%0

]
v.Lag

1
3 8
nal [~]
N z
v
o0
N
£ |z
=z
S5 | =
T | m
HE
Sz W
m
ESR
Z5 |2
-
- |5
aZ |
- | M
z <
> |
v
v |
m
F<
m
)
<




S-12XL AIRAILE - 503/582 INSTRUMENT PANEL ASSEMBLY

003-32

WITHOUT PANEL TRIM
# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel Housing KPIP0014 1
2. 8-32 Nut Plate MS21047-08 8
3. 3/32" Aluminum Pop Rivet 40APR1/8 16
4. Instrument Panel, 503/582 KPIP0013 1
5. 8-32 Machine Boilt AN526-832R8 8
6. 3/16" Bolt AN3-4A 1
7. 3/16" Thin Washer AN960-10L 1
8. 3/16" Nut Plate K-1000-3 1
9. 1/8" Small Brass Washer ANG60-B4 2
10. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 2
11. Trim Loc TRIM-LOC 7 ft
12. Wire Casing IP-WCASE 13 ft
13. 3/16" Shear Nut ** AN364-1032A 0
14, 3/16" Thick Washer ** AN960-10 0
15. Static/Pitot Mount Clamp ** IP-SPMC 0
16. 1/4" Blue Static/ASI Line * FS-FL 0
17. 3/16" Bolt ** AN3-5A 0
18. Static/Pitot Mount ** IP-SPM 0
19. Static Tube ** W-ST 0
20. Pitot Tube ** W-ST 0
21. Line Clamp, 3/8"* FS-LCL 3/8 2
22. #8 Pan Head Screw 8X1/2 PHS 2
23. 3/16" Large Washer AN970-3 2

*Referenced from instrument schematic.

**Referenced from #1 Belly Pan Assembly.

dBase Page #:

003-30
8/11/00



alva
SILON
Fovd,

£e-¢0

96/8/%
0/810NW
4 ONIAVHT TVNNYN

—
w tn
B $
o .
22
o | =
=y | 4
o2 |
0 S| Z
=z
_ =0 | >
S3| -
Trw HM w
0 o <
2 25 |5
™~ ZZ |+
.I.m m=|m
=y "o |Z
UV@ I..uNV w
F— s
o~ z M
ey

BUILDER MUST LOCATE HOLE
FOR VERTICAL TAB, STATION 2

ay1 ur epup




$-12XL AIRAILE - 503/582 INSTRUMENT PANEL ASSEMBLY

WITH PANEL TRIM

003-34

# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel Housing KPIP0014 1
2. 8-32 Nut Plate MS21047-08 8
3. 3/32" Aluminum Pop Rivet 40APR1/8 16
4. Instrument Panel, 503/582 (W/Trim) KPIP0012 1
5. 8-32 Machine Bolt AN526-832R8 8
6. 3/16" Bolt AN3-4A 1
7. 3/16" Thin Washer AN960-10L 1
8. 3/16" Nut Plate K-1000-3 1
9. 1/8" Small Brass Washer AN960-B4 2
10. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 2
11. Trim Loc TRIM-LOC 71
12. Wire Casing IP-WCASE 13 ft
13. 3/16" Shear Nut ** AN364-1032A 0
14. 3/168" Thick Washer ** ANS60-10 0
15. Static/Pitot Mount Clamp ** IP-SPMC 0
16. 1/4" Blue Static/ASI Line * FS-FL 0
17. 3/16" Bolt ** AN3-5A 0
18. Static/Pitot Mount ** IP-SPM 0
19. Static Tube ** W-ST 0
20. Pitot Tube ** W-ST 0
21. Line Clamp, 3/8" * FS-LCL 3/8 2
22. #8 Pan Head Screw 8X1/2 PHS 2
23. 3/16" Large Washer ANS70-3 2

*Referenced from instrument schematic.
“*Referenced from #1 Belly Pan Assembly.

dBase Page #:

003-32
8/11/00



qiva

968Z0NW
# DNIMYYT TYANYN

ATIVHIV cI—S

SCUER S

2y} ur spepy

: MOUNTS TO FORWARD STRUT
J \

BUILDER MUST LOCATE HOLE
FOR VERTICAL TAB, STATION 2

‘SILON
Fovd,

SW3ILSAS TVNMILINI J
Ge—-¢0
‘NOLLOZS

WIdL TINVd LNOHLIM

THA3ISSY T13INVd LINIWNYISNI

L
L




S-12XL AIRAILE - 912 INSTRUMENT PANEL ASSEMBLY

003-36

WITHOUT PANEL TRIM
# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel Housing KPIP0014 1
2. 8-32 Nut Plate MS21047-08 8
3. 3/32" Aluminum Pop Rivet 40APR1/8 18
4. Instrument Panel, 912 (W/OTrim) KPIP0027 1
5. 8-32 Machine Bolt AN526-832R8 8
6. 3/16" Bolt AN3-4A 1
7. 3/16" Thin Washer AN960-10L 1
8. 3/16" Nut Plate K-1000-3 1
9. 1/8" Small Brass Washer ANS60-B4 2
10. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 2
11. Trim Loc TRIM-LOC 7 ft
12. Wire Casing IP-WCASE 13 ft
13. 3/16" Shear Nut ** AN364-1032A 0
14. 3/16" Thick Washer ** AN960-10 0
15. Static/Pitot Mount Clamp ** IP-SPMC 0
16. 1/4" Blue Static/ASI Line * FS-FL 0
17. 3/16" Bolt ** AN3-5A 0
18. Static/Pitot Mount ** IP-SPM 0
19. Static Tube ** W-ST 0
20. Pitot Tube ** W-ST 0
21. Line Clamp, 3/8" * FS-LCL 3/8 2
22. #8 Pan Head Screw 8X1/2 PHS 2
23. 3/16" Large Washer AN970-3 2

*Referenced from instrument schematic.

**Referenced from #1 Belly Pan Assembly.

dBase Page #:

003-44
8/11/00



dalva

L6/9Z/9

810ZAN
# ONIAVHA TYNNYN

ATIVHIV SI—S

J

Sk

ay; ur apep

N BUILDER MUST LOCATE HOLE
FOR VERTICAL TAB, STATION 2

‘S3LON
Jovd,

”
YLIq

AWML TINVd HLIM
BAN3ISSY TINVd INJIAWNYLSNI

.

J L8-¢€0
‘NOLLIFS

SAWILSAS TTVNY3ILNI




S-12XL AIRAILE - 912 INSTRUMENT PANEL ASSEMBLY

WITH PANEL TRIM

003-38

# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel Housing KPIP0014 1
2. 8-32 Nut Plate MS21047-08 8
3. 3/32" Aluminum Pop Rivet 40APR1/8 18
4. Instrument Panel, 912 (W/Trim) KPIP0O11 1
5. 8-32 Machine Bolt AN526-832R8 8
6. 3/16" Bolt AN34A 1
7. 3/16" Thin Washer ANS960-10L 1
8. 3/16" Nut Plate K-1000-3 1
9. 1/8" Small Brass Washer AN960-B4 2
10. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 2
11. Trim Loc TRIM-LOC 7 ft
12. Wire Casing IP-WCASE 13 ft
13. 3/16" Shear Nut ** AN364-1032A 0
14. 3/16" Thick Washer ** ANG60-10 0
15. Static/Pitot Mount Clamp ** IP-SPMC 0
16. 1/4" Blue Static/ASI Line * FS-FL 0
17. 3/16" Bolt ** AN3-5A 0
18. Static/Pitot Mount ** IP-SPM 0
19. Static Tube ** W-ST 0
20. Pitot Tube ** W-ST 0
21. Line Clamp, 3/8" * FS-LCL 3/8 2
22. #8 Pan Head Screw 8X1/2 PHS 2
23. 3/16" Large Washer AN970-3 2
*Referenced from instrument schematic.
**Referenced from #1 Belly Pan Assembly.
dBase Page #: 003-34

8/11/00



vsn
oy ur apep

ATIVHIV &I—S
S

£6/9Z/9

aiva

C86LAN

# ONIMYHA TVNNVN

WOO8 TIvL 3QISNI SBLﬂOH\

&

INNOW 13NVd

- ATGNISSY 133HM WIIL

]

(
|

SWILSAS TVNYILNI

‘NOLLIFS

‘SALON

6¢-¢0

Jovd,




Section: | Page:
INTERNAL SYSTEMS 03-40
Detail:

TRIM WHEEL ASSEMBLY Date:
PANEL MOUNT 6/26/97

# Description Part Number Quantity
1. Trim Wheel Assembly TR-WA 1

2. Fitting IMP68-3/16X1/8 1

3. Trm Push Wire TR-PW 22 ft
4. Panel Decals * DECAL 0

5. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4

6. Zip Ties ZIP TIES 5

7. Trm Cable Housing KSAC0008 22 ft

*On main decal sheet.

RANS, Inc. dBase Page #:

S-12 Airaile 003-36




N L _
, £6/S0/ 11

vSn HTIVHIV cl—S aLva
Ut + marsg

4

9
WO08 Tivl 3AISNI S31N0Y
~
r ™\

INNOW d3AJ]1 dVid
— ATGN3ISSVY 133HM AL i

SWILSAS TVYNYILN st

S

Lv—¢0
Fovd)

‘NOLLO3S




Section: Page:
INTERNAL SYSTEMS 03-42
Detail:

TRIM WHEEL ASSEMBLY Date:
FLAP LEVER MOUNT 3/23/98

# Description Part Number Quantity
1. Fitting IMP68-3/16X1/8 1

2. Trim Wheel Assembly TR-WA 1

3. #4 Small Pan Head Screw 4X1/4 PHS 4

4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4

5. Attach Angle - Trim Wheel KPTR0025 2

6. Zip Ties ZIP TIES 2

7. Trim Push Wire TR-PW 221t
8. Trim Cable Housing KSAC0008 22 ft

RANS, Inc. dBase Page #:

S-12 Airaile 003-38




—

vsn [ ATIVHIV 21-S } S5 v
ay; uy apew w]ccﬂw GGOCZAN

# ONIMVHA TVONYR

HOLIMS ¥3mOd OL (+)
ANNOYO OL (—)\

INNOW X008 380¥1S 1
TVLIq

£v—¢0
Fovd

SWILSAS TVYNYILNI J ‘saion




Section: Page:
INTERNAL SYSTEMS 03-44
Detail:

STROBE BOX MOUNT Date:
6/26/97

# Description Part Number Quantity
1. 3/16" Shear Nut AN364-1032A 3
2. 3/16" Thick Washer AN960-10 6
3. Whelen Strobe Light Power Supply * A413A, HDA-DF 0
4. 3/16" Bolt AN3-5A 3
5. 1/2" Cushioned Tube Clamp MS21919-DG8 3

*Referenced from strobe system schematic.

RANS, Inc. dBase Page #:

S-12 Airaile 003-40




vsn ATIVHIV SI-S S6/E/S e
SUCE .

3901 133A

3801 133 IHL 3AISNt J31¥201
34V SH3IHSYM ONY SINH 3S3HL

( ATENISSY INNOW INIONI €05

“TvLad

‘S3ION

|EVDIH.I.33'|3 ANV ‘NOILVINIANNYLSNI “INION3 €05
‘NOILIES L0-¥0 HFovd
S




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:

503 ENGINE MOUNT ASSEMBLY

Page:
04-02

Date:
7125196

# Description Part Number Quantity
1. 1/4" Bolt AN4-25A 4
2. Stainless Steel U Bracket SuU-118 2
3. Barry Mount 22001 4
4. Spacer Bushing, 1 1/8" X 3/8" X .058 EG-B-3/8X1 1/8 4
5. Engine Upper Mount Plate KPPWO00E3 2
8. Engine Mount Angle, RH KPPWO0040-RH 1
7. 5/16" Thin Washer AN960-5161. 8
8. 5/16" Shear Nut AN364-524A 2
9. 5/16" Bolt AN5-31A 2

10. Engine Mount Angle, LH KPPWQ0040-LH 1

11. 1/4" Bolt AN4-12A 4

12. Engine Lower Mount Plate KPPWQ0064 2

13. 1/4" Thick Washer ANS60-416 12

14. 1/4" Tensile Nut AN365-428A 8

15. 1/8" Aluminum Washer EG-AW 20

16. 5/16" Bolt ANS5-10A 2

17. 5/16" Tensile Nut AN365-524A 2

S-12 Airaile

SE—




aLva

L6/81/6

¢O0ZAaN
# ONLeVYQ TVANVR

)

SILERY

ATIVHIV SI—S

vsn

oy} ur apep

s N
20 23
N22
GEAR BOX COMES FROM FACTORY |
IN UP_POSITION, MUST BE ROTATED 0
TO DOWN POSITION FOR PROPER I~
ALIGNMENT OF THRUST LINE. +\B
21 ] 20
/+ b\ -

THROTTLE LEVER
20~ } ATTACHES To BOTTOM ™~
OF KEEL TUBE WELDED STUD ~_|

-S31LON
Favd

ANV ASSY MNVL
£0-%0

ASSY JT11L04HL
ONIM OSTV 335

¢

5

‘NOILLOAS

mvual

NOILVTIVLSNI
VOILOIT3 ANV ‘NOILYINIWNNYLSNI ‘INIONI

INION3 84VD J1ONIS ¢£06

(
\

TO PRIMER PUMP

ON INSTRUMENT PANEL




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detali:

503 SINGLE CARB ENGINE INSTALLATION

Page:
04-04

Date;
9/27/95

# Description Part Number Quantity
1. Rotax 503 Engine EG-EG-503 1
2. 7/18" Thick Washer AN960-716 12
3. Loc Washer * EG-EG-503-1 4
4. Nut* EG-EG-503-2 4
5. Line Clamp, 5/16" ID FS-LCL 5/16ID 9
6. 1/4" Fuel Line **** FS-FL oft
7. Fuel Pump * EG-EG-503-3 1
8. Fuel Line "Y" Connector 8345 1
9. Primer Pump Kit SINGLE PRIMER 1
10. Safety Wire SAFETY WIRE 0 ft
11. Carb Clamp * EG-EG-503-4 2
12. Carb Boot * EG-EG-503-5 1
13. Bing Carburetor * EG-EG-503-6 1
14. Air Filter Clamp * EG-EG-503-7 1
15. Air Filter, K& N EG-AF 1
16. Throttle Cable EG-CAB-12 1
17. Cable Ferrule Cap ENDCAP-12000 2
18. Wire Stop/Screw 2360 1
19. Loctite Blue LOC-TITE 0
20. 3/16" Bolt AN3-15A 2
21. 3/16" Thick Washer AN960-10 2
22. Spacer Bushing, 3/8" X .058 X 1" *** KAAC0001 2
23. 3/16" Rivet Nut MS27130-A25K 2
24. Cable Housing EG-T-CAB-H 9 fi
25. Focalized Mount Plate ** EG-FOMP 0

*Supplied with engine.
**Referenced from engine mount.
***Referenced from fuel system.

***Builder fabricates from raw stock.

e T I

RANS, Inc.

S-12 Airaile

'Base Page #:
004-4




Alva

# DONLMVHQ TVANYN

L6/81/6
¥00ZaW

J

.w/
23

w/@\mg

B/._T n\mo

20
ATTACHES TO BOTTOM
/ﬁ_ OF KEEL TUBE

THROTTLE LEVER <
WELDED STUD ~_|

SUER Y

ATIVHIV SI—-S

!

vSsn

ayy ur apep

TC PRIMER PUMP
ON INSTRUMENT PANEL

'~ ]

SALON
AV

ASSY FTLLIOMHL

ANV A.SSV XNVL

ONIM OSTv 33S
S0—-%0

!

‘NOLLOFS

vNad HLIM 3INION3I €06
OI¥1D313 ANV ‘NOILVINIWNYLSNI ‘3INIONI €0

"

j( ATANISSY ¥013¥NgyVD W
Tvi3qg




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:

503 DUAL CARB ENGINE INSTALLATION

Page:

04-06

Date:

5/ 1/97

# Description Part Number Quantity
1. Rotax 503 Engine EG-EG-503DC 1
2. 7/16" Thick Washer ANS60-716 12
3. Loc Washer * EG-EG-503-1 4
4. Nut* EG-EG-503-2 4
5. Line Clamp, 5/16" ID FS-LCL 5/16ID 7
6. 1/4" Fuel Line **** FS-FL oft
7. Fuel Pump * EG-EG-503-3 1
8. Cable Housing EG-T-CAB-H 18 ft
9. Primer Pump Kit DUAL PRIMER 1
10. Safety Wire SAFETY WIRE oft
11. Carb Clamp * EG-EG-503-4 4
12. Carb Boot * EG-EG-503-5 2
13. Bing Carburetor * EG-EG-503-6 2
14. Air Filter Clamp * EG-EG-503-7 2
15. Air Filter, K & N EG-AF 2
16. Throftle Cable EG-CAB-12 2
17. Cable Ferrule Cap ENDCAP-12000 4
18. Wire Stop Screw 2360 2
19. Loctite Blue LOC-TITE 0
20. 3/16" Bolt AN3-15A 2
21, 3/16" Thick Washer ANG60-10 2
22. Spacer Bushing, 3/8" X .058 X 1" *** KAAC0001 2
23. 3/16" Rivet Nut MS27130-A25K 2
24. Focal Mount Plate, Upper ** EG-FOMP 0
25. 1/8" Primer Line ***** PRIMER LINE oft
26. Primer Line Tee ***** PRIME-LINE-T 0

“*Comes with engine. **Referenced from engine mount.
***Builder fabricates from raw stock.  ****Referenced from fuel system.
+r+Comes with Primer Kit.

RANS, Inc.

dBase Page #:
S-12 Airaile 004-6




96/91/1

V&n H?[VHIV Z [ —S auva

SIS g OO v

—_
£3
Qg
£2
23
-
-
oo
a0
=
_
To
32
G
Yo
A
-
=710
maO
TS
Q
m
A

0
[
S
38
2%
23
oF
Y
z
Ccm
k]
—Q
%z
=
an
O =
=0
23
m=<
[w]

Fﬂawassv INNON aNV LSNVHX3 go%

NVIId

‘SILON

TVII4LO3T13 ANV ‘NOILVINIWNNALSNI ‘3INIONI €0S 70-%0
NOLLOFS Fovd




S-12XL AIRAILE - 503 EXHAUST ASSEMBLY

004-08

# DESCRIPTION PART NUMBER QUANTITY

1. 1/4" Bolt AN4-20A 2

2. 1/8" Aluminum Washer EG-AW 4

3. 1/4" Shear Nut AN364-428A 2

4, Muffler, 503 KSEX0006 1

5. Barry Mount 22001 2

6. Spacer Bushing, 1 1/8" x 3/8" x .058 EG-B-3/8X1 1/8 2

7. 8MM x 30MM Boit M8X30 BOLT 3

8. 5/16" Loc Washer AN935-516 3

9. 5/16" Thick Washer AN960-516 6
10. FWD Mount Plate EG-FMP(12/14) 1
11. AFT Mount Plate EG-AMP(12/14) 1
12. Exhaust Gasket* e 0
13. Exhaust Manifold, 503 KSEX0008 1
14. 10MM Loc Washer* 0
15. 10MM Shoulder Screw * ————- 0
16. Muffler Springs , 503 EG-MUFF-SPRINGS 6
17. Muffler Elbow, 503 KAEX0008 1
*Supplied with engine.

dBase Page #: 004-8

5/ 9/00



ava

96/9/2

6002AaN
# ONIKVYA TVINYN

ATIVHIV SI—S

|

[

SCULSR

vsn

ay} ur apep

ROUTE THROUGH
HOLE IN ROQT RIB
(BOTH SIDES)

MOUNT TO
INSTRUMENT PANEL

b
FUEL MIXER BLOCK MOUNTS
OUTSIDE MIDDLE CABANE

gl 2
Bl S
o
T
o
w
o @ )
m o
3 o §
s m W
O Zz =
W 24
-
l-l— -
n —
z
m
- |4
=, 2
zZV |
O,.\AU m
>0 3
zZX | z
=%
z
o
A .
&5
= | 2
M) &
r e

\




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:

503 FUEL SYSTEM
SINGLE WING TANK

Page:

04-10

Date:

11/27/95

# Description Part Number Quantity

1. Line Clamp, 3/8" FS-LCL 3/8 11

2. 1/4" Fuel Line FS-FL 25 ft

3. Coil Wrap 1/2 SPIRAL LOOM 1ft

4. 1/4" X 1/4" Elbow 7-11044 2

5. Primer Line T* PRIME-LINE-T 0

6. Fuel Filter FS-FIL 1

7. Straight Fitting 8330 3

8. Fuel Shut Off Valve FS-S-OFF 1

9. Zip Ties ZIP TIES 10
10. Safety Wire SAFETY WIRE 0
11. Fuel Mixer Block FS-FMB 1
12. Sump Drain Valve 8336 1
13. Fuel Pump** EG-EG-503-3 0
14. Line Clamp, 5/16" 1D FS-LCL 5/16ID 8
15. 8 X 32 Bolt AN526-832R 16 1
16. 8 X 32 Nut AN364-832A 1
17. Primer Bulb FS-PB 1
18. 1" Cushioned Clamp MS21919-DG16 1
19. Loctite Blue LOC-TITE BLUE 0
20. 90 Fitting 8342 2
21. Primer Pump* PRIME-PUMP 0
22. Primer Line PRIME LINE 6 ft
23. Overflow Hose EGCS-OFH 6in
24, Shrink Wrap KSACO0006 5in
25. 3/8" Loop Clamp KSHWO0015 1
26. #6 Pan Head Screw 6RX1/2 PHS 1

*Comes with primer kit.
**Comes with engine.

RANS, Inc.

S-12 Airaile

dBase Page #:
004-10




se/Le/tL L
vsn [ ATIVHIV 21—S }
ay} ur apep OLOZAN
SULE ,ou0can
~TD
goo
=mS
T m
n<-
O
o3
O Cc
=5
7
e @
\§\/ : <
NZ NZ
C ]
w a c
M o4
m
- Sm Co
= m o)
éo =5 £
g%ﬁ £ =23
— Z— E
e \ on am
ZO 5 in &
= b b
-
> /
Zz
m
—
c So
oF R
S— N/ © 9o
2z &/
m,?,fl \ \;-.\:\::3;-
630 .
L Ay B 1 AN
09 N« \ \
o NSNS
OX ‘\\\\\\ —
&= “ \ —No
>8 N N
5=
-
w

f vna -

SYNVL ONIM

NILSAS 113N QOQHMJ

L‘IVDIHLOB'IB ANV ‘NOILYINIWNALSNI ‘ANIONI €06

‘NOLLO3S

SILON

LL—+0
Fovd




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detall:

503 FUEL SYSTEM
DUAL WING TANKS

Page:

Date;
11/27/95

N — —— e
———— e ———————— —— p——— e —

04-12

# Description Part Number Quantity
1. Line Clamp, 3/8" FS-LCL 3/8 24
2. 1/4" Fuel Line FS-FL 45 ft
3. Coil Wrap 1/2 SPIRAL LOOM 2ft
4. LineY 8345 2
5. Primer Fuel Line T* PRIME-LINE-T 0
6. Fuel Filter FS-FIL 1
7. Straight Withdrawl Fitting 8330 3
8. Fuel Shut Off Valve FS-S-OFF 1
9. Zip Ties ZIP TIES 10

10. Safety Wire SAFETY WIRE 0

11. Fuel Mixer Block FS-FMB 1

12, Sump Valve 8336 1

13. Fuel Pump** EG-EG-503-3 0]

14. Line Clamp, 5/16" ID FS-LCL 5/16ID 12

15. 8 X 32 Bolt AN526-832R16 1

16. 8 X 32 Nut AN364-832A 1

17. Primer Bulb FS-PB 1

18. 90 Withdrawl Fitting 8342 2

19. Loctite Blue LOC-TITE BLUE 0

20. 1" Cushioned Clamp MS21919-DG16 1

21. Primer Pump* PRIME PUMP 0

22. 1/8" Primer Line PRIME LINE 6 ft

23. Overflow Hose EGCS-OFH 6in

24, Shrink Wrap KSAC0006 5in

25. 1/4" X 1/4" Elbow 7-11044 4

26. 3/8" Loop Clamp KSHWOQ0O015 2

27. #6 Pan Head Screw 6RX1/2 PHS 2

*Comes with primer kit.
**Comes with engine.

RANS, Inc.

S-12 Airaile

dBase Page #:
004-12



S —

e ——

L6/62/6
vSn ATIVHIV STI—8 ava
Y6 1LAN
oq3 ur SPEH @w@w # ONINVHA 'TVINVH
z 114 v
: Ry i -
s @ = mE
o3 e 18 Bl e
™ M = ___1_0 0, o
NMOuE s T3 RN é;
UG 3é g = 83 &
o e = R 2
—e g ) =X
/ Q @,
4% \ z go
a z_(
I g mE
HOv18/MOTT34 S 29
MOTT3A we 308N0SYIMOd A
%OVIE/MOTTIA 3081 e 110A 2V oL
Yovie/moTaA 30Vt | ze |25
pv " \ ) = {INNO¥S 01 3INIONZ NO
g S— T n§ JHIM AVYD OL
O¥'6€
(%Y \ s
] NG
-_E — —— 2@
- £y C8
(2 T8 INONI €05
=1y ¥O4 ONILL3S
v FOLIMS did
\
o WVIIQ HIOVL
ko)
/ZV 0 Q
9z~ =D
I N
ey Ngz h\ Kﬂ
og 5
5
~ = E]
L Tk
7 —\/ﬁLqu \QL :
61 -
<1 g
£
&
(7]
S
< Ll %
AN O
9l A
(iv130 QL ¥343¥) ;
v 2t g s s 1z’ z° 3° g
= 5 5 S z S
WAf 3 % : :
Sl — — 23 o ]
= ur= :
[ )
14V1S 1VOId10313 LNOHLIM
AVORLO3T1I ANV SINIWNNYLSNI €08
IvLaa
\ . SALON
tVOIHLOH'IB ANV "NOILVINANWNYLSNI "INION3I ‘ZOﬂ 190
‘NOLLOIS FOVd
s



004-14

S-12XL AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITHOUT OPTIONAL ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator - Feet per Minute * KSAVQ0008 1
3. Altimeter * KSAV0001 1
4. Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge * KSPW0008 1
7. Cylinder Head Temperature Gauge KSPW0010 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 7
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14. 14 Gauge Black Wire 14 GA WIRE/BLACK 30 ft
15. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4
16. 14 Gauge Eye Terminal, Biue 5/32" KSES0003 4
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 16 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPW0010-2 0
22. 14 Gauge Splice, Butt Connector IP-7132 2
23. 3/16" Rivet Nut MS27130-A25K 2
24. 14 Gauge White Wire 14 GA WIRE/WHITE 12 ft
25. Regulator/Rectifier KSES0005 1
26. Keel **** KPFU0043 0
27. Starter Pulley 109 1
28. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 4
29. EGT Wires ** KSPWO0008-2 0
30. 1/4" Blue Pitot/Static Line FS-FL 8 ft
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** KSPWO0008-3 0
33. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 1
34. CHT Probe *** KSPW0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. CHT Wire, Black ™ KSPW0010-4 0
37. 14 Gauge, In Line Fuse Holder KSES0019 1
38. 25 AMP Fuse KSES0020-25 1
39. Female Bullet Terminal 02-09-1103 8
40. Shrink Wrap KSAC0008 11t
*Optional gauge. **Supplied with EGT.

***Supplied with CHT.
»*Referenced from super structure assembly.

dBase Page #:

004-14
7/27/00



004-15

S-12XL AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITHOUT OPTIONAL ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
41. Pan Head Phillips Bolt (10-32) KSHWO0006 2
42 Pulley KSHWO0040 1
43. Eye Strap KSHWO0019 1
44 Small Rubber Edging 8510K11 Bin
*Optional gauge. **Supplied with EGT.
***Supplied with CHT.
w+Referenced from super structure assembly.

dBase Page #: 004-15

7/27/00



L6/62/6
Vs ATIVHIV cI—S auva
ay1 ul apel C¥6LAN
@w@m # ONIMVHA TVANVN
£
Ty W
e Tl ol — 23
5 — 1 mﬁ
n @ g 2 me
g3 57 sl ] B
Y c L Mo
NMOR8 £& 0 7"3.4 BN é;
Va9 3a o = g8 M
R 8 7 oF g
—e g < £
/ =] 2 £
s \ Z ga
A o i
& 2 mE
MOVI8/MOT3A S 22
MOTI3A GE YNOSYIMOd AR
HOVIB/MOTIA 3081 \59 B 10A 24 0L
w -
! HOVI8/MOTTIA DMV o
o g g 2c ANNO¥9 0L ANIONT NO
C g AiM AVEO Ol
1y
X4 - ¥Z < ' e
3 gg ~_ L¥'0P N\ Eg
—— RR =M
= a¢ ¥z se Sg
f—
bl - INIONA £06
N—=T7% A
" , 2
[ ——
Sz Z IVIIQ HOVL
9z'cH ﬂL/’ ve \\ 3 =
/ +‘& g
z
g —""| m L
[=] =
srer A | I Z ’
2 ~
1l . ‘ T
o+ By ]
Y P %
55
R
» &
23
r4
uo
T
@20
RS

Ndd

(V130 0L ¥343y) ¢

_/

NOULINDI

i =

NMOQ 3A00HO HLIM dILNIHO

HOL1vDIgNI
Q33dS ¥iv

HILINILW

38 L1SNW S3HILUMS NOILINDI

YIALIN HNOH
HOLIMS NOILINSI 0L LN3IAON3IdIAONI
38 1ISNW ONNO¥S ¥3L3IN 8NCH

1dV1S vOId1D3T73 HLIIM
IVOI¥103T13 ANV SINIANNALSNI

]
Tviaa

E’JIHLOTIB ANV ‘NOILVININNYLSNI

‘SALON

‘INION3 Qﬂ
NOILOFS

91—-%0

VA,
—

T

s



004-17

S-12XL AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITH ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY

1. Hour Meter KSPW0022 1

2. Vertical Speed Indicator - Feet per Minute * KSAV0008 1

3. Altimeter * KSAV0001 1

4. Air Speed Indicator, 0-120 KSAV0004 1

5. Switch MS35058-23 2

6. Exhaust Gas Temperature Gauge * KSPWQ008 1

7. Cylinder Head Temperature Gauge KSPWO0010 1

8. RPM Gauge KSPW0028 1

9. 14 Gauge Female Spade Terminal, Blue IP-7128 5
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Blue Pitot/Static Line FS-FL 8 ft
14. 14 Gauge Eye Terminal, Biue 3/16" IP-7102 10
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 30 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. CHT Wire, Black *** KSPW0010-4 0
20. CHT Wire, Red *** KSPW0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 38 ft
22. Key Start Switch 25-6 1
23. 14 Gauge Eye Terminat, Blue 1/4" 1/4 EYE 14 GA 2
24. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Rivet Nut MS27130-A25K 2
27. 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery *** PS12150-NB 0
31. Regulator/Rectifier KSESQ005 1
32. 14 Gauge White Wire 14 GA WIRE/WHITE 12 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 6
36. Electric Starter Kit (503) MESK-1-503 1
37. CHT Probe *** KSPWO0010-3 0
38. EGT Wires ** KSPWO0008-2 0
39. EGT Probe ™* KSPWO0008-3 0
40. Female Bullet Terminal 02-09-1103 8
*Optional gauge. **Supplied with EGT.
***Supplied with CHT.
***Referenced from battery box installation.

dBase Page #: 004-16

7/27100



004-18

S$-12XL AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITH ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
41. Shrink Wrap KSAC0Q09 1
42. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
43. Pan Head Phillips Bolt (10-32) KSHWO0006 2
*Optional gauge. **Supplied with EGT.

***Supplied with CHT.
=*Referenced from battery box installation.
dBase Page #: 004-17

7/27/00



e ( ATIVEIV 2T
ayy up apep SUICYSY

—S

s6/12/L
qLva

L LOZON
4 ONIAVHQ TVONVR

30V13SN4 OL GNNOH9
QIONTT0S ¥ILHVYLS OL

L7 F\IOI.LV'I‘IV.LSNI X08 A¥3ilivd ¢0S

“uviIa

1

tVDIHlOBTB ANV ‘NOILVIN3IWNYLSNI ‘3INION3I €0

‘NOIL2IS

P

S3LON

61-¥0
Fovd,

T




Section:

Page:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS 04-20

Detail:
503 BATTERY BOX INSTALLATION Date:

7/25/95

# Description Part Number Quantity
1. 4 Gauge Terminal Cable 4 GA CABLE LUG 0
2. Battery Cable™ 4 GA WIRE/BLACK 0
3. Nut* BATT-1 2
4. Battery PS12150-NB 1
5. Bolt* BATT-2 2
6. 3/16" Shear Nut AN364-1032A 3
7. 3/16" Thick Washer ANS60-10 6
8. 1/2" Cushioned Clamp MS21919-DG8 3
9. Battery Box 503-BAT-BOX 1

10. Battery Bar™" 503-BAT-BAR 1

11. Smali Cotter Pin*** MS24665-134 2

12. 3/16" Bolt AN3-3A 3

*Comes with battery.
**Referenced from 503 Instruments & Electrical.
***Comes with 503 battery box.

RANS, Inc. dBase Page #:
8§-12 Airaile 004-18




XX/ XX/ X
vsn [ ATIVYIV S&I-S
w1 u opon Sy

LBOZAN
# ONIMVHA TYONVR

MALVIH dVEM ¥3T44NN SOS 1

TIvLaq

bOIHlOTD ONV °NOILVININNYLSNI *3INIONI £0S Z-90
‘NOLLO3S TOVd




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:
503 MUFFLER WRAP HEATER

# Description Part Number Quantity

503 MUFFLER WRAP HEATER IN DEVELOPMENT.
TO BE RELEASED FOR PRODUCTION AT A LATER DATE.

RANS, Inc. dBase Page #:
S5-12 Airaile 004-20




VS
ayy ur apep

ATIVHIV &1—-S
SCUCR2

o 00/c2/t )

Jlva

L90Zan

A ONIAVYA TYONYN

O
vl \ / 14"
1NYLS O¥VM¥03 0L ONNO¥D ll”l |“|, LNY1S GNVMHO4 OL ONNOND
S3MM ~ INNON 3BONIS OSTV 335
g1
INNOW LHON "AYN OL GNNOXO INNOW LHOMN "AVN OL ONNON9
14 = 14 =
\‘:E' \:——— St
IO\ 3HIM ONNOUD HOV1E UM ONNOYD HOV1E e
3 !

T = R T
~g 9’2 ~
l Lr N — Le

7 [ o/ ] Ty
UM HIMOd Q3Y M HIMOd O3
IBVD 380M1S IWM-C 18V 3\ONLS IHM—E
UM ONNONO 3018 P M ONNOY¥O 3M8
MM ¥3IMOd 3N8 ~¢ Lt J4iM H3IMOd 3N
0~ ¥
9/ | \‘"‘4\
6 ¥31411038/50LVINO3Y WO
3YIM 1OH OINI 3NIM 33.
UMVIS DIMLIIII-NON Ji
/Bl.'g /g
L'9
z
£ y \
- -l
g
¢
~
/
[ JILVANIHIS W3ILSAS 380YULS W
Tiviza
) , SILON
AVIIHLIIITA ANV "NOLLVINIWNYULISNI ‘INIONT €05
NOILOFS £2-v0
K Fovd,
h—:-; __ S — . S S




004-24

S-12XL AIRAILE - 503 STROBE SYSTEM SCHEMATIC

# DESCRIPTION PART NUMBER QUANTITY

1. Key Start Switch * 25-6 0

2. Switch MS35058-22 2

3. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4

4. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 3

5. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft

6. 14 Gauge, In Line Fuse Holder KSES0019 2

7. 15 AMP Fuse KSES0020-15 1

8. Terminal Y Connector, Brass IP-YC 1

9. 14 Gauge Female Spade Terminal, Blue iP-7128 6
10. 14 Gauge Male Spade Terminal, Blue IP-7126 3
11. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
12. Whelen Installation & Cable HD-80 1
13. 14 Gauge Splice, Butt Connector IP-7132 4
14. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
15. Navigation Light Tip Mount ** NAV-TIP-MT 0
16. Whelen Left Strobe Light ** AB00-PR 0
17. Whelen Right Strobe Light ** ABDO-PG 0
18. Whelen Strobe Light Power Supply A413A, HDA-DF 1
19. 10 AMP Fuse KSES0020-10 1
*Referenced from Instruments & Electrical.
**Referenced from Strobe Mount.

dBase Page #: 004-22

7/27/00



vsn ATIVHIV 21-S S8/2/8 e
Sae) -

38N1 133N

738NL 133X IHL IQISNI 031vI0T
Jyv SHIHSYM ONY SINN 3S3HL

[ ATENISSY INNOW 3INION3I Z8S 1

Tviia

‘SILON
tvommma ANV ‘NOILYINIANHLSNI ‘INIONI 286
‘NOLLJFS 10~+0 FIvd,




Page:
582 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS 04-02

5§82 ENGINE MOUNT ASSEMBLY Date:
7/25/96

# Description Part Number Quantity
1. 1/4" Bolt AN4.-25A 4
2. Stainless Steel U Bracket SU-118 2
3. Barry Mount 22001 4
4. Spacer Bushing, 1 1/8" X 3/8" X .058 EG-B-3/8X1 1/8 4
5. Engine Upper Mount Plate KPPWO0083 2
6. Engine Mount Angle, RH KPPWO0040-RH 1
7. 5/16" Thin Washer AN960-516L 7
8. 5/16" Shear Nut AN364-524A 2
9. 5/16" Bolt ANS5S-31A 2

10. Engine Mount Angle, LH KPPWO0040-LH 1

11. 1/4" Bolt AN4-12A 4

12. Engine Lower Mount Plate KPPWO0064 2

13. 1/4" Thick Washer AN960-416 12

14, 1/4" Tensile Nut AN365-428A 8

15. 1/8" Aluminum Washer EG-AW 20

16. 5/16" Bolt ANS5-10A 2

17. 5/16" Tensile Nut AN365-524A 2

RANS, Inc.

dBase Page #:
S-12 Airaile 005-2




| E
] z
< st
iy o
o |NE
N (83
g ®2
Ty
it
~ 0
a@
T
=0
>
=
\____J
3
n“a
2 s
3
.

GEAR BOX COMES FROM FACTORY
IN UP POSITION, MUST BE ROTATED
TO DOWN POSITION FOR PROPER
ALIGNMENT OF THRUST LINE.

ATTACHES TO BOTTOM
OF KEEL TUBE

THROTTLE LEVER
WELDED STUD

6
@@W TO FILTER
— .
~
LN

TC PRIMER PUMP
ON INSTRUMENT PANEL

‘SLON
FIvd,

£0-%0

mv.z.aj

ANION3 ¢8S

SJ

‘NOIL2FS

412373 ANV "NOILVININNYULSNI “INION3 Z8

\'WC)I




Section; Page:
582 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS 04-04

Detail:
582 ENGINE Date:
5/ 1/97

# Description Part Number Quantity
1. Rotax 582 Engine EG-EG-582 1
2. 7/16" Thick Washer AN960-716 12
3. Loc Washer * EG-EG-582-1 4
4, Nut* EG-EG-582-2 4
5. Line Clamp, 5/16" ID FS-LCL 5/161D 7
6. 1/4" Fuel Line ** FS-FL o ft
7. Fuel Pump * EG-EG-582-3 1
8. Cable Housing EG-T-CAB-H 27 ft
9. Primer Pump Kit DUAL PRIMER 1
10. Safety Wire SAFETY WIRE oft
11. Carb Clamp * EG-EG-582-4 4
12. Carb Boot* EG-EG-582-5 2
13. Bing Carburetor * EG-EG-582-6 2
14. Air Filter Clamp * EG-EG-582-7 2
15, AirFilter, K& N EG-AF 2
16. Throttle Cable EG-CAB-12 3
17. Cable Ferrule Cap ENDCAP-12000 6
18. Wire Stop Screw 2360 3
19. Loctite Blue LOC-TITE 0
20. 3/16" Bolt AN3-15A 2
21. 3/16" Thick Washer AN960-10 2
22. Spacer Bushing, 3/8" X .058 X 1" **** KAACO0001 2
23. 3/16" Rivet Nut MS27130-A25K 2
24, Focal Mount Plate *** EG-FOMP oft
25. Adjustor Cable Ferrule 2373 1
26. Wire Swivel Stop Screw 2361 1
27. 1/8" Primer Line ***** PRIMER LINE 0ft
28. Primer Line Tee ***** PRIME-LINE-T 0

*Comes with engine.
“*Referenced from fuel system. ***Referenced from engine mount.
****Builder fabricates from raw stock kit. ***** Comes with primer kit.

RANS, -Inc. dBase Page #:
S-12 Airaile

005-4




10/,0/S0

GEAR BOX COMES FROM FACTORY
IN UP POSITION, MUST BE ROTATED
TO DOWN POSITION FOR PROPER
ALIGNMENT OF THRUST LINE.

RREIMES S—12 AIRAILE
082 EXHAUST ASSEMBLY

MD2005

S0—-¥0



S-12XL AIRAILE - 582 EXHAUST ASSEMBLY

004-06

# DESCRIPTION PART NUMBER QUANTITY
1. 8MM x 20 Bolt M8X20 BOLT 4
2. Muffler, 582 KAEX0006 1
3. 1/4" Shear Nut AN364-428A 2
4. 1/8" Aluminum Washer EG-AW 4
5. Spacer Bushing, 1 1/8" x 3/8" x .058 EG-B-3/8X1 1/8 2
6. Barry Mount 22001 2
7. Loctite Blue LOC-TITE 0
8. 5/16" Loc Washer AN935-516 4
9. 582 Muffler Mount Plate EG-582MP 2
10. 8MM x 25 Stand Off M8X25 SO 4
11. Muffler Spring, 582 KSEX0002 6
12. Muffler Elbow, 582 KAEX0005 1
13. 10MM Shoulder Screw * ————- 0
14. 10MM Loc Washer* 0
15. Exhaust Manifold, 582 KSEX0007 1
16. Exhaust Gasket* 0
17. 1/4" Bolt AN4-22A 2
18. 8mm x 79 Stud ** 941-390 4
*Supplied with engine.
**Remove bolts from head and install studs with Loc-tite.
Consult engine manual for proper torque values.
dBase Page #: 005-6

12/12/00



—
vsn

oy ur apep

ATIVHIV c1—S
ST

96/9/2

aLvag

60020N

# ONIAYYO TYNNYN

3NvVEYO 37adinN _3JISIN0
SINNOW X208 ¥3IXIW 13Nnd

0L INNOW

JINVd LINFWNHLSNI

(s3aris HL08)

81 1004 NI_3J10H
HONOYHL 31NO0Y

ANVL ONIM

IIONIS — WILSAS 13n4 28§,

JI¥LI3T3 ANV ‘NOILVININNYLSNI ‘INIONT 28

-




Section:

5§82 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:

582 FUEL SYSTEM
SINGLE WING TANK

Page:
04-08

Date:

11/27/95

# Description Part Number Quantity

1. Line Clamp, 3/8" FS-LCL 3/8 11

2. 1/4"Fuel Line FS-FL 25 ft

3. Coil Wrap 1/2 SPIRAL LOOM 1ft

4, 1/4" X 1/4" Elbow 7-11044 2

5. PrimerLine T* PRIME-LINE-T 0

6. Fuel Filter FS-FIL 1

7. Straight Fitting 8330 3

8. Fuel Shut Off Valve FS-S-OFF 1

9. Zip Ties ZIP TIES 0
10. Safety Wire SAFETY WIRE 0
11. Fuel Mixer Block FS-FMB 1
12. Sump Drain Valve 8336 1
13. Fuel Pump** EG-EG-503-3 0
14, Line Clamp, 5/16" FS-LCL 5/161D 8
15. 8 X 32 Bolt AN526-832R16 1
16. 8 X 32 Nut AN364-832A 1
17. Primer Bulb FS-PB 1
18. 1" Cushioned Clamp MS821919-DG16 1
19. Loctite Blue LOC-TITE BLUE 0
20. 90 Fitting 8342 2
21. Primer Pump* PRIME-PUMP 0
22. Primer Line PRIME LINE 6 ft
23. Overflow Hose EGCS-OFH 6in
24. Shrink Wrap KSAC0006 5in
25. 3/8" Loop Clamp KSHWOQ0015 1
26. #6 Pan Head Screw 6RX1/2 PHS 1

*Comes with primer kit.
**Comes with engine.

RANS, Inc.
S-12 Airaile

dBase Page #:

005-8




‘NOLLJSS

S6/S1/11
vsn HATIVMIV ZI—-S suva
o4i ul spen SLULHER Y ,2,5,953,%,,
T
(wy)
SR8
ITF,*-,
N
Umm
880
/ ot
v ©
\\\\\\ b, 2
W/ i S
B o4
. m —
>z om o
g% ~ =- =3
—-‘ —_—
oy \ %ﬁ &
ZO .-“A m a
=Ry =~ a .
BN\ e
Z \
m
~ »
c Sa
o .
%" 4 E:; U{:&;
Nz .
= _5-\- = 4
r?-lr?g \ c>‘§\::"§-\\>_
5° »4d
ERRTYIIIII] S\L
:Ug \\\\<\\ / \
o® NN Ly
p-d AN N0
oS 2N
zC
mZ
w
4 |
= SMNVL ONIM
wvNa — W3ILSAS 1dNd 2898
TTIvLIa
twvolumaﬂ ANV ‘NOILVINIWNYISNI ‘INIONI 285 - O'sm"
-¥

FIVd




Section: Page:
582 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS 04-10
Detail:
582 FUEL SYSTEM Date:
DUAL WING TANKS 2/13/96
—

# Description Part Number Quantity
1. Line Clamp, 3/8" FS-LCL 3/8 24
2. 1/4" Fuel Line FS-FL 45 ft
3. Coil Wrap 1/2 SPIRAL LOOM 2 ft
4. LineY 8345 2
5. Primer Fuel Line T* PRIME-LINE-T 0
6. Fuel Filter FS-FIL 1
7. Straight Withdrawl Fitting 8330 3
8. Fuel Shut Off Valve FS-S-OFF 1
9. Zip Ties ZIP TIES 10

10. Safety Wire SAFETY WIRE 0

11. Fuel Mixer Block FS-FMB 1

12. Sump Valve 8336 1

13. Fuel Pump** EG-EG-503-3 0

14. Line Clamp, 5/16" |.D. FS-LCL 5/161D 12

15. 8 X 32 Bolt AN526-832R16 1

16. 8 X 32 Nut AN364-832A 1

17. Primer Bulb FS-PB 1

18. 90 Withdrawl Fitting 8342 2

19. Loctite Blue LOC-TITE BLUE 0

20. 1" Cushioned Clamp MS21919-DG16 1

21. Primer Pump* PRIME-PUMP 0]

22. 1/8" Primer Line PRIME LINE 6 ft

23. Overflow Hose EGCS-OFH 1ft

24. Shrink Wrap KSAC0006 5in

25. 1/4" X 1/4" Elbow 7-11044 4

26. 3/8" Loop Clamp KSHWO0015 2

27. #6 Pan Head Screw 6RX1/2 PHS 2

*Comes with primer Kit.
**Comes with engine.

RANS, Inc.
$-12 Airaile

dBase Page #:

005-10




86/L1L/L1L

ATGNASSY INNOW NV
SINVL NOILLOACNI 110 286
TTVEIV 2T-S SIS

LL-+00



S-12XL AIRAILE - 582 OIL INJECTION TANK & MOUNT

004-12

# DESCRIPTION PART NUMBER QUANTITY

1. Qif Tank KPPWO0021 1

2. Fuel Cap KSF50007 1

3. Tank Withdrawal Fitting KPFS0017 1

4. Loctite Blue LOC-TITE 0

5. O-Ring KSFS0009 1

6. 1/4" Shear Nut AN364-428C 1

7. 3/16" Truss Head Bolt AN526-C1032R12 2

8. 3/16" Shear Nut AN364-1032A 2

9. Oil Injection Tank Clamp KAPWO0013 2
10, 7/16" Black Fuel Line KSFS0005 16 in
11. Oil Tank Mount OI-OTMT 1
12, Rubber Hose OI-RH3/4 4
13. Rubber Hose OI-RH7/16 4
14 3/16" Large Washer * AN970-3 4
15. 8MM x 35MM Bolt M8X35 4
16. 5/16" Black Fuel Line KSFS0003 24 in
17 Small Hose Clamp 5-6202 4
18. Zip Ties ZIP TIES 5
19. Qil Filter 414-5365 1
20. Bead Chain - Retainer Sleeve KSHWO0014 1
21 #3 Bead Chain KSHW0012 7in
22. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 1
23. Bead Chain - End Coupling KSHWO0013 1
24. Plastic Retainer KPFS0012 1
25. 1/8" Small Brass Washer ANS60-B4 1
26. Rubber Washer KSFS0010 1
27. 1/2" Thick Washer AN960-816 1
28. Plastic Baffle *** KSF50012 0
29. Nut-Flared Tube Bulkhead AN924-5D 1
30. Thread Sealant ** KSAC0014 0
31 90 Withdrawal Fitting 3-83125 1
32. Vent Tube KPFS0020 1
33. Conduit Adjuster Assembly KSFS0014 1
34. 1/4" Plain Nut AN345-416 1
35. Rubber Gasket *** KSFS0013 0
36. 1/4" Large Washer AN970-4 1

*Will need to be drilled out to accept an 8mm bolt (5/16 drill bit is acceptable).
**Builder Supplied.
***Supplied with Fuel Cap.

dBase Page #: 005-12
12/17/98



10/92/ 11

AdNSOTONA "IVILIVd 40

dOd —ININ WHLSAS ONI'TOOD &8¢
A TIVHIV cl-S SUULEkR

¢
Vv _'AJd M
L$ZCAN L.
e . " ” \
B
/ ~
Ore . < 23MHL % OML
> SNOILYLS N33mL38

SIVNOOVIQ NOLLOH

381 $SO¥O WOLI0B ___————
¥N04 NOILVLS

’L{d INVEVD LIV 40 3aIS
Y LINO¥4 ONOW 3LN0oA
3

\ gnL 133A
NEL

-
-
-
-
. -
/”
L

ISOH HOJVIavH 40 3QISNI
ONIRIJS 3SOH TTVISNI

dANd Y31vm 3NIONI OL

ONIN34O SIHL Lv 3S0H
HO1VIgvd 40 3QISNI
ONIMdS 3SOH TIVISNI

\ AMVINI ¥31VM OL

ANIONT 40 dO1 NO

FiddiN™ 3980d 01\9\

£L—-%00



S-12XL AIRAILE - 582 COOLING SYSTEM
MINI-POD OR PARTIAL ENCLOSURE

PAGE 004-14/582

# DESCRIPTION PART NUMBER QUANTITY
1. Short Style Cooling Scoop EGCS-SSCOO0P 1
2. Hose Clamp, 1 1/2" 5-5216 8
3. Rubber Edging X1011 36 in
4. ZipTies ZIP TIES 20
5. 1 1/4" Radiator Hose EGCS-RHOSE 4
6. 1" Radiator Hose RADIATOR HOSE 15 ft
7. Safety Wire SAFETY WIRE 0ft
8. 5/16" Overflow Hose EGCS-OFH 12 in
9. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 12
10. 16 Ib Pressure Cap EGCS-CAP16 1
11. Water Temperature Gauge KSPW0016 1
12. 3/16" Plastic Washer PW-3 20
13. 3/16" Boit AN3-6A 6
14, Loctite Blue LOC-TITE 0
15. Hose Spring EGCS-HS 4
16. Mount Block EGCS-FNMPVC 1
17. 3/16" Bolt AN3-14A 2
18. Filler T Mount Strap EGCS-FNSTRAP 1
19. Filler Cap Tee EGCS-FCT-N 1
20. 3/16" Shear Nut AN364-1032A 11
21. Coolant Recovery Clamp FS-HS 2
22. Coolant Recovery Bottle EGCS-CRB 1
23. 3/16" Thin Washer ANS60-10L 14
24. 3/16" Bolt AN3-4A 4
25. Reducer Coupler EGCS-RC 2
26. Hose Clamp, 1 3/4" 5-5220 4
27 . Radiator EGCS-RAD 1
28 . Radiator Top Panel KPPWO0048 1
29. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 10
30. 1/8" Black Fuel Coolant Pressure Line 1/8 FUEL LINE 18 in
31. Filler "T" Mount EGCS-FNSTRAP 1
32. 1/8" Small Brass Washer AN960-B4 12
33. 3/16" Nut Plate K-1000-3 4
34. Water Outlet Socket 922-025 1
35. 3/16" Bolt AN3-3A 3
36. 1/4" Blue Fuel Line FS-FL 6 ft
37. 90 Copper Fitting EGCS-90CF1 1
38. 3/32" Aluminum Pop Rivet 40APR1/8 8
39. Filler Tee and Overflow Bottle Bracket EG-FTOB 1
40. Radiator/Boom Seal KPPW0049 1

7/8/2003



10/92/1 L

A NSO TONA

TINAd WALSAS ONI'TOOD &8¢
ATIVHIV ¢l—S SUULSR

%Y

334HL % OML SNOLLVIS N3I3Imi3d
SIYNOOVIO WOLIDH

vV AJY
$ZGZan

3gNL SS0HD WOLICH
dNO4 NOILVIS

R
-
-
.
P
. -
-
.

;{3 INVEYD Ldv 40 3AIS
N INOY4 ONOTY 31N0H
38nL 133

ISOH HOLYIAVH 30 30ISNI
ONIYdS 3SOH TIVISNI

dANd d31vm 3NION3 Ol

ONIN3dO SIH1 lv _350H
HOLVIOYY 40 3QISNI
ONIIdS 3S0H TVLISNI

\ IHVINI HILVM Ol

3NIONI 40 401 NO
FddIN 398Nd Ol

Gl —+00



S-12XL AIRAILE - 582 COOLING SYSTEM
FULL ENCLOSURE

PAGE 004-16/582

# DESCRIPTION PART NUMBER QUANTITY
1. Radiator Scoop - Side Panel - RH KPPWO0070-R 1
1. Radiator Scoop - Side Panel - LH KPPWO0070-L 1
2. Hose Clamp, 1 1/2" 5-5216 10
3. Rubber Edging X1011 48 in
4. Zip Ties ZIP TIES 20
5. 1 1/4" Radiator Hose EGCS-RHOSE 4
6. 1" Radiator Hose RADIATOR HOSE 15 ft
7. Safety Wire SAFETY WIRE 0 ft
8. 5/16" Qverflow Hose EGCS-OFH 12 in
9. Temperature Probe Tee EGCS-TEMP-T-N 1
10. 16 Ib Pressure Cap EGCS-CAP16 1
11. Water Temperature Gauge KSPWO0013 1
12. 3/16" Plastic Washer PW-3 20
13. 3/16" Bolt AN3-6A 6
14. Loctite Blue LOC-TITE 0
15. Hose Spring EGCS-HS 3
16. Mount Block EGCS-FNMPVC 1
17. 3/16" Bolt AN3-14A 2
19. Filler Cap Tee EGCS-FCT-N 1
20. 3/16" Shear Nut AN364-1032A 11
21. Coolant Recovery Clamp FS-HS 2
22 . Coolant Recovery Bottle EGCS-CRB 1
23. 3/16" Thin Washer AN960-10L 14
24. 3/16" Bolt AN3-4A 4
25. Reducer Coupler EGCS-RC 2
26. Hose Clamp, 1 3/4" 5-5220 4
27 . Radiator EGCS-RAD 1
28. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 19
29 . Radiator Scoop - Bottom Panel KPPWO0069 1
30. 1/8" Black Fuel Coolant Pressure Line 1/8 FUEL LINE 10 ft
31. Small Hose Clamp 56202 2
32. 1/8" Straight Brass Female Fitting 26-4-2 1
33. 3/16" Nut Plate K-1000-3 4
34. Water Pressure Gauge KSPWO0021 1
35. 3/16" Bolt AN3-3A 3
36. 1/4" Blue Fuel Line FS-FL 6 ft
37. 90 Copper Fitting EGCS-90CF1 1
38 3/32" Aluminum Pop Rivet 40APR1/8 8
39. Filler Tee and Overflow Bottle Bracket EG-FTOB 1
40 . Radiator/Boom Seal KPPWO0049 1
41. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 12

11/26/2001



vsn
sy} ur apep

AIIVHIV ZI—S
S

L6/05/6
HLYa

96 LAN

# ONINVHA TYONVA

3 w7
‘ R R
N o3 & i 2 98
£ N T o) (-] [-] m-..—
s NMOYE £z ~ = NG z3
2 £9 L 2
A AVHO 3a . 23 Ad
58 g = BF ©§
—) c X L) x
/ é ) gs
¢ * 2 )
. d N\ 3 oS
3% = Z3
HIVI8/MOTI3A wE g 25
)
MOTI3A 3¢S N
YOV18/MOTI3A 398V gz 170A ZL OL
YOVI8/MOTIIA 3981 &2
e . ) = INnO¥S 04 INIONZ NO
T — zs UM AVED OL
“\ vE'CY
2 (I N +
= - AR
'€ z Ngz | R
e P
&¢
™~ INION3 285
A Me 50
g
/
€Z's9 — o)
%‘Vl o T
sz s |
cz'gvT 9z~ 5 — \.\
= zz \_Tkez \ g
= L~ 14 @
6l -~ // . \og é
A/,zv 2 J g
z
{ ze . :
T \L\\ 6z = i
- | -1¢ L = R
6c | = 61 = | —T" J Y\ -
8 A’ ﬂ PNV / L glﬁ
51" 0z/ Ve 61 £
N LN 2
61 " N
14! / L — . vt g
‘1z L g
o \ e <
/91 Ll og
J NS
[
Q Q | % o B
AN \ (V130 0L ¥343¥) z '
(£ o o o L 2 3 23 ¥ > ¢ 5 é
™ = en o g
't _ @ T m
g1 /s = 3
i )
1Y4VIS TVOIY10313 LNOHLIM
IvIOI¥10313 ANV SINIWNNYLISNI ¢8S
VL3
] . SALON
V21410373 ANV “NOILVINIANAYLSNI ‘ANIONT Z8S -0
‘NOLLOFS qAWd
‘—




S-12XL AIRAILE - 582 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

004-18

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator - Feet per Minute * KSAV0008 1
3. Altimeter * KSAV0001 1
4. Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS&35058-22 2
6. Exhaust Gas Temperature Gauge KSPWO0008 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
8. RPM Gauge KSPWO0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 7
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14. 14 Gauge Black Wire 14 GA WIRE/BLACK 30 ft
15. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 16 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPW0010-2 0
22. 14 Gauge Splice, Butt Connector IP-7132 2
23. 3/16" Rivet Nut MS27130-A25K 2
24. 14 Gauge White Wire 14 GA WIRE/WHITE 12 ft
25. Regulator/Rectifier KSES0005 1
26. Keel **** KPFUO0043 0
27. Starter Pulley 109 1
28. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 4
29. EGT Wires ** KSPWO0008-2 0
30. 1/4" Blue Pitot/Static Line FS-FL 8 ft
31. 14 Gauge Male Spade Terminal, Blue 1P-7126 7
32. EGT Probe ** KSPWO0008-3 0
33. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
34. CHT Probe *** KSPW0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. Coolant Pressure Gauge **** KSPWO0021 0
37. Coolant Temperature Gauge ***** KSPW0013 0
38. 1/8" Black Fuel Coolant Pressure Line ***** 1/8 FUEL LINE 0ft
39. Coolant Temperature Probe ***** KSPW0013-1 0
40. CHT Wire, Black *** KSPW0010-4 0
*Optional gauge. **Supplied with EGT. ***Supplied with CHT.

****Referenced from super structure assembly. *****Referenced from cooling system.

dBase Page #: 005-16
7/27/00



004-19

$-12XL AIRAILE - 582 INSTRUMENTS & ELECTRICAL - WITHOUT ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
41. 14 Gauge, In Line Fuse Holder KSES0019 1
42. 25 AMP Fuse KSES0020-25 1
43. Female Bullet Terminal 02-09-1103 8
44 Shrink Wrap KSAC0009 1ft
45. Pan Head Phillips Boit (10-32) KSHWO0006 2
46. Pulley KSHWQ0040 1
47. Eye Strap KSHW0019 1
48. Small Rubber Edging 8510K11 6in
*Optional gauge. **Supplied with EGT. *“**Supplied with CHT.

wRaferenced from super structure assembly. *****Referenced from cooling system.

dBase Page #: 005-17

7/27/00



vsn
8y ur apep

ATIVHIV ZI—S
SR

L6/0S/6
FLva

LY6LAN
# ONIMVAA TYONVA

E4 1 ¢ —
(=} %/
g o [o 2
@ @ 5 - RE
AN od z AT of
m \ e 2 o |o s
§ NMGHE £g ~ 3 §°
: m ) A 5}
= "ﬁa ~ S o ,E.r-v(1
7 AViD g2 g = g3 "k
o m 2 ha xg g
/ % h) §5
L8 \ E A3
-] [=]
: 23
MOVI8/MOTI3A S %‘é
MOTI3A > e I0¥N0SHIMOS e
[+l MOVI8/MOTI3A 394V \59 38 10A ZL oL
YOV18/MOTIAX 39aV =3
n
s~ L gc  (INnoED Ol INIONT NO
l 5 FyIM AVHO Ol
Pl
4 . 3% ? \i
: N \ &
jpuem— % e Qm
= SR NS vzl S Be
1y -— i
Y INIONT 285
s ve ¥ / gy = “3&%”&%3.5’
ey =
F
Q
52 z
o
9z'Ly LN 8 23
+ m -7
12 5 =< z
e~ “ 7 % b e
5 z3
9Z'LYy o / o % § cz)
m
Z27 ] N £
ez S ~ \ o
b1 o 1z
8z'c2 ll” ~ £ =
ze ] il ve
62 ~ L
oy~ = 15
b 0
v 4 L~

Ndd L

oz
/Gl
%ﬁ
(vL3a 0L ¥343W) o M

~ 00

0
-

193

|\ 5
NOILINDI
HOLYHANI
Q334S HW¥

AN

|||]

<+un

v
Gl
vl
NMOQ 3A004D

H3LINILTY

HILIMS NOILIND! OL IN3ION3d3IANI
38 ISNA AONNCHO H3LIN UNOH

H3LAW HNOH

HilM Q3ILINIHYO 38 LSNW SIHOLIMS NOILINOI

(

14V1S 1vOI¥103173 HIIM
IVvOId10313 ANV SINIAWNYLSNI

|

tVOIUlOB'IB ANV ‘NOILVIN3NN

d41SNI

‘INIONT Z8

28s
UvLIq
‘SHLON
S
0Z-%0
‘NOLLOJS AovVd




S$-12XL AIRAILE - 582 INSTRUMENTS & ELECTRICAL - WITH ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

004-21

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator - Feet per Minute * KSAV0008 1
3. Altimeter * KSAV0001 1
4. Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS35058-23 2
6. Exhaust Gas Temperature Gauge KSPWO0008 1
7. Cylinder Head Temperature Gauge * KSPWO0010 1
8. RPM Gauge KSPWO0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 5
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Blue Pitot/Static Line FS-FL 8 ft
14. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 10
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 30 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal *** KSPWO0010-1 0
19. CHT Wire, Black *** KSPWO0010-4 0
20. CHT Wire, Red *** KSPWO0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 38 ft
22. Key Start Switch 25-6 1
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Rivet Nut MS27130-A25K 2
27. 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 4
30. Battery **** PS12150-NB 0
31. Regulator/Rectifier KSES0005 1
32, 14 Gauge White Wire 14 GA WIRE/WHITE 12 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 8
36. Electric Starter Kit (582) MESK-3-582 1
37. CHT Probe *** KSPWO0010-3 0
38. EGT Wires ** KSPWO0008-2 0
39. EGT Probe ** KSPWO0008-3 0
40. Coolant Pressure Gauge ***** KSPW0021 0

*Optional gauge.

**Supplied with EGT. ***Supplied with CHT.

****Referenced from battery box installation. *****Referenced from 582 cooling system.

dBase Page #:

005-18
7/27/00



004-22

S$-12XL AIRAILE - 582 INSTRUMENTS & ELECTRICAL - WITH ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
41. Coolant Temperature Gauge ***** KSPWQ0013 0
42. 1/8" Black Fuel Coolant Pressure Line ***** 1/8 FUEL LINE 0ft
43. Coolant Temperature Probe **** KSPW0013-1 0
44 Female Bullet Terminal 02-09-1103 8
45. Shrink Wrap KSAC0009 1ft
46. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
47. Pan Head Phillips Bolt (10-32) KSHWO0006 2
*Optional gauge. **Supplied with EGT. ***Supplied with CHT.
~=Referenced from battery box installation. *****Referenced from 582 cooling system.

dBase Page #: 005-19

7/27/00



[ e { TIVIIY 21-S J SEE
A SUYTY ~ 000ZONW

A ONIMVHd TVINVH

3OVI3SN4 O1 QONNOAO
JIONFTIOS ¥3LHVIS Ol

ﬁou\mwsm X08 AY3LLVE zgq

Tv.LIa

tnvolaloawa ONV ‘NOILVININNYLSNI ‘INIONI Z8S Salon

. £€Z-%0
\ N ‘NOLLOZS F0vd)




Page:
582 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS 04-24

582 BATTERY BOX INSTALLATION Date:
8/15/96

# Description Part Number Quantity
1. 4 Gauge Terminal Cable 4 GA CABLE LUG 0
2. Battery Cable** 4 GA WIRE/BLACK oft
3. Nut* BATT-1 2
4. Battery PS12150-NB 1
5. Bolt* BATT-2 2
6. 3/16" Shear Nut AN364-1032A 3
7. 3/16" Thick Washer ANS60-10 6
8. 1/2" Cushioned Clamp MS21919-DG8 3
9. Battery Box (582) BAT-BOX 1

10. Battery Bar*** (582) BAT-BAR 1

11. Small Cotter Pin*** MS24665-134 2

12. 3/16" Bolt AN3-3A 3

*Comes with battery.
**Referenced from 582 Instruments & Electrical.
***Comes with 582 battery box.

RANS, Inc. dBase Page #:

S-12 Airaile 005-20




e l[ TIVHIV ST -S } XX
3y} ul apep Dﬂ&] CROCAN

‘# ONIMVHO TYINYR

&\
SXIR
O
/)QQQ/\gV/%%@

Q\\/ AN

ONC)

~ u\/$ AD
4y
~
?Q§ e é@é
\éQ&/\/\\\/
i J ]

( HILVIH dVam ¥3T44NN ZQQT




582 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

582 MUFFLER WRAP HEATER

# Description Part Number Quantity

0. 582 Muffler Wrap Heater in development. @ e 0

e

RANS, Inc.
S-12 Airaile

dBase Page #:
005-22




ven [ TIVHIY &1—S } S6/8/1
QG
S
&
<
32,
/>§ L
4 \%&%
N N \4\
/\A@ QO \/%
SN
\b@\/\b 4/5
e
SIS
A
o />>7>>
0”4
Nk
SIARN
S
X
%
= (A‘ISWBSSV 3400 ¥31lV3H -LNVIGV%
thOIlQEﬂE] ANV ‘NOILVINIWNYLISNI ‘3NI9N.3 Z8% 790 TN




Section:

582 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:
582 RADIANT HEATER CORE ASSEMBLY

# Description Part Number Quantity

0. 582 Radiant Heater Core in development. @ - 0

RANS, Inc. dBase Page #:

S-12 Airaile 005-24




r
VSn
ayy ur apey

ATVHIV S-S

S6/8/11
HLVYd

SLICER J]

/020N
# ONIMVHT TVIINYN

>

ATENISSY Y3LVIH LINVIAVY W

Tvilaa

Ln

-SHLON

VOIL2313 ANV ‘NOILVLINIWNYLSNI “3NION3

¢8S ?
NOLLOTS

62-%0
Fovdy




Section:

682 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:
5§82 RADIANT HEATER INSTALLATION

# Description Part Number Quantity

0. 582 Radiant Heater Installation in development. @~ ----- 0

RANS, Inc. dBase Page #:

S-12 Airaile 005-26




I

vsn ATIVIIV S-S oo/ee/t )

@mgw L90ZaN

o ONIMVYA TYIINYA

o )
w
@ 3
Qo
@
M | \a
ol
H\ /18 L /m /H
1NY1S a¥VMH04 O1L ANNOY9D 'Il'l ““. 1NHLS QNVMYNO4 Ol ONNON9D
N\
6 \9 S
SIYM — INNOW 380ULS QSTV 33S
gL
INNOW LHOIT 'AVN O1 GNNOHD INNOW LHDIT "AVN O1 aNNOXMD
14 = 14 =
\i \E_ !
Gl \, JYIM ONNOYO HIVIB J¥IM ONNOYD XovIa /
i -
'_[ C s J—\JI
__, \fl 6 ‘.:? cl ~ E
— g~
™91 o / o s Ll /
7 [¢] / NZ[
M dHIM0Od 038/ 3HIM ¥3MOd Q3N
38vD 380YLS HIM-€ 38vD 380418 WM
3YiIM ONNO¥O 3NT8 ~ - HIM ONNOYD 3NTB J
3d¥IM ¥3IMOd 3N78 S bt 3YIM ¥3IMOd 3Na
(o] — 14
L T
6

YAALIIU/HOLIVINDIY NOYA
JHIM LOH OLNI 3Mm 331

'1YVLS DI¥1D313I-NON dI

61'9
oA -
4
CL/JH ¢ -x l
el

& - % rouvwaHos N3LSAS 380YLS W

TTIviIa
tvommau ANV ‘NOILVINIWNYLSNI ‘INIONI Z8S =
NOLLIFS Hemv0 aovJ




S-12XL AIRAILE - 582 STROBE SYSTEM SCHEMATIC

004-32

# DESCRIPTION PART NUMBER QUANTITY
1. Key Start Switch * 25-6 0
2. Switch MS350568-22 2
3. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
4. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 3
5. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft
6. 14 Gauge, In Line Fuse Holder KSES0019 2
7. 15 AMP Fuse KSES0020-15 1
8. Terminal Y Connector, Brass IP-YC 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 6
10. 14 Gauge Male Spade Terminal, Blue IP-7126 3
11. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
12. Whelen Installation & Cable HD-60 1
13. 14 Gauge Splice, Butt Connector IP-7132 4
14. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
15. Navigation Light Tip Mount ** NAV-TIP-MT 0
16. Whelen Left Strobe Light ** AB00-PR 0
17. Whelen Right Strobe Light ** AB00-PG 0
18. Whelen Strobe Light Power Supply A413A, HDA-DF 1
19. 10 AMP Fuse KSES0020-10 1
*Referenced from Instruments & Electrical.
**Referenced from Strobe Mount.
dBase Page #: 005-28

7/27/00



10/12/20

ATEWISSY INNOW 3INIONT SZl6/Z16
ATIVHIV 'IXST—S SlUlElk d

v ‘A3d
¢cOCan

Jant 133X

ANNOY9 INION3 e

L0O—+00



S-12XL AIRAILE - 912/912S ENGINE MOUNT ASSEMBLY

PAGE 004-02/912

# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Bolt ANG-23A 4
2. 1/8" Aluminum Washer EG-AW 10
3. Barry Mount 22001 6
4. 10MM Bolt M10 X 35 4
5. 10MM Loc Washer 945-753 4
6. 912 Mount Angle KPPWO0057 2
7. 1/4" Bolt AN4-24A 2
8. 1/4" Thin Washer AN960-416L 4
9. AFT Mount Strap EG-912-AMS 1
10. Forward Mount Strap KPPW0210 1
11. 5/16" Tensile Nut * AN365-524A 0
12. 1/4" Tensile Nut AN365-428A 2
13. 1/4" Thick Washer * AN960-416 0
14. 912 Mount Angle, LH * KPPWO0035-L 0
15. 912 Mount Angle, RH * KPPWO0035-R 0
16. 5/16" Thin Washer * AN960-516L 0
17. 3/8" Tensile Nut AN363-624A 6
18. Torsion Strut KPPWO0044 2
19. 5/16" Bolt * AN5-32A 0
20. 5/16" Bolt * AN5-10A 0
21. 1/4" Bolt * AN4-32A 0
22. 3/16" Bolt AN3-10A 2
23. 3/16" Shear Nut AN364-1032A 2
24. 3/16" Thin Washer AN960-10L 2
25. Torsion Strut End Fitting EG-912-TSFF 2
26. Low Profile Bolt ANG6-23ALP 2
27 . Stainless Steel U Bracket * SU-118 0
28. 1/4" Shear Nut AN364-428A 2

*Referenced from 912 Super Structure.

2/21/2007



HNIONH S'I[1 2lo / TNZ216 LLOZ/SL/LL
HTIVHIV "IXZl—S SWUILsk

SN ¢l XVLIO0d Ol Sd343d SCL6 *x
1N ¢l XV1I0d Ol Sd443d CLl6 «

g 'A3d
SCOCdN

aQ

dAnd 13Nn4
3ant 133M

¢l

¢l6/€0-v00



S-12XL AIRAILE - 912/912S ENGINE, THROTTLE/FUEL HOOK UPS

004-04/912

# DESCRIPTION PART NUMBER QUANTITY
1. Air Filter, K & N (503/582 filter) EG-AF 2
2. 63MM Clamp * EG-AF-CLAMP 0
3. 3/16" Bolt AN3-7A 2
4. Choke Cable Guide ** EG-EG-912-1 0
5. Throttle Cable Mount, 912, LH EG-TCM-L 1
5. Throttle Cable Mount, 912, RH EG-TCM-R 1
6. Throttle Cable EG-CAB-12 2
7. Wire Stop Screw ** EG-EG-912-2 0
8. 3/16" Thick Washer AN960-10 6
9. 3/16" Shear Nut AN364-1032A 2
10. Throttle Adjust Ferrule ** EG-EG-912-3 0
11. 1/8" Ferrule Nut ** EG-EG-912-4 0
12. Reducer AN919-6D 1
13. Cable Housing EG-T-CAB-H 28 ft
14. Cable Conduit Ferrule 2394 3
15. Double Choke Cable Stop CK-DCS 1
16. Choke Mixer Plate KPPWO0076 1
17. Wire Swivel/Screw Stop 2361 5
18. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 6
19. Choke Cable Stop CK-CS 1
20. Choke Assembly Nut *** 4-336-1 0
21. Choke Assembly Washer *** 4-336-2 0
22 . Pull Choke Mount CK-MT 1
23. Choke Assembly 4-336 1
24 . Cable Ferrule Cap ENDCAP-12000 8
25. 1/4" Hose Fitting 30682-4-4 1
26. Bushing BPBK0018 1
27 . 1/4" Thick Washer AN960-416 4
28. 912 Engine **** EG-EG-912 0
29. Choke Cable BC-105 2
30. Small Hose Clamp 5-6202 1

*Supplied with air filter.
*Supplied with engine.
**Supplied with choke assembly

dBase Page #: 12X006-4 9/1/2010



€0/€2/10

s SIS

— ATdWASSYV LSNVHXA

HIIVHIV TIXcl

1o

0COCdN

G-¥00



PAGE 004-06/912
S-12XL AIRAILE - 912/912S EXHAUST ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. 912 Muffler, S-12, S-18 KPEX0058 1
2. 1/4" Thick Washer AN960-416 6
3. §-12, $18 Forward Lower Manifold, LH KPEX0059 1
4. 5-12, S-18 AFT Lower Manifold KPEX0061 1
5. 8-12, 5-18 Forward Lower Manifold, RH KPEX0060 1
6. S-12, S-18 AFT Upper Manifold KPEX0062 2
7. Rubber isolator EG-RI 2
8. Muffler Mount Angle KPEX0010 1
9. 6 MM Loc Washer * ANS935-416L 0
10. 6 MM Nut * 6MM NUT 0
11. Safety Wire SAFETY WIRE 0 ft
12. 6MM x 16MM Bolt M6X16 BOLT 2
13. Loctite Blue LOC-TITE 0
14. 8-12, S-18 Forward Upper Manifold KPEX0063 2
15. 1/8" Aluminum Washer EG-AW 2
16. S-12, S-18 AFT Lower Manifold, LH KPEX0066 1

*Supplied with rubber isolator.

2/21/2003



ALva

¥ZC0CAN
# DNIMVIA TVANVI

L10Z/SL/LL

|

SUEe I

ANVHIV S-S

vSn

oy} ur spej

ROUTE TO TRAILING
EDGE OF WING N
THEN INTO FUSELAGE

(BOTH SIDES)

"Y' MUST BE

AT LEAST 247
BELOW WING

ROUTE
ouT
BELLY

OF
AIRCRAFT

‘SHION
‘HOVd,

60—%0

|

INIONS ZL(SJ

IIVLAA
‘NOLLOHS

WALSAS 13N4 Cl6

L‘IVOIHLOH‘IH ANV ‘NOILVINIANNYLISNI

FMNVL ONIM IvNAd —

Ve

FUEL MIXER BLOCK MOUNTS

OUTSIDE LOWER CABANE N




S-12XL AIRAILE - 912/912S FUEL SYSTEM

DUAL WING TANKS

004-10/912

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 5
2. 1/4" Black Fuel Line KSFS0002 50 ft
3. Zip Ties ZIP TIES 10
4. 1/4" Clear Fuel Line KSFS0008 3 ft
5. Straight Withdrawal Fitting 8330 3
6. Line Clamp, 5/16" ID FS-LCL 5/161D 8
7. 1/4" x 1/4" 90 Fitting 7-11044 2
8. Coil Wrap 1/2 SPIRAL LOOM 1 ft
9. Fuel Filter> e 0
10. Fuel Shut Off Valve FS-S-OFF 1
11. 90 Withdrawal Fitting 8342 2
12. Fuel Mixer Block FS-FMB 1
13. Sump Drain Valve 8336 1
14. 8 x 32 Bolt AN526-832R16 1
15. Loctite Blue ** LOC-TITE 0
16. 8 x 32 Nut AN364-832A 1
17. 1" Cushioned Tube Clamp MS21919-DG16 1
18. Fuel Line "Y" Connector 8345 2
19. 3/8" Loop Clamp KSHWO0015 2
20. #6 Small Pan Head Screw 6RX1/2 PHS 2
21. Small Hose Clamp 5-6202 3
22. Line Clamp, 1/2" FS-LCL 1/2 14
23. 1/4" Blue Fuel Line FS-FL 1ft

* Refer to ROTAX for recommended part

** Builder Provided

dBase Page #: 12X006-10

11/15/2011



3 IF_NOT INSTALLING OIL COOLER
> ROUTE DIRECTLY TO OIL PUMP
= N
N
2 8 ,REMOVE MOUNT TABS
o (FOUR PLACES)
TO OIL PUMP ~
(BELOW GEAR BOX) e
17 L
ot L
Lo~
/4,\\»,/ 15
T 0IL PICKUP, ROUTE SO~/
~N

OIL LINE TO TOP
FITTINGS ON COOLER

L1-v0

OIL RETURN 12
FROM BOTTOM N
OF ENGINE
26
25 MD2021
O—1o REV. A
NROUTE OUT /
BELLY OF
AIRCRAFT COOLANT
T~ |BOTTLE

\ CLAMP\

i RARIMNIESS S—12XL AIRAILE | ikt

912,/912S OIL TANK & s i e e i
OPTIONAL COOLER INSTALLATION |




S-12XL AIRAILE - 912/912S OIL TANK & MOUNT

Oil Tank and Optional Cooler Installation

004-12/912

# DESCRIPTION PART NUMBER QUANTITY
1. Hose Clamp 5-5288 2
2. Oil Tank Mount, RH KPPWO0047-R 1
3. 3/16" Shear Nut AN364-1032A 2
4 . Oil Tank Mount, LH KPPWO0047-L 1
5. 3/16" Thick Washer AN960-10 2
6. 3/16" Bolt AN3-25A 2
7 . Straight Fitting KSPW0026 1
8. Oil Line KSPWO0080 6 ft
9. 90 Degree Fitting - Long KSPW0082 1
10. Safety wire e 0
11. 5/16" Overflow Hose EGCS-OFH 72 in
12. 3/16" Bolt * AN3-4A 8
13. Loctite Blue LOC-TITE 0
14 . 3/16" Thin Washer * AN960-10L 8
15. Oil Cooler Mount Bracket * KPPW0191 2
16 . Upper Bracket Mount - Qil Cooler * KPPWO0071 1
17 . .093 Silicone Sheet * KPPW0254 2
18. Threaded Bushing-Oil Cooler * KPPW0192 4
19. Small Oil Cooler * 20708 1
20. Lower Bracket Mount - Oil Cooler * KPPWO0072 1
21. 90 Degree Fitting KSPW0002 2
22 . Straight Fitting * KSPW0026 1
23. 90 Degree Fitting * KSPW0002 1
24 . Banjo Fitting KSPW0083 1
25. Banjo Bolt- M16 x 1.5 x 28 940-878 1
26. Gasket Ring - 16 x 22 430-622 2
*Qptional.

dBase Page #:

12X006-12

9/1/2010



86/G2/60

AHNSOTONY "IVILIVd d0

O0d —INITN WHLSAS ONI'TOOD <216
ATIVIIV 2l—s SUULsikd

v 'A3d
CECLAN

J3I¥HL NV OML
SNOILVLS N3midg
STVNOOVIG WOLLO8

39NL SSOND WOLLOY —

4N04 NOILVLS

ol ;
dNNd YILVM gz\\\ A
0L ONILLZ INVI00D QV3H LI N vl Y
¥3IANITAD "OM3 WOY¥4 3SOH ARy ) o
HOLVIQYY Q3dvHS LS, 3LN0¥
"INNOW AYYVE ¥v3T10 Ol gL
9" ¢l ,ﬁ\
8- AP vl
L < T~ g
— Cl— Y 4 Ll /
° cL g 9L _~
vz~ \o"’ 6 L
9//%\ e 2" \
8
9 g
o o
-~ 2 ~
dNd ¥3LVM Ol . = e, v
— R -
N ~dNVID A¥IA0D3Y
27 HONOYHL dWV10

%NY1 NOISNVAX3/¥31114 oL 311108 10 30v1

gL-v00



S-12XL AIRAILE - 912 COOLING SYSTEM

MINI-POD OR PARTIAL ENCLOSURE

004-14

# DESCRIPTION PART NUMBER QUANTITY
1. Zip Ties ZIP TIES 8
2. Line Clamp, 1/2" FS-LCL 1/2 2
3. 5/16" Overflow Hose EGCS-OFH 24 in
4. 1/4" Blue Fuel Line FS-FL 6 ft
5. Line Clamp, 3/8" FS-LCL 3/8 1
6. Hose Clamp, 1 1/2" 5-5216 10
7. Pre-Formed Radiator "S" Hose KSPW0025 2
8. 1" Radiator Hose RADIATOR HOSE 5 ft
9. Coolant Recovery Bottle EGCS-CRB 1
10. Qil Bottle * EG-EG-912-5 1
11. Coolant Recovery Clamp KPPWO0058 1
12. 3/16" Shear Nut AN364-1032A 6
13. 1" Cushioned Tube Clamp MS21919-DG16 4
14. 3/16" Bolt AN3-5A 2
15. 1" Coolant Tube EGCS-32 2
16. 1" Black Foam Tape KSAC0011 1ft
17. Radiator Top Panel KPPWO0048 1
18. Radiator EGCS-RAD 1
19. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 10
20. 1/8" Small Brass Washer AN960-B4 12
21. Reducer Coupler EGCS-RC 2
22. Hose Clamp, 1 3/4" 5-5220 4
23. 1 1/4" Radiator Hose EGCS-RHOSE 2
24. 90 Aluminum Elbow EGCS-ALUM-90 1
25. 3/16" Thin Washer AN960-10L 6
26. 3/16" Nut Plate K-1000-3 4
27. Radiator/Boom Seal KPPWO0049 1
28. 3/16" Bolt AN3-4A 4
29. 3/32" Aluminum Pop Rivet 40APR1/8 8
30. Short Style Cooling Scoop EGCS-SSCOOP 1
31. Rubber Edging X1011 36 in
32. 3/16" Plastic Washer PW-3 20
33, 3/16" Bolt AN3-6A 4
34, 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 12
*Referenced from 912 engine.
dBase Page #: 006-14

10/19/98



86/5¢/60

AdNSOTONA

TIOd WHLSAS ONITTO0D <16
ATIVEIV ¢l -5 SlUULaied

¥ A3 : 1 e
¥ CGCAN

J3I¥HL ® OML
SNOIVLS N33mL38
SIVNQOVIQ WOL108

38NL SS0HD WOLL08
¥N04 NOILVLS __——__——Q(b
-

@” "
9/$ el \
sL—" \
S T ’
\"‘\
gl\.\ o vl b 17/
dANd ¥ILVM 2~ gy e
OL ONILLI4 INVIO0D QV3H . 9
¥IONITAD "OM4 WOM4 3SOH _—
YOLVIOYY Q3dVHS S, 3LNOY g~ ol Sl P
INNOW A¥YYE ¥Y31D OL o QZ\\\‘\ \vL/@v
9/@ Clom %" s
L - N2 1 e
ve L g ‘o
— % Z/ \
9 . — .
99//,,—" S S
e
z”’ 8
dANd ¥3LVM Ol = AN Ny
9\-—. . ’»‘.
jog ~INVID AYIA0D3Y

- 77 HONOYHL JWVID
311108 10 33v7

-

YINVL NOISNVeX3/y3 714 0L

S1-¥00



S-12XL AIRAILE - 912 COOLING SYSTEM

FULL ENCLOSURE

004-16

# DESCRIPTION PART NUMBER QUANTITY
1. Zip Ties ZIP TIES 8
2. Line Clamp, 1/2" FS-LCL 1/2 2
3. 5/16" Overflow Hose EGCS-OFH 24 in
4. 1/4" Blue Fuel Line FS-FL 6 ft
5. Line Clamp, 3/8" FS-LCL 3/8 1
6. Hose Clamp, 1 1/2" 5-5216 10
7. Pre-Formed Radiator "S" Hose KSPW0025 2
8. 1" Radiator Hose RADIATOR HOSE 5ft
9. Coolant Recovery Bottle EGCS-CRB 1
10. Oil Bottle * EG-EG-912-5 1
11. Coolant Recovery Clamp KPPWO0058 1
12. 3/16" Shear Nut AN364-1032A 6
13. 1" Cushioned Tube Clamp MS21919-DG16 4
14. 3/16" Bolt AN3-5A 2
15. 1" Coolant Tube EGCS-32 2
16. 1" Biack Foam Tape KSAC0011 1ft
17. Radiator EGCS-RAD 1
18. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 19
19. Radiator Scoop - Bottom Panel KPPWO0069 1
20. Radiator/Boom Seal KPPWO0049 1
21. Reducer Coupler EGCS-RC 2
22. Hose Clamp, 1 3/4" 5-5220 4
23. 1 1/4" Radiator Hose EGCS-RHOSE 2
24. 90 Aluminum Elbow EGCS-ALUM-90 1
25. 3/16" Thin Washer AN960-10L 6
26. 3/16" Nut Plate K-1000-3 4
27. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 12
28. 3/16" Bolt AN3-4A 4
29. 3/32" Aluminum Pop Rivet 40APR1/8 8
30. Radiator Scoop - Side Panel - LH KPPWO0070-L 1
30. Radiator Scoop - Side Panel - RH KPPWO0070-R 1
31. Rubber Edging X1011 48 in
32. 3/16" Plastic Washer PW-3 20
33. 3/16" Bolt AN3-6A 4
“Referenced from 912 engine.
dBase Page #: 006-26

10/19/98



01L02/£0/¢0

0% O TVOIdLOATH ANV SLNANNHLSNI
A TIVAIIV "IX2l—S SUWUER

ANIONT NO ¥3AN3S
ANV aNNOYo 0L

ANION3 NO
43AN3S OL

YIAN3S @3INddNS XVLIOY HLIM MYOM LON TIM 39NVO JF¥NSS3dd 110 OdA 310N

/

d3asn 39NvO NO ONION3Id3d AYVA TIIM ONIHIM 3JdNSS3dd 110

INIONI HLIM SN0
Y3IAN3IS 3JHNSS3dd 10

/
ANIONT Z1L6
404 ONILIIS
HOLIMS ™ dia
1¥vIS—140S
¥O04 /LIS
SNOILOANNOD ﬂ —
VI3a HOVL OGA L
6c al 3zis
¥ POIS NENVEN:!
g oc yo4
ANION3 z / / TVNNYIN
HLM 3IWNOD ] g ~© © NoILVTIVISNI i
SHOLOANNOD ) L2927 ® XVIOM OL
7 w390 | AT T 91 o Y34 a—
HOVL 3HL WO¥J ~~z. sz
JAITIS MOV . -
J1ONIS VNI =
34V STHIM HOVL =
Al HL08
Y had ANIONT WOXA
ANIONT HUM
P ANIONI HLIM S3AIM MOTIIA i
\’vZ N 6l \6L = N 7
61l — _9g el
+H
, el
6l
6l
> r—=o|ll
IH | I
/
zz g
G
N\ NN
£l GZx

4v3IO NIVAN 33S
ONRIIVA 937 ¥v3O
HY NI ¥30N3S

d307INg A9 J3ININY3L3Aa 39
Ol S3IHOLIMS % S¥3IXVIYE«

TIVISNI OL
OILVIS/10Ld OL ¥3434

NOILO3S ONIM OL

|
|
1] =—
¥3434 ONLINNOW ¥O4 |
39Nv9 e Q3ddind3 4l |
1VO HLIM YIANOJSNVAL Ol |

d3dnoNI

('IVNJ.dO) (v3a oL y343y) 61
1v0 WdY
4%
el |
| Z16/L1—%00

SSNE ANNOYO




S-12XL AIRAILE -912/912S INSTRUMENTS & ELECTRICAL

004-18/912

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter - VDO * KSPWO0022 0
2. Vertical Speed Indicator - Feet per Minute * KSAV0008 0
2. Vertical Speed Indicator - Meters per Second * KSAV0009 0
3. Altimeter with Window * KSAV0002 0
3. Altimeter with Millibar - Metric * KSAV0003 0
3. Altimeter * KSAV0001 0
4 . Air Speed Indicator, 0-120 * KSAV0004 0
5. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
6. Oil Pressure Gauge* e 0
7 . Oil Temperature Gauge - VDO * ** KSPWO0017 0
8. RPM Gauge - VDO * KSPWO0028 0
9. Cylinder Head Temperature Gauge * ** KSPWO0017 0
12. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 16
13. 12 Gauge Wire* e 0
14 . Line Clamp, 3/8" FS-LCL 3/8 2
15. 1/4" Blue Fuel Line FS-FL 8
17. Solenoid **** e 0
18. Regulator/Rectifier **** 0
19. 14 Gauge Wire e 0
20. Outside Air Temp Gauge Kit - VDO * KSIP0009 0
21. Voltmeter - VDO * KSES0009 0
22. Battery*>* e 0
23. Ignition Switch KSES0027 1
24 . 2 Plex 20 Gauge Wire* e 0
25. Master Switch* 0
26. 1/4" Bolt AN4-10A 1
27 . 1/4" Steel Shear Nut AN364-428C 1
28. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 3
29. 3/16" Bolt AN3-5A 2
30. 3/16" Thin Washer AN960-10L 2
31. 3/16" Rivet Nut MS27130-A25K 2
32. BussBar* AMW 636 0
33. Hour Meter Relay Assembly KAES0016 1
34 . Capacitor - 22,000 microFarad / 25V* IP-7132 0

*QOptional or builder supplied **Oil Temperature and CHT use the same type of gauge.

***Referenced from 912 battery box installation.

****Supplied with engine.
dBase Page #: 12X006-16

9/16/2010



004-19/912
S-12XL AIRAILE - THIS PAGE INTENTIONALLY LEFT BLANK
THIS PAGE INTENTIONALLY LEFT BLANK

# DESCRIPTION PART NUMBER QUANTITY

1. IntentionalyBlank 0

dBase Page #: 12X006-17 9/1/2010



00/.0/€0

NOILVTIVLSNI X004 AdHLLVE <16
ATIVHIV ¢cl—S SlUlslied

vV 'AJd
LOOZAaN

¢ NOIViS ~~
SSN¥L VIS

L—xx

J0v13AsSnd OL aNNQYD

QIONTTOS ¥3Ldvis Ol

02-¥00



S-12XL AIRAILE - 912/912S BATTERY BOX INSTALLATION

# _DESCRIPTION

PAGE 004-21/912

PART NUMBER QUANTITY

JE O R Y
H LN -

*Referenced from 912 Instruments & Electrical.

N
OWONOAO D WN

. 4 Gauge Eye Cable Terminal *
. 4 Gauge Battery Cable, Black Wire *

Battery Box Mount Plate
Battery

Battery Box Support Angle
3/18" Shear Nut

3/16" Thick Washer

3/4" Cushioned Tube Clamp
Battery Box Front Plate

. Battery Bar

. Small Cotter Pin

. 3/16" Bolt

. 1/8" Aluminum Pop Rivet - Cherry Q
. 5/8" Cushioned Tube Clamp

4 GA CABLE LUG
4 GA WIRE/BLACK
BAT-BOX-2
PS12150-NB
BAT-BOX-3
AN364-1032A
ANS60-10
MS21919-DG12
BAT-BOX-1
BAT-BAR-503/582
MS24665-134
AN3-3A

AAPQ-42
MS21919-DG10

=

—
NN a2 NN 200

1/26/04



vsn

ayy ur apepy

ATIVHIV c1—-S

00/¢2/¢t '

Jiva

SLUERY

1902aNW
# ONINVHO TVANYA

[}
¥l \
LN¥LS QNVMNO3 OL ONNO¥O -I|||o=———/

INNON 1HAN "AYN OL ONNOYO

N

Ql\

]

JHIM ONNOYD XIvV8

X08
380¥1S

/Ol L
T\ \

%

gL~

’\\%
3HIM ONNOYO ¥Iv1a

|lli+ 1nas quwmeios oL annoxo

S3ym — INNOW 380¥LS OSTV 33S

INNOW 1HOIM "AYN 01 ONNOYO

[0

[LL-

4

JYUIM H3M0d 03N
318v2d 3804LS HM-¢€
RM ANNONO 3INTB
JHIM ¥3M0d 3NT8

JHIM ¥3IMOdJ Q3
318v0 380MLS WM-¢
3Y¥IM ANNCYS 3INT8
¥ ¥IMOJ 3N78

H341LD3H/H0LVINSD3Y WOMA
JyIM LOH OINI 3¥im 331
‘18VIS JIRLDIII-NON 4i

£ \
e L

ik

\

~
—

(

OILVN3IHOS W3LSAS 380d41S

nvisd

tIVOIHlDTIB ANV ‘NOILVLINIANNYLSNI

‘INIONI Z16

‘S3LON

‘NOLLOIS

9¢-%0
Fovd




004-27

S-12XL AIRAILE - 912 STROBE SYSTEM SCHEMATIC

# DESCRIPTION PART NUMBER QUANTITY

1. Key Start Switch * 256 0

2. Switch MS35058-22 2

3. 14 Gauge Eye Terminal, Biue 5/32" KSES0003 4

4. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 3

5. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft

6. 14 Gauge, In Line Fuse Holder KSES0019 2

7. 15 AMP Fuse KSES0020-15 1

8. Terminal Y Connector, Brass IP-YC 1

9. 14 Gauge Female Spade Terminal, Blue IP-7128 6
10. 14 Gauge Male Spade Terminal, Blue IP-7126 3
11. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
12. Whelen Installation & Cable HD-60 1
13. 14 Gauge Splice, Butt Connector 1P-7132 4
14. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
15. Navigation Light Tip Mount ** NAV-TIP-MT 0
16. Whelen Left Strobe Light ** AB00-PR 0
17. Whelen Right Strobe Light ** ABQ0-PG 0
18. Whelen Strobe Light Power Supply A413A, HDA-DF 1
19. 10 AMP Fuse KSES0020-10 1
*Referenced from Instruments & Electrical.
**Referenced from Strobe Mount.

dBase Page #: 006-24

7/27/00



00/2/S

ATANASSY ANVHd dHZI'TTHVLS "TVOLLIdA

ATIVHIV "IXcl -5 SUULER

wr
m
m
Q
m
il
P
=




S-12XL AIRAILE - VERTICAL STABILIZER FRAME ASSEMBLY

005-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 18
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 18
3. Vertical Stabilizer - Top Rib KPVS0035 1
4. Gusset KPAC0044 2
5. 3/32" Aluminum Pop Rivet 40APR1/8 8
6. 1" End Cap 1 CAP 1
7. Vertical Stabilizer - Middle Rib KPVS0040 1
8. Vertical Stabilizer - Bottom Rib KPVS0039 1
9. Vertical Stabilizer - Leading Edge KPVS0042 1
10. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 28
11. U-Bracket KPAC0055 1
12. Aluminum Brace, 1" x .049 x X * KAAC0001 0
13. 3/16" Thick Washer AN960-10 2
14. Vertical Stabilizer - Trailing Edge KPVS0043 1
15. Attach Tang U-STOO1 8
16. Gusset KPAC0149 2
17. Hinge Bracket W-HB 1
18. 3/16" Bolt AN3-13A 1
19. 1/4" Shear Nut AN364-428A 1
20. 1/4" Thin Washer AN960-416L 2
21. U Bracket KPAC0036 4
22. 3/16" Shear Nut AN364-1032A 3
23. 3/16" Thin Washer AN960-10L 9
24, 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 16
25. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
26. Horizontal Stabilizer - Boom Bracket KPHS0008 2
27. Horizontal Stabilizer - Adjust Bracket KPHS0010 2
28. Aluminum Bushing, 1/4" x .028 x 1 3/16" * KAAC0001 0
29. Vertical Stabilizer - Spreader Tube KPVS0038 1
30. 3/16" Nut Plate K-1000-3 1
31. 1" Saddle 1-NS 2
32. Aluminum Doubler, 7/8" x .058 x 6" * KAAC0001 0
33. 1/4" Bolt AN4-17A 1
34. 3/16" Boit AN3-16A 3

*Builder must fabricate from raw stock.

dBase Page #:

007-2
10/26/99



00/2/s

i 4]
REF. ,
£ 1

FRETSS S- 12X, AIRAILE
HORIZONTAL STABILIZER ASSEMBLY

MD3678

€£0-G00




$-12XL AIRAILE - HORIZONTAL STABILIZER FRAME ASSEMBLY

PAGE 005-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 84
2. Gusset KPAC0044 8
3. Aluminum Doubler, 7/8" x .058 x 6" & 10" * KAAC0001-1 0
4. 3/16" Castle Nut AN310-3 4
5. 3/16" Thin Washer ANS60-10L 8
6. Stainless Steel Hinge W-HB 8
7. 3/16" Bolt AN3-13A 8
8. 3/16" Bolt AN3-15 4
9. Horizontal Stabilizer Spreader Tube, LH KPHS0031-LH 1
9. Horizontal Stabilizer Spreader Tube, RH KPHS0031-RH 1
10. Gusset KPAC0045 4
11. Small Cotter Pin MS24665-134 4
12. Attach Tang U-ST001 16
13. 3/16" Nut Plate K-1000-3 8
14. 3/32" Aluminum Pop Rivet 40APR1/8 22
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 36
16. Aluminum Brace, 1" x .049 x X * KAAC0001-8 0
17 . Horizontal Stabilizer - Inboard Rib KPHS0028 2
18. U Bracket KPAC0055 2
19. Horizontal Stabilizer - Middle Rib KPHS0029 2
20. Horizontal Stabilizer - Trailing Edge KPHS0032 2
21. 1"End Cap 1 CAP 2
22 . Vertical Stabilizer - Top Rib KPVS0035 2
23. Horizontal Stabilizer - Leading Edge KPHS0033 2
24 . 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 32

*Builder must fabricate from raw stock.

6/9/2003



H

vsn [ HTIVYIV SI-S ]
sy uy apep gm@m

66/22/¢
JLva

LZBLAN
# DNINVYHO TVONYR

£l \‘ h“.“-.

.. el ;e

ONRNL s
N7 TN

\GL\ .,

.
Lo, |
P - Sh— ",
...... ot L"\g | R,
e j—E ~ n
-.,::::_ ~ gZ—" ~ - d
: /% e Nl N 73z
"*"-.__.‘ .. “ F4
o 'gﬁ_ l?’\
== TR
.
.
, )
( ATENISSY JAVHA ¥OLVAII3
Tviiaa
Lmawassv INVES dNOY¥D IVl J N
NOLLISS 50780 Fovd
‘ d




S-12XL AIRAILE - ELEVATOR FRAME ASSEMBLY

005-06

# DESCRIPTION PART NUMBER QUANTITY
1. Male Rod End, 1/4" X 1/4" NM-4 2
2. 1/4" Plain Nut AN345-416 2
3. 1/4" Bolt AN4-7 2
4. 1/4" Plastic Washer PW-4 2
5. 3/16" Bolt AN3-14A 4
6. 3/16" Thick Washer AN960-10 21
7. Elevator Horn TG-EH-A 2
8. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 48
9. Gusset KPAC0044 8
10. 1/4" Castle Nut AN310-4 2
11. Loc Ring RL 27 5/16 2
12. 3/16" Nut Plate K-1000-3 8
13. 3/32" Aluminum Pop Rivet 40APR1/8 20
14. 1"End Cap 1 CAP 4
15. Stainless Steel Hinge W-HB 4
16. 3/16" Bolt AN3-15 4
17. 3/16" Bolt AN3-13A 4
18. 3/16" Castle Nut AN310-3 4
19. Small Cotter Pin MS24665-134 4
20. 1 1/4" Push Pull Tube TG 1 1/4PPT-141 5/8 1
21. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
22. Elevator Yoke KPELQOO15 1
23. 3/16" Shear Nut AN364-1032A 1
24. Foam Rubber Insulator TG-FRI 1
25. 3/16" Bolt AN3-15A 1
26. 1/4" Thin Washer AN960-416L 2
27. Internal Brace, 1/2" x .035 x X * KAAC0001-5 0
28. Elevator-Leading Edge KPEL0O012 2
29. Elevator-Trailing Edge KPEL00O13 2
30. 1/4" Bolt ** AN4-17A 0
31. 1/4" Thick Washer ™ AN9E0-416 0
32. 1/4" Shear Nut ** AN364-428A 0
33. Forward Elevator Stop Bushing,3/4" x .058 x 3/4"** KAAC0001-3 0
34, 5/8" Push Pull Tube ** CS-5/8PPT(12) 0

*Builder must fabricate from raw stock.
~Referenced from control stick assembly.

dBase Page #:

007-6
5/24/01



£0/60/90

ATANASSY HAVHd dH4ddnNd
ATIVHIV "IXST-S=sSULE Y

091 van

~
~
~

BEN
61 o s O

L0—-S00



PAGE 005-08
S-12XL AIRAILE - RUDDER FRAME ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. 1"End Cap 1 CAP 1
2. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 12
3. Gusset KPAC0044 2
4. 3/32" Aluminum Pop Rivet 40APR1/8 5
5. 3/16" Nut Plate K-1000-3 2
6. 3/16" Bolt AN3-15 2
7. 3/16" Thick Washer AN960-10 14
8. Stainless Steel Hinge W-HB 2
9. 3/16" Bolt AN3-13A 2
10. 3/16" Castle Nut AN310-3 2
11. Small Cotter Pin MS24665-134 2
12. Rudder Rib - Upper KPRDO0O061 1
13. Attach Tang U-ST001 4
14. 3/16" Shear Nut AN364-1032A 3
15. Rudder Horn, LH TG-RHL 1
16. Rudder Horn, RH TG-RHR 1
17. Rudder-Leading Edge KPRD0016 1
18. Rudder-Trailing Edge KPRD0017 1
19. 3/16" Bolt AN3-15A 3
20. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 8
21. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 8
22 . Rudder Rib - Lower KPRDO0062 1

6/9/2003



A'THNASSY A TdVD 1IV.L

66/€1/60

8
L
ALIMYID H04
J¥¥My04 d3A0N WOO8 TIvL
@/

X2l —S SUULsR

A TIVAIY

6-500



Page:
TAIL GROUP FRAME ASSEMBLY 05-10

TAIL GROUP CABLE ASSEMBLY Date:
7/23/97

# Description Part Number Quantity
1. 3/16" Bolt AN3-15A 6
2. 3/18" Thick Washer AN960-10 27
3. Top AFT Cable KAHS0011 2
4. Top FWD Cable (1, 2, 3) KAHS0012 2
5. Lower AFT Cable KAHS0014 2
6. 3/16" Bolt AN3-5 4
7. 3/16" Castle Nut AN310-3 4
8. Loc Ring RL 27 1/4 4
9. Tang KPAC0038 2
10. 3/16" Bolt AN3-6A 1
11. Lower FWD Cable KAHS0015 2
12. Top FWD Cable (4, 5,6) * KAHS0013 2
13. 3/16" Tensile Nut AN3B5-1032A 6

*These cables are not supplied with the kit.
Order these only if flight testing neccesitates them.

RANS, Inc. dBase Page #:

S-12 Airaile 007-10




vsn [ ATIVYIV SI—S } S6/LL g
ESCUCYSY

990ZaN
# ONIMYHT TYONVA

ayy ur apep

NOLVATII 1471 /

_ =

' ' ( INNON 8VL1 WIdL

Nv.LIa

@l@ ATENISSY IAVYS dNO¥D TIVL ——
NOLLXAS / Fovd




Section: Page:
TAIL GROUP FRAME ASSEMBLY 05-12

Detail:
TRIM TAB MOUNT Date:
7/27/95

# Description Part Number Quantity
1. Trim Tab KPTRO0QO01 1
2. 1/8" Stainless Steel Pop Rivet CCPQ-42 5

RANS, Inc. dBase Page #:
S-12 Airaile 007-12




L0/9/€

MD2Z069

RH ELEVATOR TRAILING
EDGE SPAR

RAMES
S—12 AIRAILE
MECHANICAL TRIM
TAB SYSTEM

ROUTES INTO
\

TAIL BOOM

£4-G0




$-12XL AIRAILE - MECHANICAL TRIM TAB MOUNT

005-14

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 13
2. 3/16" Truss Head Bolt AN526-C1032R12 2
3. Trim Tab End Rib KPTR0007 2
4. 3/16" Single Ear Nut Plate MS21051-L3 2
5. 3/16" Thin Washer AN960-10L 2
6. 3/16" Thick Washer AN960-10 3
7. Aluminum Bushing, 1/4" x .028 x 1/16" ** KAACO0001-6 0
8. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 6
9. Trim Tab Hinge ST-16-BENT 2
10. Wire Swivel/Screw Stop 2361 1
11. Trim Tab Horn KPTR0008 1
12. Trim Tab KPTR0009 1
13. Cushioned Tube Clamp MS21919WDG3 1
14. Conduit Adjuster Assembly KSFS0014 1
15. Cable Housing Stop Bracket KPTR0005 1
16. Trim Push Wire * TR-PW 0
17. Trim Cable Housing * KSACO0008 0
18. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 7
18. 1/4" Plain Nut AN345-416 1
20. 3/16" Bolt AN3-3A 1
21. 3/16" Rivet Nut MS27130-A25K 1

*Reference from trim wheel assembly.
**Builder must fabricate from raw stock.

dBase Page #:

007-14
3/ 6/01



86/60/L0

RRAFEIMIES S—-12 AIRAILE
LEADING AND TRAILING EDGE
SPAR ASSEMBLY

10-900



S-12XL AIRAILE - LEADING & TRAILING EDGE SPAR ASSEMBLY

006-02

# DESCRIPTION PART NUMBER QUANTITY
1. Tip Bow W-TIP(12) 2
2. Tip Wrap W-TW-F 2
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 36
4. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 16
5. 1/4" Bolt* AN4-35ALP 2
6. 1/4" Bolt * AN4-36ALP 4
7. 1/4" Thin Washer ANSB0-416L 12
8. Spacer Bushing, 3/8" x .058 x 3" SB-3/8X3 6
9. FWD Strut Piate W-SAP-LE 2
10. Long Wing Channel W-WCL 8
11. 1/4" Shear Nut AN364-428A 12
12. 3/32" Aluminum Pop Rivet 40APR1/8 22
13. 3/16" Nut Plate K-1000-3 12
14. Horizontal Stabilizer Attach Bracket 52-SAB 8
15. AFT Strut Plate W-SAP-TE 2
16. 3/16" Bolt AN3-22A 2
17. 3/16" Thin Washer ANS60-10L 2
18. 3/16" Tensile Nut AN365-1032A 10
19. 3/32" Aluminum Pop Rivet 40APR1/4 4
20. Stainless Steel Hinge W-HB 12
21. Leading Edge Spar W-LES 2
22. 3/16" Bolt* AN3-34ALP 2
23. 1/4" Bolt ™ AN4-25ALP 4
24. 1/4" Bolt* AN4-26ALP 2
25. Spacer Bushing, 3/8" x .058 x 2" SB-3/8X2 6
26. Trailing Edge Spar KPWI0139 2
27. 3/16" Bolt AN3-23A 18
28. Trailing Edge Spar Tip KPWI0140 2
29. 2"End Cap EC-10 2
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 4
31. Tip Gusset Top W-TG-T 2
32. Tip Gusset Bottom W-TG-B 2
33. 3/16" Thick Washer AN960-10 2
34. Loc Ring ** RL 27 1/4 0
35. 3/8" Clevis Pin ** MS20392-5C97 0
36. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 12
*These bolts have a special thin head painted.
They must be used to allow the wing skins to slide on.
**Referenced from Super Structure Assembly.
dBase Page #: 008-2

11/10/00



*
vsn

oy} ur apep

_

ATIVHIV 2I-S

SWERY J

96/L2/bL )

gLva

6LSCAN
# ONWV¥a TVNNYN

‘114 1S538 3JHE NO
ADvE HO INOHI JHL

H3HLI OL ¥3IHSVM SIHL 30V1d

ONION3d3a

W

d4vdS 3903 ONIMIvHl

ATBWNISSY JONIH TVSH3IAINN W

Tviad

|
L

ATGN3ISSY JAVYS ONIM

NOLLOFS

‘S3LON

£0-90

HovVd




Section: Page:
WING FRAME ASSEMBLY 06-04

Detail:
UNIVERSAL HINGE ASSEMBLY Date:
7/27/95

# Description Part Number Quantity
1. Spacer Bushing* KAACOQO001 4
2. 1/4" Bolt AN4-17A 2
3. Trailing Edge Spar Root Fittings W-TES-RF 2
4. 1/4" Thick Washer ANSB0-416 12
5. 1/4" Bolt AN4-16A 2
6. Hinge Cube W-H-CUBE 2
7. Stainless Steel U Bracket** SuU-118 0
8. 1/4" Shear Nut AN364-428A 4

*Builder fabricates from raw stock.
**Referenced from engine mount or 912 super structure,

RANS, Inc. dBase Page #:

S-12 Airaile 008-4




alva

96/9/%
LO61 AN
7 ONINVHG TVONVR

)

sSLUCEE

ATIVHIV ZI—-S

ay) ur apey

ENC OF COMPRESSION TUBE WITH
FIRST WEB PLATE PILOT HOLE
APPROX. 2 13/16" FROM END

OF TUBE GOES FORWARD.

‘SALON
FoVd

S0-90

JANLONYLS TVNNILNI }
TIviIq

L ATENISSY JAVHS ONIM J
NOLLIFS




S-12XL AIRAILE - INTERNAL STRUCTURE

006-06

# DESCRIPTION PART NUMBER QUANTITY
1. Spacer Bushing, 1/4" .028 x 3/16" * KAAC0001-6 0
2, 3/16" Thick Washer AN960-10 22
3. 3/16" Plastic Washer PW-3 6
4, Wing Cable, 51" W-WC-51 2
5. 3/16" Bolt AN3-15A 18
6. 3/16" Thin Washer AN960-10L 26
7. Middle Compression Tube W-MC-151 2
8. Compression Tube Doubler CS-CTD 2
9. 3/16" Shear Nut AN364-1032A 24
10. Wing Cable, 61 W-WC-59 2
11. Drag Brace W-DB-151 2
12. Flap Compression Tube W-FCT-151 2
13. 3/16" Bolt AN3-4A 2
14. Inner Compression Tube W-10-151 2
15. 3/16" Bolt AN3-16A 6
16. 3/16" Tensile Nut AN365-1032A 2
17. Drag Brace Root W-DBR-151 2
18. OQuter Compression Tube KPWI0117 2
19. Jury Strut Bracket JS-BK 2
20. AFT Strut Plate ** W-SAP-TE 0
21. Attach Bracket ** S$2-SAB 0
22. Tip Gusset Top ** W-TG-T 0
23. FWD Strut Plate ** W-SAP-LE 0
24 Long Wing Channel ** W-WCL 0

*Builder must fabricate from raw stock.
“*Referenced from leading and trailing edge spar assembly.

dBase Page #: 008-6
11/10/00



vsn

—

ay1 u apey

ATIVHIV &I—S
SICERY

s6/12/¢L
aLva

CL0Zan
¥ ONIAYHG TYONYR

‘8l qyvoa1no

40 3903 WOLLOB ONV d0OL ¥3A0D OL1 3dvl 3Sn
‘¥3071N8 A8 Q3NddNS SI 3dvl ¥v3ND 34vHO—IINY TJION

e

3dvl 3J4VYHIO-ILIN

ATENISSY 818 ayvodaLno W
Tvi3a

(
L

A1ENISSY JAVHS ONIM
‘NOIL23S

‘STLON

£0—-90

FIVd,




Section:

WING FRAME ASSEMBLY
Detail:

OUTBOARD RIB ASSEMBLY

-

Page:
06-08

Date:
7127195

S —— A — A —
# Description Part Number Quantity
1. OQOutboard Rib-Web Plate, LH KPWI0096-LH 2
1. Outboard Rib-Web Plate, RH KPWI0096-RH 2
2. RipTip RIB-TIP 6
3. Outboard Rib-Bottom Tube KPWI0145 2
4. Qutboard Rib-Top Tube KPWI0095 2
5. 1/8" Aluminum Pop Rivet AAPQ-42 36
6. 1/8" Aluminum Pop Rivet AAPQ-41 80
7. Outboard Rib-Web Cap KPWI0118 2

RANS, Inc.

S-12 Airaile

dBase Page #:
008-8




sy ur apey g@@m 8/GCAN

# ONIAYYA TVONYR

ven ( ATIVHIV SI-S j te/10/s0

NILSAS ONINOISNIL 8i¥ LOoOY W

VL3

60-90
‘NOILI3S Fovd

L ATENISSY JAVHY ONIM salo




Page:
06-10

WING FRAME ASSEMBLY

Date:
5/ 4/98

ROOT RIB TENSIONING SYSTEM

# Description Part Number Quantity
1. 1/4" Tensile Nut AN365-428A 4
2. #8 Pan Head Screw 8X1/2 PHS 102
3. Root Rib, LH KAWI0011-L 1
3. Root Rib, RH KAWI0011-R 1
4, "L" Bracket KPWI0169-L 1
4. "L" Bracket KPWI0169-R 1
5. 3/16" Shear Nut AN364-1032A 2
6. 1/4" Thin Washer AN960-416L 8
7. 1/4" Bolt * KSHWO0049 4
8. 3/16" Bolt AN3-5A 2
9. "L" Bracket KPWI0170 2

*This bolt is nearly threaded it's whole length.

RANS, Inc. dBase Page #:

S-12 Airaile 008-10




¢0/82/10

LNONOW MNV.IL TTHNd

ATIVHIV 21— 5 SWILER S

ANV ONIM TIVAd

8COCANW



$-12XL AIRAILE - FUEL TANK MOUNT

PAGE 006-14

*Referenced from wing tank assembly. ‘
**Thread Sealant (builder provides) is recommended but Loctite Blue can also be used.
***Supplied with Fuel Cap. '

DUAL WING TANKS
# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 12
2. Wing Tank - AFT Mount Bracket, LH KPFS0011-L 1
2. Wing Tank - AFT Mount Bracket, RH KPFS0011-R 1
3. Outer Tank Support KPFS0043 2
4. Fuel Tank, LH KPFS0005-L 1
4. Fuel Tank, RH KPFS0005-R 1
5. U Bracket KPACO0055 2
6. Tank Withdrawal Fitting KPFS0017 6
7. Attach Bracket S2-SAB 2
8. Inner Compression Tube * W-10-151 0
9. 3/16" Bolt AN3-3A 14
10. 3/16" Thick Washer AN960-10 18
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 30
12. 90 Withdrawal Fitting 8342 4
13. Straight Withdrawal Fitting 8330 2
14. 3/16" Bolt AN3-15A 2
15. 3/16" Bolt AN3-14A 2
16. 3/32" Aluminum Pop Rivet 40APR1/8 8
17. 3/16" Shear Nut * AN364-1032A 0
18. 3/16" Bolt * AN3-15A 0
19. Fuel Cap KSFS0007 2
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
22 . Bead Chain - Retainer Sleeve KSHWO0014 2
23. #3 Bead Chain KSHWO0012 14 in
24 . Bead Chain - End Coupling KSHWO0013 2
25. Plastic Retainer KPFS0012 2
26. 1/8" Small Brass Washer AN960-B4 2
27 . Plastic Baffle *** KSFS0012 0
28. Rubber Gasket *™* KSFS0013 0
29. O-Ring KSFS0009 6
30. Rubber Washer KSFS0010 6
31. 1/2" Thick Washer AN960-816 6
32. Nut-Fiared Tube Bulkhead AN924-5D 6
33. Thread Sealant ** KSAC0014 0
34. Loctite Blue LOC-TITE 0
35. Vent Tube KPFS0020 2
36. Conduit Adjuster Assembly KSFS0014 2
37. 1/4" Plain Nut AN345-416 2
38. 1/4" Large Washer AN970-4 2
39. 1/4" Shear Nut AN364-428C 2
40. 3/16" Nut Plate K-1000-3 2
41, 3/16" Single Ear Nut Plate MS21051-L3 2
42 1/4" Tee 8338 2
43. Line Clamp, 5/16" ID FS-LCL 5/16ID 4
44 . Long Nylon Tie LG-N-TIE 2

12/24/2004



£0/20/10

AILERON HORN ATTACH ANGLE

~f
oA
27l 70
/7/\%%@,\@
2 v

*LB 177

VERY
IMPORTANT
RIVET,
SEE TEXT

IMPORTANT
RIVET,

RREMES S—12XL AIRAILE — I
AILERON PUSH PULL SYSTEM REV. A

G1-900



S-12XL AIRAILE - AILERON PUSH PULL SYSTEM

PAGE 006-16

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 2
2. 1/4" Thin Washer AN960-416L 2
3. Male Rod End, 1/4" X 1/4" NM-4 8
4. 1/4" Bolt AN4-7A 4
5. 1/4" Shear Nut AN364-428A 4
6. #10 SS Washer BSHW0022 2
7. 1/4" Plain Nut AN345-416 8
8. Aileron Push Pull Tube, 42 1/8" CS-42PPT 2
9. Bearing Flange BR-FLNG 4
10. Bell Crank AIL-2/1BC 2
11. Aileron Push Pull Tube, 109" CS-109PPT 2
12. Bell Crank Gusset, RH CS-BELGU-RH 1
12. Bell Crank Gusset, LH CS-BELGU-LH 1
13. 1/4" Bolt AN4-13 1
14. Compression Tube Doubler * CS-CTD 0
15. 1/4" x 5/8" Zinc Plated Washer KSHWO0075 6
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 18
17. 3/16" Bolt AN3-7A 2
18. Spacer Bushing, 1/4" x 3/8" ** KAACO0001-6 2
19. 3/16" Shear Acorn Nut 22NKMO02 2
20. 1/4" Thick Washer AN960-416 6
21. 1/4" Shear Nut AN364-428A 2
22. Push Pull Tube Guide KPCS0150 2
23. Bearing SR4APP 4
24 . Push Pull Tube End Fitting CS-3/4PTEF 8
25. 1/4" Castle Nut AN310-4 1
26. Loc Ring RL 27 1/4 1
27. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 32
28. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 2
29. 3/16" Thick Washer AN960-10 2

*Referenced from internal structure.
**Builder must fabricate from raw stock.

1/2/2007



zo/11/90
Alva

9G0CZANW
# ONIMVYA TYONVN

vsn [ AIVIIY SI-S
ayy ur apep @m&,ﬂw

L

LN

ONNO¥S 23N18 (—)

ALVIIIOVA ATISYVE 3HOW 01 ONILVOD dv31D
ANV ONINIA0D ¥314¥ WINN S3L NMOJ 31N0Y
JIVH NI (SIF0HIS HLM QIAIADHECL) IHIMm
MOTITIA TIONIS ANV JHIM—ILTNIW AYHO L1ND

J9iM JH0HLS AVHO
‘NOILYTTUIVLISNI T¥YNIA

_‘

3

%CD —

o% g
zx .

22 m

)2>® — o

< A m O

. o g m

C

53 Z 9

v >

— 0

q:_—@:n ——————————
[@N]
j_n
—
MmN
O M
oI
~ C'C_)
__‘(Tl

J ' %( INNOW 380¥LS W o
TVLIq

ATENISSY L1437

L ATENISSY TAVYS ONIM
/1—90
NOILLDAS :‘ggﬂ




PAGE 006-18
S-12XL AIRAILE - STROBE MOUNT

# DESCRIPTION PART NUMBER QUANTITY
1. Whelen Left Strobe Light AB00-PR 1
2. Whelen Right Strobe Light AB00-PG 1
3. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 4
4. 14 Gauge Splice, Butt Connector * IP-7132 0
5. Navigation Light Tip Mount NAV-TIP-MT 2
6. 8/32" Truss Head Bolt AN515-8R7 6

*Referenced from strobe system schematic.

6/13/02



96/9/¢
aiva

G98LAN
F ONIAVHA TYINYN

J

ATIVHIV Z1—S
SCEY

[

vsn

ayy ur apey

21~ 26
N.N/*NN NH III _ \ ~

3 12
ww/]:\

40 3dIS 1HOIY

‘SALON
Jovd,

61-90

[ ATENISSY INVH dV14 WJ MOHS. ATANISSY

L ATENISSY JAVNS ONIM J
‘NOLLOFS

[T

T




S-12XL AIRAILE - FLAP FRAME ASSEMBLY

006-20

# DESCRIPTION PART NUMBER QUANTITY
1. Flap/Aileron Rib #1 KPALOOO6 2
2. Flap/Aileron Rib #2 KPALOGO7 2
3. Flap/Aileron Rib #3 KPALOOOS8 2
4. Flap/Aileron Rib #4 KPALO0O9 2
5. Flap/Aileron Rib #5 KPALOO10 2
6. Flap/Aileron Rib #6 KPAL0O11 2
7. Fiap/Aileron Rib #7 KPALOO12 2
8. Flap Spar Assembly KPFL0O030 2
9. Flap/Aileron Trailing Edge Spar KPALOO14 2
10. Trim Tab Hinge ST-16-BENT 4
11. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 8
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 72
13. 3/16" Nut Plate K-1000-3 6
14. 3/32" Aluminum Pop Rivet 40APR1/8 12
15. Hinge Bracket W-HB 6
16. 3/16" Bolt AN3-15 6
17. 3/16" Thick Washer ANS60-10 12
18. 3/16" Bolt AN3-14A 8
19. 3/16" Castle Nut AN310-3 6
20. Small Cotter Pin MS24665-134 6
21. 3/16" Thin Washer AN960-10L 6
22. 3/16" Shear Acorn Nut 22NKMO02 4
23. 3/16" Bolt AN3-10A 2
24. Aileron Clip W-A-CLIP 2
25. Spacer Bushing, 1/4" x 0.28 x 1/2" * KAACO0001-6 2
26. Flap/Aileron Horn Attach Angle, LH KPALO015-L 2
27. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 20

*Builder must fabricate from raw stock.

dBase Page #: 008-20
11/10/00



F

vsn

ayy ur apep

ATNVHIV cI—=S

Sk

96/9/¢

JLva

9981AN
# ONIMYHA TYNNYN

ATENISSY JAVE4 NOAT IV W
viaa

ATENISSY JAVY4 ONIM

‘NOILOTS

NMOHS ATEWN3SSY
40 34IS L4
SILON

1Z—-90
dovd




S-12XL AIRAILE - AILERON FRAME ASSEMBLY

006-22

# DESCRIPTION PART NUMBER QUANTITY
1. Flap/Aileron Rib #1 KPALOO06 2
2. Flap/Aileron Rib #2 KPALOOQ7 2
3. Flap/Aileron Rib #3 KPAL0QO8 2
4. Flap/Aileron Rib #4 KPALOO09 2
5. Flap/Aileron Rib #5 KPAL0010 2
6. Flap/Aileron Rib #6 KPAL00O11 2
7. Flap/Aileron Rib #7 KPALQO012 2
8. Aileron Spar KPALQ005 2
9. Flap/Aileron Trailing Edge Spar KPALOO14 2
10. Trim Tab Hinge ST-16-BENT 4
11. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 8
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 72
13. 3/16" Nut Plate K-1000-3 6
14. 3/32" Aluminum Pop Rivet 40APR1/8 12
15. Hinge Bracket W-HB 6
16. 3/16" Bolt AN3-15 6
17. 3/16" Thick Washer ANS60-10 12
18. 3/16" Bolt AN3-14A 8
19. 3/16" Castle Nut AN310-3 6
20. Small Cotter Pin MS24665-134 6
21. 3/16" Thin Washer AN960-10L 6
22. 3/16" Shear Acorn Nut 22NKMO02 4
23. 3/16" Bolt AN3-10A 2
24. Aileron Clip W-A-CLIP 2
25. Spacer Bushing, 1/4" x 0.28 x 1/2" * KAAC0001-6 2
26. Flap/Aileron Horn Attach Angle, RH KPALOO15-R 2
27. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 20

*Builder must fabricate from raw stock.

dBase Page #: 008-22
11/10/00



—

— c6/0L/¢
vsn ATIVHIV S1—S e
SR 1 s Ty
Orrw
25
DM
8%%
%gé
o3z
2
.
' 1 ™
Fwwsnrov 1HOITd NI — W3ILSAS dwﬂ NMOKS
mviia AN3SSY 143
L AT8WNISSY IAVHH ONIM T
‘NOLLOAS Fovd
— I i _ . I




Section:

Detail:

WING FRAME ASSEMBLY

FLAP SYSTEM
IN FLIGHT ADJUSTABLE

Page:
06-26

Date:
7127195

# Description Part Number Quantity
1. 3/16" Bolt AN3-7A 2

2. 3/16" Plastic Washer PW-3 2

3. Female Rod End NF-3 2

4. 3/16" Thin Washer AN960-10L 6

5. 3/16" Shear Acorn Nut 22NKMO02 2

6. 3/16" Bolt AN3-14A 2

7. Teleflex Retainer W-TEL-R 2

8. 3/16" Nut Plate K-1000-3 2

9. 3/32" Aluminum Pop Rivet 40APR1/8 4

RANS, Inc.
S-12 Airaile

dBase Page #:

008-26




L

ol —S SWENY

LAIT A'THVLSArdv ‘IvNOILLdO

A TIVAIV

LOYLS

Y "Add
OEOCAN

20/$2/60

6—900



S$-12XL AIRAILE - LIFT STRUT ASSEMBLY

PAGE 006-30

OPTIONAL ADJUSTABLE
# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Shear Nut AN3B64-524A 12
2. 5/16" Bolt ANS5-13A 2
3. 5/16" Bolt ANS5-12A 4
4. 5/16" Clevis Pin MS20392-4C33 2
5. 5/16" Bolt ANS5-15A 2
6. 5/16" Thick Washer ANS60-516 16
7. AFT Upper Lift Strut Connector LS-ACU-2 2
8. AFT Lift Strut KPWI0144 2
9. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
10. AFT Lift Strut Gusset 116-S-GUSS-A 2
11. Lower Strut Fitting - FWD - LH KPLS0013-L 1
11. Lower Strut Fitting - FWD - RH KPLS0013-R 1
12. Loc Ring RL 27 5/16 2
13. Aluminum Bushing, 3/8" x .035 x 1/2" ** KAAC0020-1 0
14. FWD Lift Strut KPWI0143 2
15. AFT Lift Strut Gusset 116-S-GUSS-B 2
16. 5/16" Bolt AN5-17A 2
17. 5/16" Thin Washer AN960-516L 8
18. Shim* UNV-SHIM 4
19. Small Lift Strut Chord Template KPLS0004 1
20. 5/16" Bolt AN5-11A 2
21. Rod End 3/8X24 ROD END 2
22. Adjustor End S-AE-3/4 2
23. 3/16" Shear Acorn Nut 22NKM02 4
24 . 3/16" Thick Washer AN960-10 8
25. 3/16" Bolt AN3-13A 4
26. Large Lift Strut Chord Template KPLS0003 1
27. Adjustable Lift Strut - Raw Stock Kit KAAC0020 1
28. Upper Strut Fitting - FWD KPLS0012 2
29. 3/8" Plain Nut MS35650-3382 2
30. Loctite Blue LOC-TITE 0

*Make shim from .020 blank provided if necessary.
**Builder fabricates from 3/8X.058. Drill out bushing to 5/16".

1/9/04



e ATIVHIV S1—S S6/L/L e
>y opew @m@@ V4 EESEH?IWWDNVN

/ 1NYLS JHYMHO4

9\

A L

K‘Q

ATGNISSY JAVE4 ONIM

‘SILON

( ATENISSY LNYLS AdNF 1
TvViId

‘NOILO3S

L€-90

Fovd,




Section: Page:

WING FRAME ASSEMBLY 06-32

Detail:

JURY STRUT ASSEMBLY Date:

8/22/95

# Description Part Number Quantity
1. Jury Strut Bracket** JS-BK 0]
2. 3/16" Balt AN3-15 2
3. 1/8" Stainless Steel Pop Rivet CCPQ-42 36
4. Gusset JS-JGN 4
5. Gusset JS-JGNW 2
6. Drilled Bushing Aluminum Insert JS-BUC-B 4
7. Forward Jury Strut* KAACO0001 2
8. Diagonal Jury Strut* KAAC0001 2
9. Cross Strut* KAACO0001 2

10. Small Cotter Pin MS24665-134 4

11. Clevis Pin MS20392-2C17 4

12. 1/4" Thin Washer AN960-416L 2

13. 1/4" Tensile Acorn Nut 42NKE-048 4

14. Eye Bolt AN43B-15A 2

15. 3/16" Bolt*™ AN3-16A 0

16. 3/16" Tensile Nut** AN365-1032A 0]

17. Eye Bolt AN43B-14A 2

18. 1/4" Thick Washer AN960-416 2

19. 3/16" Thick Washer AN960-10 4

20. Small Cotter Pin MS24665-134 2

21. 3/16" Castle Nut AN310-3 2

*Builder fabricates from raw stock.
**Referenced from internal structure.

RANS, Inc. dBase Page #:

S-12 Airaile 008-32




- "
vsn [ ATIVIIV 21-S ] P v
ay1 ur apepy @m@m LZ0CAN

# ONIAYHQ TYNNVN

LNALS QyvYmy0d

Fslou\mwsm ONINIVA LNYLS Aaﬂ
L3d

V.

£€—-90

FIVd,
— S ——

L ATENISSY IAVEY ONIM J Ssuon
NOILOIS




Section:

Page:
06-34

WING FRAME ASSEMBLY
Detail:

JURY STRUT FAIRING INSTALLATION

Date:
7127195

# Description Part Number Quantity
1. Jury Strut Fairing JS-FAIR 2
2. 3/32" Aluminum Pop Rivet 40APR1/8 8

RANS, Inc. dBase Page #:

S-12 Airaile 008-34




~

vsn
sy ur apuy

ATIVHIV 21-S } S/ e
SR 1 e o

LT

NOILVTIVLISNI 137714 dv4 W
mvi3Iq

(
L

A18NISSY JAVE4 ONIM

‘NOLLO3S

‘SALON

G¢—-90
Jovd,

. N A




Section:

Detail:

WING FRAME ASSEMBLY

FLAP FILLET INSTALLATION

Page:

Date:

086-

36

4/24/96

# Description Part Number Quantity
1. 3/16" Bolt AN3-13A 2

2. 3/18" Thin Washer AN960-10L 4

3. 3/16" Shear Acorn Nut 22NKMO02 2

4. 1/8" Aluminum Pop Rivet AAPQ-41 16

5. Flap Fillet-Outer Wrap KPFL0028 1

6. Flap Fillet-Rib KPFL0O029 2

RANS, Inc.

S-12 Airaile

dBase Page #:
008-36




VS
oy ur apep

-

ATIVHIV cI—S
ST

L6/€2/01L
FqLVa

9Z20ZAaNn
# ONIMVHET TYONVA

b
/’\'
h

dVMQUVH ANV Sd3A0D NOyIva dNoyo 1iv

nviaa

11

i
|

ONIY3A0D

‘NOLLOFS

‘SILON

L10—-£0
FoVd,




Detail:

COVERING

TAIL GROUP DACRON COVERS AND HARDWARE

Description Part Number
. Vertical Stabilizer Dacron Cover * KICV0001-7 1
. Rudder Dacron Cover * KICVv0001-8 1
. Elevator Dacron Cover, LH * KICV0001-11 1
. Elevator Dacron Cover, RH * KICV0001-12 1
. Lacing Wires, 36" X 1/16" (stick) TG-LW-1/16 8
. Nylon Lace Up Rope 36 SEINE 6
. Horizontal Stabilizer Dacron Cover, LH * KICV0001-9 1
. Horizontal Stabilizer Dacron Cover, RH * KICV0001-10 1
. 8-12 Airaile Covering Kit KICV0001 1
. Rudder Lacing Cap ** KPRDO0035 1
. #6 Small Pan Head Screw 6RX1/2 PHS 2

*Supplied with $-12 Airaile covering kit (KICV0001).
**Builder trims to fit. Refer to text for details.

RANS, Inc.

S-12 Airaile

dBase Page #:



F;

vsn
ay} uy apey

ATIVHIV ZI—-S
SUERY

)

J_

S6/S1/L )

aLva

$90ZaN
# ONIAYYQ TVOINVA

FHVMGHVH ONV S33A00 NOdOvA ONI

Tviaa

)

ONIY3AQD

‘NOLLOFS

L

‘SILON

£0-£0

e e—

JOvd,




Section: Page:

COVERING 07-04
Detail:
WING DACRON COVERS AND HARDWARE Date:

7/28/95

k —— e et I —
——

# Description Part Number Quantity
1. Rip Tip RIB-TIP 48
2. Wing-Top Rib KPWI0093 14
3. Wing-Bottom Rib KPWI0094 14
4. Rib-Contour Fitting 2-CON 16
5. Wing-Top Tip Rib KPWI0098 2
6. Wing-Bottom Tip Rib KPWI0097 2
7. Wing-Dacron Cover, RH* KICv0001-2 1
8. Wing-Dacron Cover, LH* KICV0001-1 1
9. #8 Stainless Steel Pan Head Screw** 8X1/2-PHS 0

*Comes with S-12 Airaile covering kit (KICV0001).
**Referenced from root rib tensioning system.

RANS, Inc. dBase Page #:
S-12 Airaile 009-4

———————— —




vsn
oy} ur spep

h

ATIVHIV Z21—-S
S

)

S6/St/L )

Hiva

S90ZaN

7 ONIAYYA TYONYR

/

!

t

!

INVYES dV14/NOYI IV

43A0 301S A"I"In_iBHVO\

WIF0 3YYMOEYH

01’68’z N

YVMAYVH ANV S¥3IA0D NONIVA dv14/NO¥3TI

Tvlaa

’1

:
L

ONIY3A0D

‘NOLLO3S

‘S3LON

S0-£40

Jovd




Section: Page:

COVERING 07-06
Detail:

AILERON/FLAP DACRON COVERS AND HARDWARE

Date:
8/18/95

# Description Part Number Quantity
1. Flap/Aileron Tensioning Rib KPALOO13 4
2. 3/16" Single Ear Nut Plate MS21051-L3 8
3. 3/32" Aluminum Pop Rivet 40APR1/8 16
4. Aileron/Flap Tension Screw 10/32X2 1/28SPAN 8
5. 1/8" Aluminum Pop Rivet AAPQ-42 40
6. Flap/Aileron-Tension Strip KPFL0O031 4
7. Flap Dacron Cover, LH* KICV0001-3 1
8. Flap Dacron Cover, RH* KICV0001-4 1
9. Aileron Dacron Cover, RH* KICV0001-5 1

10. Aileron Dacron Cover, LH* KICV0001-6 1

11. Flap/Aileron Rib #1** KPALOOO6 0]

*Comes with covering kit (KICV0001).
**Referenced from Flap/Aileron Frame Assembly.

RANS, Inc. dBase Page #:
S-12 Airaile 009-6




vsn
ay; ur apey

HIIVYIV 21—S }
SR

L6/8L/11
JLva

YSOZAN

# ONIMVIT TVINVI

1NHLS QHVYMHO04 \

NOILVTIVLISNI ONIYIV4d 137714 W
a

VLA

[
L

ONIYIAOD J
'‘NOLLOAS

NMOHS
adis 437
FALON

£0—L0
aovd,




S-12XL AIRAILE - FILLET FAIRING INSTALLATION

007-08

# DESCRIPTION PART NUMBER QUANTITY

1. Forward Strut Fairing, RH W-FSFF-RH 1

1. Forward Strut Fairing, LH W-FSFF-LH 1

2. #6 Small Pan Head Screw 6RX1/2 PHS 2

3. High Density Foam Tape, 1/8" x 1/4" 1/8-FS 4 ft
dBase Page #: 009-8

8/23/00



e TIIVIIV 21-S SS/07

oYy ur spep @m@&] CYOZON

4 ONLKYHO TYNNYN

“ANIT LSNEHL 40 INIANOIY >
¥340dd ¥0: NOILISOd NMOQ Ol \
Q31v10¥ 38 ISNW 'NOILISOd dNn NI N
AYOLOVS WOMZ S3WOD XOB MV3D
\
\
\
\
\
\
\
)
NOILVTIVLSNI d0Odd
JOOM 33SSANNIL €06
Tv.3g
. . ‘SALON
L‘!VDIHLDETB ONV 'NOILVININNYLSNI "INION3 QOQJ 080
\ ‘NOLLI3S 'HDVdJ




Section:

Page:
PROPELLERS 08-02
Detail:

503 TENNESSEE WOQOD PROP INSTALLATION

Date:
8/ 3/95

e ——————

# Description Part Number Quantity
1. Tennessee Wood Propeller KIPRO0O1-1 1

2. 1/4" Tensile Nut* AN365-428A 6

3. 1/4" Thin Washer* AN960-416L 6

4. Crush Plate™ EG-EG-503-11 1

5. 1/4" Thick Washer* AN960-416 6

6. 1/4" Bolt* AN4-32A 6

7. 503 Tennessee Wood Propeller Installation Kit KIPROQO1 1

*Comes in 503 Tennessee Wood Praopelier Installation Kit.
**Comes with engine.

RANS, Inc. dBase Page #:

S-12 Airaile 0010-2




vsn
) ur opel

ATIVHIV &I—=S
S

)

9672171 )

JqLva

£YOZAN
# ONIAVHQ TVNNVH

3NN LSNYHL 40 INIANOIY
43d0dd 304 NOILSOd NmMOd Ol
031v10d 38 1SN _'NOILISOd dN NI
AMOLIVY WOH4 SINOD X08 dvio

il

NOILVIIVLISNI

d0dd
JOOM 33SS3INNIL Z8S W
Hv.L3q

\

VOI¥10373 ANV ‘NOILVLININNALSNI *INIONI Z8S

‘NOLLOFS

e

‘SILON

€0-80

-GDVcd




Section:

PROPELLERS
Detail:

582 TENNESSEE WOOD PROP INSTALLATION

Page:
08-04

Date:
8/ 3/95

# Description Part Number Quantity
1. Tennessee Wood Propeller KIPR0002-1 1

2. 1/4" Tensile Nut* AN365-428A 6

3. 1/4" Thin Washer* AN9E60-416L 6

4. Crush Plate** EG-EG-582-13 1

5. 1/4" Thick Washer* AN960-416 6

6. 1/4" Bolt* ANA4-32A 6

7. 582 Tennessee Wood Propeller Installation Kit KIPR0002 1

*Comes in 582 Tennessee Wood Propeller Installation Kit.
*Comes with engine.

RANS, Inc.

$-12 Airaile

dBase Page #:
0010-4




] x

Y
3 %
o
~ =
N E
- Mn
S |9
N
-
T

SILON
Aovd,

S0-80

ATIVHIV ZI—S
SICER

mvuaw
(j

VII¥LD313 NV ‘NOILYINIWNYLSNI ‘INIONI Z1
NOLLI3S

d0dd

NOILVTIVLISNI
QOOM 33SSIANN3L 216

(
\

:

VSl

ay) ur apep




Section:
PROPELLERS
Detail:

912 TENNESSEE WOOD PROP INSTALLATION

Page:
08-06

Date:
8/ 3/95

# Description Part Number Quantity
1. 5/16" Steel Insert Loc Nut* AN365-524C 6

2. Flange Bushing-912* KPPWO0038 6

3. Tennessee Wood Propelier KIPR0003-1 1

4, Crush Plate™ EG-EG-912-5 1

5. 5/16" Bolt* ANS5-37A 3]

6. 912 Tennessee Wood Propeller Installation Kit KIPROQO03 1

*Comes in 912 Tennessee Wood Propeller Installation Kit.
**Comes with engine.

RANS, Inc.
S-12 Airaile

dBase Page #:

0010-6




EECAYIRR
Vsn ﬂ’YIVHIV 8[ _S suva

2y} u; apel gm@w SYOCan

f ONIMVHA TVNINVN

310N

NOILISCd dN NI

AYOLOv4 WOY4 S3IW0OD X088 dvio

‘AN LSNYHL 40 INJWNDINY

S1IAN MO0 N3LHOIL N3HL
‘1S¥1d S1108 dO¥d 3INDYOL
¥340dd ¥04 NOILSOd NMOJ OL

g31v10Y 39 LSNK

NOILVTIVLSN| dNH d0dd
QYVANVLS 3JAIYA dyvm £0S

‘SALON
IVII¥LI3T3 ANV ‘NOILVINIWNYLSNI *3INION3 €0G /0-80
NOILXAS

HJovd,
N —— — ———




Section:

Detail:

PROPELLERS

503 WARP DRIVE PROP INSTALLATION
STANDARD HUB

Page:
08-08

Date:
8/ 3/95

# Description Part Number Quantity
1. 8MM Tensile Nut* KIPR0O004-2 6

2. 8MM Thick Washer* KIPR0O004-3 12

3. Warp Drive Propeller, Standard Hub KIPR0O004-1 1

4. Crush Plate* EG-EG-503-11 1

5. 8MM X 90MM Bolt* KIPR0O004-4 6

6. 503 Warp Drive Propeller Installation Kit*** KIPR0O0O04 1

*Comes in 503 Warp Drive Propeller Installation Kit,

**Comes with engine.
***Comes with propelier.

RANS, Inc.

S-12 Airaile

dBase Page #:
0010-8




e TIVHIV 2I1-S /L e

ay3 uy Ipep gm@@ 9v0Zan

# ONIMVHQ TYNNYN

'SINN X207 NILHOIL N3IHL
‘1S¥l4 S1108 d0O¥d 3NDYOL "JION
(AN ISNYHL 40 INIWNOIY

43d0o¥d ¥0J NOILSOd NMOQ Ol

Q3LvL0d 38 LSNW 'NOILISOd dN NI
AHOLOVY WOM4 SINOJ X008 dv30

8NH T—dH NOILVTIVLISNI
dOdd 3JARMA ddVM £0S

viaa

‘S3ION

AVOI¥10313 ANV ‘NOILVINIANYLSNI *3INIONI €0S 60-80

‘NOILOAS Fovd,
— —




Section:

PROPELLERS
Detail:

503 WARP DRIVE PROP INSTALLATION
HP-L HUB

# Description

Page:
08-10

Date:
8/ 3/95

Part Number Quantity
1. 8MM Tensile Nut* KIPR0O005-2 6
2. Warp Drive Propeller, HP-L Hub KIPR0O005-1 1
3. Crush Plate™ EG-EG-503-11 1
4. 8MM X 75MM Bolt* KiPR0O005-3 6
5. 503 Warp Drive Prop Installation KitHP-L Hub*** KIPRO0O0OS 1

*Comes in 503 Warp Drive Propeller Installation Kit.
**Comes with engine.
***Comes with propeller.

RANS, Inc.

S-12 Airaile

dBase Page #:
0010-10




96/L1/1 )

vsn ATIVHIV ZI—-S awva

2y} ur apep @Qﬂ?__ﬁﬂ # é:zega%wwnwn

-J1ON

NI LSAHHL 40 INJWNOITY
43d08d d¥04 NOILISOd NMOQJ Ol

, SINN Y07 NILHOIL N3HL
1S¥I4 S1108 d0dd 3IN0¥O0L
Q3iviod 28 ISNW NOILISOd dn NI

AHOLOv¥d WOH4 SINOD X08 dv39o

dNH JJVANVIS NOILVTIVISNI
dOdd 3JAIHA daVM Z8S .4

IVOI4L0313 OGNV ‘NOILVINIWNYLSNI ‘INIONI Z8S
‘NOLLIFS




Section:

PROPELLERS
Detail:
582 WARP DRIVE PROP INSTALLATION
STANDARD HUB

Page:
08-12

Date:
4/10/96

# Description Part Number Quantity
1. 8MM Tensile Nut* KIPRQ0Q06-2 6

2. 8MM Thick Washer* KIPR0O006-3 12

3. Warp Drive Propeller, Standard Hub KIPRO006-1 1

4. Crush Plate** EG-EG-582-13 1

5. 8MM X 90MM Bolt* KIPR0O0Q06-4 6

6. 582 Warp Drive Prop Installation Kit/Std Hub*** KIPROQO6 1

*Comes in 582 Warp Drive Propeller Installation Kit.
**Comes with engine.
***Comes with propeller.

RANS, Inc.

S-12 Airaile

dBase Page #:
0010-12




8 96/.1/1 )

vsn ATIVHIV ZI—S awa

SR A -

-310N

NOILISOd dn NI

SLINN X207 N3LHOIL N3HI
1S¥14 S1108 d0¥d 3IND¥O0L
‘3N LSNYHL 40 INIANOITY
43dodd 804 NOILISOd NMOQ Ol
AMOLOV4 WOM4 SIWOJ X08 ¥vi9

Q31v10H 349 LSNKW

8NH T—dH NOILVTIVLISNI
dOdd 3IAIMA d8VM C8S

TIIVIAd
L‘IVOIHLDE'IB ANV ‘NOILVININNYSNI ‘INIONI Z8S s SaLoN
‘NOLLOES AV




Section:

Detail:

PROPELLERS

5§82 WARP DRIVE PROP INSTALLATION
HP-L HUB

Page:
08-14

Date:
8/ 3/95

# Description Part Number Quantity
1. 8MM Tensile Nut* KIPR0007-2 6
2. Warp Drive Propeller, HP-L Hub KIPR0O007-1 1
3. Crush Plate™ EG-EG-582-13 1
4, 8MM X 75MM Bolt* KIPR0007-3 6
5. 582 Warp Drive Prop Installation Kit/HP-L Hub*** KIPROOO7 1

*Comes in 582 Warp Drive Propeller Installation Kit.

**Comes with engine.
***Comes with propeller.

RANS, Inc.

S5-12 Airaile

dBase Page #:
0010-14




vsn

ayy uy apep

ATIVHIV ZI—S
SAICER

s6/LL/¢L

giva

6v0ZaN

4 ONIAYYA TYINYN

—————

~
(NOHVTNlSNIdOHd JANAA d8YYM CL6

v.iaa

bDIHLDEﬂB ONV “NOILVININNYLSNI

"INIONT Z16

‘STLON

‘NOLLO3S /

S1-80

Fovd,




Section:
PROPELLERS

Detail:

912 WARP DRIVE PROP INSTALLATION
WITHOUT FULL ENCLOSURE

Page:
08-16

Date:
7/23/97

# Description Part Number Quantity
1. 5/16" Steel Insert Loc-Nut * AN365-524C 6
2. 5/16" Thick Washer * AN960-516 6
3. Flange Bushing-912 * KPPWO0038 6
4, Warp Drive Propeller KIPR0008-1 1
5. Crush Plate ** EG-EG-912-5 0
6. 5/16" Bolt * AN5-32A 6
7. 912 Warp Drive Prop Installation Kit/HP-L Hub KIPR00O8 1

*Comes in 912 Warp Drive Propeller Installation Kit.
**Comes with engine,

RANS, Inc.

S-12 Airaile

dBase Page #:
0010-16




- o Torzerr )

VSn H7IVHIV 8[_8 aLva

SR S e
/S TTTA

\L______/

NOILVTIVISNI d0d¥d 3AIMO d3VM 216
Tviad

I¥NSOTIONI 1IN4 HLIM W

IVIRLD3TI ANV “NOUVINIWNHLISNE “INIONI 216 /-850
NOILOAS
Fovd

|
|




Page:

Section:
PROPELLERS 08-18

Detall:

912 WARP DRIVE PROP INSTALLATION Date:
WITH FULL ENCLOSURE 8/ 4/97

# Description Part Number Quantity
1. 5/16" Bolt ANS5-41A 6
2. 5/16" Steel Insert Loc Nut AN365-524C 6
3. 5/16" Thin Washer AN960-516L 12
4. 1" Prop Extension Assembly-912 KAPWO0012 1
5. Flange Bushing-912 KPPW0038 6
6. Warp Drive Propeller WARP 1
7. CrushPlate* 0

*Supplied with Engine.

RANS, Inc. dBase Page #:

S-12 Airaile 0010-22




86/80/01

\
GEAR BOX COMES FROM FACTORY \
IN UP POSITION, MUST BE ROTATED\
TO DOWN_POSITION FOR PROPER \
ALIGNMENT OF THRUST LINE. \

\@\ - -7
W \\\ N
A B
\\\\ /// /._O\\\
\ /\\\\@\\
e
Z
N7
NOTE: TORQUE PROP BOLTS FIRST, 7
THEN TIGHTEN LOCK NUTS. \ el
\ P
\ -

MD2062

RREVMSS S—12 AIRAILE
503 IVO PROP INSTALLATION

61-800



008-20

S§-12XL AIRAILE - 503 IVO PROP INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. 2" VO Prop Spacer 2-VO-SP 1
2. CamCrushPlate 0
3. Prop Pitch Adjustment Screw* o 0
4. Prop Blade Fillet* e 0
5. \vO PropBlade* 0
6. 1/4" Thick Washer AN960-416 12
7. 8MM x 120MM Bolt M8X120 BOLT 6
8. IVO Prop Assembly KIPR0009 1
9. 8MM Nut 8MMX1.25 NUT 6
10. LocNwt* 0

*Supplied with propeller.

dBase Page #: 0010-18
3/23/99



86/80/01

\
GEAR BOX COMES FROM FACTORY \
IN UP POSITION, MUST BE ROTATED\
TO COWN PQOSITION FOR PROPER A
ALIGNMENT OF THRUST LINE. A

\Q\k\\ \\\
7 L
& Ny
& - N
\ /\\\\@\\
%
x\ 6
N7
NOTE: TORQUE PROP BOLTS FIRST, 7
THEN TIGHTEN LOCK NUTS. \ e
\ \\

~

MD2083

RIEIMSS S-12 AIRAILE
582 VO PROP INSTALLATION

L2-800



S-12XL AIRAILE - 582 IVO PROP INSTALLATION

008-22

# DESCRIPTION PART NUMBER QUANTITY

1. 2" IVO Prop Spacer 2-IVO-5P 1

2. CamCrush Plate* e 0

3. Prop Pitch Adjustment Screw* e 0

4. Prop Blade Fillet* e 0

5. IVOPropBlade* 0

6. 1/4" Thick Washer AN960-416 12

7. 8MM x 120MM Bolt M8X120 BOLT 6

8. IVO Prop Assembly KIPR0OO10 1

9. 8MM Nut 8MMX1.25 NUT 6
10. LocNut~ e 0
*Supplied with propeller.

dBase Page #: 0010-20

3/23/99



=qva
LOLLOW
# ONIVNG TVONVR

L6/8L/11

]

s

ATIVHIV S-S

aq) ur apwly

24

SEE FLOAT ASSEMBLY:
NOSE GEAR

MO11Q1

SEE FLOAT ASSEMBLY:
AFT CONTROL SYSTEM

MOUNT TO AFT
FUSELAGE mCMI_zmm

SEE FLOAT ASSEMBLY:
AFT CONTROL SYSTEM

INSERT INTO GEAR
LEG SOCKETS

‘SLLON

10—-60

HIvVd,

( ATANISSY INNOW 1VOT4 W
viIad

NOLLOFS J

SNOI1a0




Page:
OPTIONS 09-02

Section:

Detail:

PUDDLE JUMPER FLOATS Date:

FLOAT MOUNT ASSEMBLY 11/18/97

# Description Part Number Quantity
1 . Float - Main Gear Leg KPMGQ0Q73 2
2 . 1/4" Shear Nut AN364-428A 12
3 . 1/4" Thick Washer AN960-416 22
4 . 1/4" Bolt AN4-20A 4
5 . Float - Main Gear Socket KPMG0074 2
6 . 3/16" Bolt AN3-15A 4
7 . 1/4" Tensile Nut AN365-428A 24
8 . 1/4" Boit AN4-12A 4
9 . FWD Attach Channel KPMGO0098 2
Used Post Serial #08970808, including #08970808
10 . 1/4" Bolt AN4-11A 4
11 . 3/16" Thick Washer AN960-10 4
12 . 3/16" Shear Nut AN364-1032A 12
13 . Float - Mounting Bracket KPMGOQ0075 4
14 . PVC Insert - Inner KPMG0044 1
15 . Float - Cross Brace KPMGO0077 1
16 . 1/4" Bolt AN4-13A 8
17 . Float - Strut Attach Block KPMGO0004 4
18 . PVC Insert - Outer KPMG0045 2
19 . 1/4" Bolt AN4-24A 2
20 . 1/4" Bolt AN4-33A 2
21 . 1/4" Bolt AN4-32A 2
22 . 3/16" Bolt - AN3-13A 8
23 . Float - Fuselage Support KPMG0076 2
24 . 1/4" Bolt AN4-12A 8
25 . Forward Cross Brace Saddle KPNG0032 2
26 . Float Doubler Plate KPNG0033 2
27 . Forward Fuselage Support - Inner LH KPNG0029-L 1
28 . 1/8" Aluminum Washer EG-AW 8
29 . Forward Cross Brace KPNG0031 1
30 . Forward Fuselage Support - Outer LH KPNGO030-L 1
31 . Forward Fuselage Support - Inner RH KPNGQ0029-R 1
32 . Forward Fuselage Support - Outer RH KPNGG0030-R 1
33 . Float Attach Bracket - RH KPMGO0095 1
Used Pre Serial #08970807, including #08970807
34 . Float Attach Bracket Top - RH KPMG0097 1
Used Pre Serial #8970807, including #08970807
35 . Float Attach Bracket - LH KPMG0094 1
Used Pre Serial #08970807, including #08970807
36 . Float Attach Bracket Top - LH KPMG0096 1
Used Pre Serial #08970807, including #08970807
37 . 1/4" Bott KSHWO0050 6
Used Pre Serial #08970807, including #08970807
38 . Loctite Blue LOC-TITE 0
39 . Large Lift Strut Chord Template KPLS0003 1

RANS, Inc.

S5-12 Airaile

dBase Page #:

0014-2




vsn
ayy ur spep

ANVHIV S-S

96/11/01 )

Jiva

Y8L 1AW

SUICERY

# ONIMYHQ TYNNYN

¥8LILAN

AT8W3SSY 1v01d4 33S

310N

p-2
3
>
(@]
I
m
w
—
(o]
3
)
m
g
(@]
-
Q
z
-
m
[}

"SMIYIS ONILSIXT HLIM TIVISNI
NMOHS 301S 1430

‘MI0M8 INTVAHLIAIOC (BZH) HLIM
2018 aoom (6Z§) 30v1d3y TION

ANJLSAS NOILOVYLIY VIO NIVA

Tiviaa

SNOILdO ==

NOLLOFS £0-60 e




*Replaces steel nut that comes with cylinder.

*Supplied with Float Assembly.

PAGE 009-04
$-12XL AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS
MAIN GEAR RETRACTION SYSTEM
# DESCRIPTION PART NUMBER QUANTITY
1. Air Cylinder KSHW0029 2
2. Cylinder Mount Angle KPMG0040 2
3. 3/16" Bolt AN3-12A 4
4. 3/16" Thick Washer AN960-10 12
5. 7/16" Stainless Steel Nut * KSHW0028 2
6. Female Rod End NF-3 2
7. 3/16" Bolt AN3-3A 2
8. 3/16" Shear Nut AN364-1032A 10
9. Shackle RL-205-T 2
10. Main Gear Lock Plate ** KAMGO0004-1 2
11. Lower Guide KPMGO0032 2
12. Upper Guide KPMGO0036 2
13. 3/16" Bolt AN3-13A 2
14. 3/16" Bolt AN3-TA 2
15. Cylinder Mount Backing Plate KPMGO0038 2
16. 3/16" Bolt AN3-32A 2
17. 3/16" Thin Washer AN960-10L 4
18. 1/4" Tensile Nut AN365-428A 4
19. 1/4" Thick Washer AN960-416 12
20. Cylinder Mount Backing Plate KPMG0035 2
21. 1/4" Tensile Nut - Stainless KSHWO0001 4
22 . Female Rod End - Stainless Steel KSHWO0035 2
23. 5/8" Stainless Steel Nut KSHWO0027 2
24 . Main Cylinder Mount KPMG0034 2
25. 1/4" Bolt - Stainless KSHWO0002 2
26. 1/4" Bolt AN4-10A 4
27. Air Cylinder KSHWO0030 2
28 . Main Gear Guide Block KPMG0033 2
29. Wood Block ** KAMGO0004-2 2
30. Puddle Jumper Float Container KAMGO0Q04 1
. 31. 3/16" Stainless Steel Nut KSHW0033 2
32. 1/4" Stainless Steel Nut KSHWO0034 2
33. 5" Tire Tube KSMG0010 2
34. 5" Tire KSMGO0011 2
35. Wheel Assembly KAMGO0005 2
36. Cotter Pin ** KAMGO0004-3 4
37. Axle** KAMG0004-4 2
38. Spacer Bushing ™ KAMGO0004-5 2
39. Float - Socket Clamp KPMG0029 2

10/30/02



vsn ATIVHIV Z1—8S
ay; ul apep SUCE

96/11/01
aLvaqg

$BLLAN
# ONIVIT TVONVA

ATGNISSY

'X /
i
QZ/

$HLLAN

g

W3LSAS 3IMveig 33S

JIANVH ¥3A3T dV14
40 dil 01 Q3HOVLLVY

(A18W3ISSY 1vo14 339)
1N¥IS 1vO1d
a¥VMM¥04 OL QILNNOW

dv3O 3ISON

rmruj

SNOILdO

‘NOILLOFS A0V




009-06

S$-12XL AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

NOSE GEAR

# DESCRIPTION PART NUMBER QUANTITY

1. Steer Horn KPNG0025 1

2. Nose Gear Strut KPNG0022 1

3. Nose Gear - Refract Assembly KANGO0001 1

4. 41/2" Brake - RH 2269 1

5. 4 1/2" Brake Drum 2211 1

6. Axle LG-AXLE 1

7. 3/16" Bolt AN3-12A 1

8. 3/16" Thin Washer ANS60-10L 5

9. 3/16" Shear Nut AN364-1032A 7
10. Socket Head Cap Screw, 1 3/4"* LG-MW-HUB-1 3
11. Spacer Bushing SB-1/2X5/16 3
12. Socket Head Cap Screw, 1"* LG-MW-HUB-2 3
13. Wheel Hub * LG-MW-HUB-3 1
14. Washer~* LG-MW-HUB-6 6
15. Nut* LG-MW-HUB-7 6
16. 5/8" Shim 5/8 SHIM 3
17. 5/8" Loc Nut 5/8 LOC NUT 1
18. 3/16" Bolt AN3-5A 2
19. Grease Fitting 11-101 2
20. Float - Steering Cable ** KANGO0008 0
21. 3/16" Thick Washer AN960-10 9
22. Nose Wheel Retracting Cable ** KANG0009 0
23. Nose Wheel Lock Rod ** KANG0010 0
24. 3/16" Bolt AN3-6A 1
25. Large Cable Housing B-CH 9 ft
26. Brake Lever KSBS0009 1
27. Wire Swivel/Screw Stop 2361 1
28. Cable Conduit Ferrule End Cap 80-0002-01 2
29. 6" Tire LG-T 1
30. 3/16" Bolt AN3-20A 1
31. Wire TR-PW 9 ft
32. 3/16" Plastic Washer PW-3 1
33. 6" Hegar Main Gear Rim Kit LG-MW-RIM-6 1
34. 6" Hegar Main Gear Hub Kit LG-MW-HUB 1
35. 3/16" Rod End MM-3 1
36. 3/16" Stainless Steel Nut KSHWO0033 1
*Supplied in Hub Kit.

»Referenced from Steer Control System.

dBase Page #: 0014-6

5/24/01



vsn

oy} u apuy

e ————d

I

ATIVHIV S-S
SsSAIE -

L6/12/L1L \

Hqiva

OLB6CaN
# ONIMVHQ TVINVA

DLBZON

HY3ID ISON

*ATBN3SSY V014 338

ATHNISSY INNOM IVO 33S
I0VYE SS0¥D - IVOd

ATdNISSY X048 LvO1ld

viaa

SNOILdO

‘NOILOFE

‘BEION

L0—-60
Fovd




Section: Page:
OPTIONS 09-08
Detail:

PUDDLE JUMPER FLOATS Date:
FLOAT BOX ASSEMBLY 11/24/97

# Description Part Number Quantity
1. 1/8" Aluminum Pop Rivet - Avex 1691-0410 284
2 . 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 32
3. 1/4" Tensile Nut AN365-428A 2
4 . 1/4" Thin Washer AN960-416L 8
5. 1/4" Bolt AN4-17A 2
6 . Float Box Attach Lug KPMG0089 8
7 . Float Box Horizontal Panel KPMGO0087 2
8 . Float Box Vertical Panel . KPMGO0086 2
9. 1/4" Bolt AN4-4A 4

10 . Float Box Panel Angle - RH KPMGO0088-R 2
11. Float Box Panel Angle - LH KPMGO0088-L 2

dBase Page #:
0014-16

RANS, Inc.
S-12 Airaile




"

qva

L6/12/4 L

SHLLAN

# ONIVIA TVNNVYN

ATIVHIV ZI—S

(

J

SULER

vsen

oq; ur spuy

SEE NOSE GEAR ASSEMBLY

.,
S
-

MD1785 27—

CONTROL_STICK
(SEE NOTE BELOW)

|

‘SALON

60—60

WILSAS TOYINOD ¥331S

-’mmal
NOLLATE J

‘ATHANISSY LVO14

SNOILdO

STEER CABLES DQ CROSS
AT THIS POINT

NOTE: SUBSTITUTE FWD 3/16" BOLT MOUNTED
TO UNDERSIDE OF CONTROL STICK WITH (#1)
{SEE CONTROL STICK ASSEMBLY)

SEE FLOAT ASSEMBLY: NOSE GEAR




Section:

OPTIONS

Detail:

PUDDLE JUMPER FLOATS
STEER CONTROL SYSTEM

Page:

09-10

Date:

11/24/97

# Description Part Number Quantity
1. 3/16" Eyebolt AN42B-10A 2
2. 3/16" Bolt AN3-6A 4
3. Hummertang T12-HT6 4
4 . Small Pulley Cable Keeper SP-CK 4
5. Small Pulley AN210-1A 2
6 . Small Cotter Pin MS24665-134 4
7 . 3/16" Shear Nut AN364-1032A 7
8. 3/16" Bolt AN3-20A 1
9. 3/16" Thin Washer ANS60-10L 2
10 . Steer Horn KPNGO0051 1
11. Float - Nose Gear Insert KPNG0034 1
12 . 3/16" Bolt AN3-5A 2
13 . 3/16" Thick Washer AN960-10 14
14 . Float - Steering Cable KANGO0008 2

RANS, Inc.

S-12 Airaile

dBase Page #:
0014-8



BB ABE
_P 1 g B
A z m \ U bl o
N [SE i ¥
N 2 .
[ (o] N R M 7 -
~ - h_./v(h 3

ling
\:. ..\\ /Av \N\M Jm
3 , ~3
\ _\ ”.u
ZA [ / w W M
\ SUPER STRUCTURE FORWARD STRUT m
(P
NOTE: CYLINDER MOUNTS JUST AFT OF _.u_vJH
INSTRUMENT PANEL RETRACT CABLE 20O
2 DETERMINES EXACT LOCATION >
W\ x w
m
| —2>| -
0N IF MINI-POD DRILL 1 1/8° HOLE CENTERED V_.c_uJ pd
ON CYLINDER FOR CLEARANCE e wn
> 4%
@)
Py w —
=y <<
P @ v
I |A
-~ MOUNT PULLEY SO RETRACT W
Exy CABLE IS PARALLEL TO —
| CYLINDER CENTERLINE m
~~12 =
> (O
@
FORWARD FUSELAGE ‘._ '
— limN
2y b
. A
_ %
167 _~
17 o
18 '
& i
o ®
a5 |
[t 3]
5 &




Section:

OPTIONS

Detaii:

PUDDLE JUMPER FLOATS
NOSE GEAR RETRACTION SYSTEM

Page:
09-12

Date:

11/24/97

# Description Part Number Quantity
1. 3/4" Stainless Steel Nut KSHWO0026 2
2. 3/16" Shear Nut AN364-1032A 13
3. 3/16" Thin Washer ANS60-10L 14
4. 3/16" Bolt AN3-13A 8
5. Cylinder Clamp KPMG0026 2
6 . Air Cylinder KSHWO0031 1
7 . 7/16" Stainless Steel Nut KSHWQ0028 2
8. Loc Ring RL 27 1/4 2
9 . Clevis Kit KSAC0025 1
10 . 3/18" Clevis Pin MS20392-2C17 2
11 . Air Cylinder - KSHWO0032 1
12 . 3/16" Stainless Steel Nut KSHWO0033 2
13 . 1/2" Non-Cushioned Tube Clamp AN742-D8 2
14 . 3/16" Bolt AN3-4A 2
15 . Cylinder Mount Bracket KPNG0026 1
16 . Pulley Mount Bracket KPNG0049 2
17 . Small Pulley Cable Keeper SP-CK 2
18 . Pulley AN210-2A 1
19 . Small Cotter Pin MS24665-134 2
20 . Nose Wheel Retracting Cable KANGO0009 1
21 . 3/16" Bolt AN3-6A 1
22 . 3/16" Bolt AN3-12A 2
23 . Shackle RL-205-T 1
24 . 3/16" Tensile Nut AN365-1032A 1
25. 3/16" Rod End MM-3 1
26 . Nose Wheel Lock Rod KANGO0010 1

RANS, Inc.

S-12 Airaile

dBase Page #:
0014-10




YESCAN

L6/1z/11 \
aLva
# DNIMVHT TYONYN

]

Sl

ATIVHIV &1—S

:

ysn

oy} ur apwpy

FESTAN

€ NOILVIS
\

A

WSINVHOIN dv14

‘SALON
AIVd,

£1-60

-'uvmal
WOHJHJ

NOILVTIVLISNI d4OSS3IddNOJ
ANV _MNVLI 3JATVA
SNOI1dO




Section: Page:

OPTIONS 09-14

Detail:

PUDDLE JUMPER FLOATS
VALVE, TANK AND COMPRESSOR INSTALLATION

Date;
11/24/97

# Description Part Number Quantity
1. 1/4" Shear Nut AN364-428A 2
2. 1/4" Thick Washer AN960-416 4
3. 3/16" Bolt AN3-7A 6
4 . 3/16" Thick Washer ANS60-10 18
5. 3/16" Shear Nut AN364-1032A 9
6. 1/4" Bolt AN4-14A 2
7 . Air Control Valve V-88 1
8. 3/16" Bolt AN3-5A 3
9. Air Tank 1143 1
10. 1/2" Cushioned Tube Clamp . MS821919-DG8 1
11 . Float - Air Valve Bracket KPMG0046 1
12 . 5/8" Cushioned Tube Clamp MS21919-DG10 2
13. Compressor KSHWO0036 1
14 . Compressor Mount Plate KPACO0078 1
15 . Valve Stem Fitting KSHWO0037 1

RANS, Inc.
S-12 Airaile

dBase Page #:
0014-12




vsn

8y} ur apey

SLULER

ATIVHIV S1—-S ]

L6/\z/11

=

SLva

ceSZAN
# DNIMVNA TVOANV

¢EGZAN

— T~
N
N
:\\
o .
AN i |
I4 o
>
3
> T
= 5,:'"'_
) o| & N
RN \ M ~
N ”
—_— \
XD i -
o T =
"o
O
| co |~
~J~J ot s
- M
~ m L
\ 7 o
N L T o
o3t yd N
d LB | | ¥
\ B oN
: —
™ \ \
\
)
S~ _:::
(¥

oL

]

a

9l |

/

L

el e

L

ILVWIHOS WILSAS Nouovalaﬂ

E
t

SNOI1d0

‘SALON

NOILIFE J

S1—60

Favd,




S-12XL AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

RETRACTION SYSTEM SCHEMATIC

009-16

# DESCRIPTION PART NUMBER QUANTITY
1. Air Fitting - Male Elbow KQL-01-32 4
2. Air Fitting - Male Connector KQH-01-32 2
3. Air Fitting - Union Tee KQT-01-00 4
4. 1/8" Air Line KSACO0Q15 33ft
5. 1/4" Air Line KSAC0016 50 it
6. Air Fitting - Male Elbow KQL-07-35S8 2
7. Air Fitting - Male Elbow KQL-01-34S 2
8. AIr Fitting - Male Elbow KQL-07-34S 8
9. Air Fitting - Union Tee KQT-07-00 5
10. Air Fitting - Male Elbow - Regulated NAS2211F-N01-07S 2
11. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 1
12. 14 Gauge Splice, Butt Connector IP-7132 5
13. Air Cylinder * KSHWO0029 0
14. Air Cylinder * KSHWO0030 0
15. Air Cylinder ** KSHWO0031 0
16. Air Cylinder ** KSHWO0032 0
17. Pressure Gauge KSIP0004 1
18. Switch MS35058-22 1
19. Indicator Light KSIPQ00S 1
20. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 2
21. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 1
22. 14 Gauge, In Line Fuse Holder KSES0019 1
23. 7.5 AMP Fuse KSES0020-7.5 1
24. 14 Gauge Red Wire 14 GA WIRE/RED 10 ft
25. 14 Gauge Black Wire 14 GA WIRE/BLACK 21t
26. 1/8" Union 3-20320 1
*Referenced from Main Gear Retraction System.
**Referenced from Nose Gear Retraction System.
dBase Page #: 0014-14

7/27/00



66/ZL/01

A TdINASSY "TANVd
LNANOHLSNTD - "IVNOILLJO

ATIVIIV ¢cl—S SlULsk

£1-600



PAGE 009-18

S-12XL AIRAILE - OPTIONAL INSTRUMENTAL PANEL ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel Housing KPIP0032 1
2. #6 Small Pan Head Screw 6RX1/2 PHS 15
3. 3/32" Aluminum Pop Rivet 40APR1/8 4
4. Instrument Panel - Standard Pre-cut KPIP0035 1
4. Instrument Panel - Optional KPIP0030 1
5. Tinnerman A1789-82-1 30
6. 3/16" Bolt AN3-3A 2
7. Mount Tang ST-16 1
8. 3/16" Nut Plate K-1000-3 2
9. #8 Pan Head Screw 8X1/2 PHS 30
10. Aftach Angle KPIP0031 1
11. 3/16" Thin Washer AN960-10L 2
12. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 2
13. Wire Casing IP-WCASE 13 ft
14. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 4

5/16/02



00/01/50

ATANISSY LNNOW SSYAIW0D TVNOILAO
s GIVAIY X218 e

61—600



S-12XL AIRAILE - OPTIONAL COMPASS MOUNT ASSEMBLY

009-20

# DESCRIPTION PART NUMBER QUANTITY

1. Pedestal Mount Compass & Hardware KSAVQ0011 1

2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 4

3. Compass Mount - Base KPIP0034 1

4. Compass Mount KPIP0033 1

5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 6
dBase Page #: 0014-20

4/12/99



66/L42/50

MD3660

™~
NI
is

//mv

RAFINMIST S5—12 AIRAILE OPTIONAL D&
WING FRAME ASSEMBLY INTERNAL STRUCTURE

12-600



S-12XL AIRAILE - OPTIONAL DOPE & FABRIC - WING INTERNAL STRUCTURE

009-22

# DESCRIPTION PART NUMBER QUANTITY
1. Aluminum Bushing, 1/4" x .028 x 1/4" * KAAC0026-1 0
2. 3/16" Thick Washer AN960-10 22
3. 3/16" Plastic Washer PW-3 4
4. Wing Cable, 51" W-WC-51 2
5. 3/16" Bolt AN3-15A 18
6. 3/16" Thin Washer ANS60-10L 32
7. Middle Compression Tube W-MC-151 2
8. Compression Tube Doubler CS-CTD 2
9. 3/16" Shear Nut AN364-1032A 26
10. Wing Cable, 61 W-WC-59 2
11. Drag Brace W-DB-151 2
12. Flap Compression Tube W-FCT-151 2
13. 3/16" Bolt AN3-4A 2
14. Inner Compression Tube W-10-151 4
15, 3/16" Bolt AN3-16A 6
16. 3/16" Tensile Nut AN365-1032A 2
17. Drag Brace Root W-DBR-151 2
18. Long Wing Channel ** W-WCL 0
19. Jury Strut Bracket JS-BK 2
20. AFT Strut Plate ** W-SAP-TE 0
21. Attach Bracket ** $2-SAB 0
22. Tip Gusset Top ** W-TG-T 0
23. FWD Strut Plate ** W-SAP-LE 0
24. 3/16" Bolt AN3-14A 2
25. Teleflex Retainer W-TEL-R 2

*Builder must fabricate from raw stock.

**Referenced from leading and trailing edge spar assembly.

dBase Page #:

0014-22
7/ 9/99



66/L2/50

MD3661

RRARINIST S—12 AIRAILE
OPTIONAL D&F WING RIB ASSEMBLY AND JIG



009-24

$-12XL AIRAILE - OPTIONAL DOPE & FABRIC - WING RIB ASSEMBLY & JIG

# DESCRIPTION PART NUMBER QUANTITY
1. Jig Backing Plate * JIG PLATE 0
2. Wood Screw KSHWO0046 9
3. Outer Jig - Wing Rib KPWI0289 1
4. Inner Jig - Wing Rib KPWI0313 1
5. 1/8" Stainless Steel Wire KAAC0026-9 0
6. Upper Rib - Wing KPWI0287 22
7. Wooden Dowel ** DOWEL 0
8. AFT Channel - Wing Rib - RH KPWI0211-R 9
8. AFT Channel - Wing Rib - LH KPWI0211-L 9
9. Forward Channel - Wing Rib - RH KPWI0210-R 10
9. Forward Channel - Wing Rib - LH KPWI0210-L 10
10. Rib Clip - Leading Edge KPWI0214 22
11. Rib Clip - Leading Edge - RH KPWI0292-R 2
11. Rib Clip - Leading Edge - LH KPWI0292-L 2
12. AFT Channel - Wing Rib #2 - RH KPWI0222-R 2
12. AFT Channel - Wing Rib #2 - LH KPWI0222-L 2
13. Forward Channel - Root Rib - RH KPWI0216-R 1
13. Forward Channel - Root Rib - LH KPWI0216-L 1
14. AFT Channel - Root Rib - RH KPWI0218-R 1
14. AFT Channel - Root Rib - LH KPWI0218-L 1
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 402
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 300
17. Lower Rib - Wing KPWI0288 22
18. Rib Clip - Trailing Edge KPWI0215 24
19. Root Rib Access Panel - Wing - RH KPWI0291-R 1
19. Root Rib Access Panel - Wing - LH KPWI0291-L 1
20. AFT Root Rib Skin - Wing - RH KPWI0220-R 1
20. AFT Root Rib Skin - Wing - LH KPWI0220-L 1
21. Forward Root Rib Skin - Wing - RH KPWI0290 1
22. 1/8" Aluminum Pop Rivet - Avex 1691-0410 100
23. Rubber Grommet MS35489-11 6
24. Compression Channel - Wing Tip - RH KPWI0293-R 1
24. Compression Channel - Wing Tip - LH KPWI0293-L 1
25. Tip Rib - Upper KPWI0294 2
26. Tip Rib - Lower KPWI0295 2
27. FWD Root Rib Skin - Wing - LH KPWI0297 1

*Builder must fabricate from 3/8" crate material. Refer to text for instructions.
**Builder provides.

dBase Page #:

0014-24
719799



ANV Sdld ONIM A%d "IVNOILLJO

ATIVYHIV ¢l —S SUULEkRY

TVILAN LAdAHS

66/L2/90




PAGE 009-26
S-12XL AIRAILE - OPTIONAL DOPE & FABRIC - WING RIBS & SHEET METAL
# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 80
2. Leading Edge Tip Wrap - RH KPWI0296-R 1
2. Leading Edge Tip Wrap - LH KPWI0296-L 1
3. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 10
4 . Upper Root Skin Scupper - Wing KPWI10206 2
5. 1/8" Aluminum Pop Rivet - Avex 1691-0410 320
6. Upper Root Skin - Wing KPWI10203 2
7 . Root Skin Stiffener - Wing KPWI0207 8
8. Lower Root Skin - Wing - LH KPWI10204-L 1
8. Lower Root Skin - Wing - RH KPWI10204-R 1
9. Leading Edge Wrap W-LE-W 2
10. Bolt Cover KPWI10208 2
11. Pitot/Static Line, Blue FS-FL 40 ft
12 . Flap Teleflex ** W-F-TELFX-8 0
13. Aluminum Support Tubes, 1/2" x .028 x X * KAACO0035-2 0
14 . Gusset KPWI0255 20
15. J & B Weld Epoxy J&B 0
16. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8
17 . Raw Stock Kit - Dope & Fabric Option KAACO0035 1

*Builder must fabricate from raw stock.
**Reference Flap System Assembly.

9/1/2010



00/£0/S0

SA'Idds IONIHHAOD d%d "IVNOLLJO
A1IVAIV ¢l—S SlUlskd o,

)

42-600



S-12XL AIRAILE - OPTIONAL DOPE & FABRIC - COVERING SUPPLIES

009-28

# DESCRIPTION PART NUMBER QUANTITY
1. Aircraft Fabric CV-86S-116 28 yds
2. Inspection Plate Cv-IP 7
3. Inspection Ring CV-IR 7
4. .020 Lexan 24" x 24" LEX-24X24 1
5. 2" Surface Tape 2 TAPE 3rls
6. Super Flight Covering Manual KSCV0002 1
7. Aileron Exit Ring KPCV0005 2
8. 4" Surface Tape 4 TAPE 10 yds
9. U-500 Urethane Adhesive KSCV0001 2 qts
10. Aileron Exit CV-AX 2
11. Flap Exit Rings KPCV0006 2
12. Flap Exit Fairings CV-FX 2
13. #4 Small Pan Head Screw 4X1/4 PHS 40
14. Cover Strap KPCV0012 70
15. 1/8" Aluminum Pop Rivet - Avex 1691-0410 650
16. Gap Seal GAP-2 7 pcs
17. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 52
18. 3/32" Aluminum Pop Rivet 40APR1/8 200
dBase Page #: 0014-28

5/ 4/00



10/L,0/50

ANTANASSY A 1dvD "IIVL "IVNOILJO
ATIVAIV 'IXZl—S SUWULske d

880vAN

JONIH
HOVLLV

dvi4 /
d4IN4O 1V /
ONIM OL b ‘
SAHOVLLY I
\/2 \

6¢—600



PAGE 009-30
S-12XL AIRAILE - OPTIONAL TAIL CABLE ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thick Washer AN960-10 4
2. 3/16" Bolt AN3-4A 4
3. 3/16" Tensile Nut AN365-1032A 4
4, Tail Cable KPTG0029 2
5. Hummertang T12-HT6 4

5/7/2001



	S-12XL Engine Installs.pdf
	503 Engine Parts
	582 Engine Parts
	912 Engine Parts




